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"' 

115"""�------
B 

I I 
/ I 

I 
I : 1 : : /2191 

119648 

' i , 
1 

"" 

\ r_� I 
I 

I r--- / 

�� 
I ---

/ 

®156055 

156052 I I 
I : I -- ® 

\b : I �: 

•• 
' 

156062 ' 
' ' ' 

' · ---.fi'A 
r 

1 I ' 
"02 

19r 

. ;llfi!'·-- -
' Gl1560'Xl ' 

' ' 
2 

15 14" 

®170788 (5 '·;·�� •• o 
.,,-;. · �--, 1 �, 170241 : : : ___ \ 1 / 

®170244 (6 & fr{@ ._ ®156044 : ' : ' ' i ---ti.J Iii 'i' 

I 

I I 1 
� 

-

- ( , � 
I I 

I 
I l l 

-

' ' 
I 

' , 
I 

• 
\ ------� � f/?:} l A: (!)156040

7 
(

(; �e�
e

L �vel) 2191 3598 

e, @
17021 

1 l : ,_ � I 
I I r -----.J.;� 1'?.\ 

• 9 : : lilY , 17021 , , , 
I / 

' • < .. 
_

, ' ' " .., 

1!>1 ____ "" 01 ...._ ,.._ L,__ ,� •'" _,/ ! ! I 

� ---- ...,_ _ _ --- -- o•- -
' ' I 

I - -------'-:::-. 
f - :::-� : I 

04515 '•••'I 

•••'} 

- -- -� 
156 

8 l•••'l 

®156006(5
1 r} 

156019 119647 

60S4 r �- - ->---- I 170218!6& 1 

,-...170779 (5 Leve 
I) I 

156577 15 r- e-.
_ --, --- ... 

� & 8 l••• 
- / 

---- D -- - I 

@
170245 ((�& 8 Level 

) fl-�-, 
156050 I < •- • __ �--------- � 

,-...164851 
. h backspace to\ 

/ I 

i 1 ----

� w1t 
9 -- � ----

' 

, 

11964 
- --� ' 

• : '--� 
/ ' 

r' 
�--.J JZa� 1 cr-1111@ " 

• 
8 5 L•wl) 1!:... I ·.,' / ·-- 90791 

:_ \ 15602 
i6 • 8 '···'l ""' • -- , : : 11 o743 I "--
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, • . 170216 
('Y' l_ 1 I \ 3 ---....._ 160948 

. � � - -, ' ' 
15289 

72522 -- 0-
,

_91120 :-- -;--, : i i 
7002 2

/
191 

I 1 "'---J I
I'' 

\ 
56024 I I I I'----

41382 --
(Ref· F

1
ig. 9) 1 1... -f« '? 11 : 11 7002 --21

-
9� --@ (J ®- 179573 

151.,0 

� ,., 
, r , , , 

I � 

'2191 ' ' '-(!)@ 

m>L { '"· . 'J 
156042 

• '50 63<1 I 1 �-- 151722 

VIlli to\ 
\· . - -� 

I I 
I I 

.,.. _______ _, .J 
' ' �-� 

I " · ----�---...::: 
I 

J y 
70199 

��-
I 

l_ 
--

I / -" 
-1 

---- -.... / "--� /� 

2191 

�/ -� 
,. � 162092 

'·-0 j � (j) 173921 Mod�'�",: ,,�,p-,_ 

� 156183 // 1 add 156040 �� stope 

/, --_156184 
.. t"onKi!to 

-

7002 
151722 <l)u,.d wi<O <h� •:,r0,,.d '""' 

" 
177 

t'r\ d with ful Y P 

'.. 3 For Early Deso? See Figure 10. 

'.. 16209 
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ISS 1, SECTION 513-119-800 

164300 (All 6 and 8 Level Units) 7002 I I /2191 
17;;:<. --- � /?::> �------ � -----

-
� � fi�fS -156632 - ... ______ I 

152893 110743 151637 
156024 ........_ \ 

I 
\ 110743 , ®&-.._, 

OJ) / // _,----� 35�,-' ,," "-

·®-�-·- .,l_ <D3606��@®,- ""'=:;;;;;;; ..V2191 � --./ 
/ 

_,-
,'-��--'� � 108 

,/ 

110743 

3599 

Slide Type 

Code Hole Slide 

Feed Hole Slide 
Slide Guide 

I 158925 
SLIDE CHART 

Spring retracted Power retracted 
Punch Pins Punch Pins 156089 w/insulator 170246 156020 w/o insulator 170879 170242 156163 170247 

�I 

�- 56046 (11/16· tape) 
70225 (7 /8" and 1• tape) 

7002 64801 (7 ;s• tape with 

\ eed holes c entered on tape) 

�-@� __________ j I 
I � 159233 ' 2191 

L@ \ 
(@�- 153538 

Insulator 

b 

�Slide (See Chart) 

<D172112 Tape Depressor Assembly 
®used with Spring Retracted Pins 
®used with Power Retracted Pins 

FIGURE 9. REAR PUNCH PL ATE MECH ANISM 
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SECTION 573-119-800 

<119648 

� 
156104 

---

� :®' &V-151152 

.. J�_r "'- 11 0743 
,..-,.,-

I 
156012 .. ------- (Ref. 156028 

159656 Punch Block Assembly 
(5 level, chadless tape) 

170778 Punch Block Assembly 
(5 level, fully perforated tape) 

_ .. ,,/ See Fig. 8) 
-- ..... 

Q)J56172 

-...... •' l! :<;:::--_ "" (Ref. 152893 
.... :....- ""'··-·· , __ S F. 8) ........ \� -......:'\."--; ee 19. 
o' 
l!� (Ref.110743 L .. ----· See Fig. 8) 

� rc...... -055063 t �� 

l 
153267 

Punch Blocks With Spring Retracted Punch Pins ----1Note: 
Due to special assembly process, it is recommended 
that Teletype Corporation be contacted to determine 
if port replacement or repoir is possible on this 
portion of the Punch Block Assembly. 

Fully Perforated Tape 

@Peculiar to 162994 Punch Block Assembly 
(5 level, in line feed hole) 

@Peculiar to 195673 Punch Block Assembly 
(5 level, advanced feed hoi e) 

®Peculiar to 162993 Punch Block Assembly 
(6 level, in line feed hole) 

@Peculiar to 194100 Punch Block Assembly 

Punch Blocks With Power Retracted Pyn<:,h .P,ji)S 

199506 151073 (j)J72993 

\ 172984 110743 I I 
� "-._<f;i; � 151152 

~ 
� ... {9 61' cf}J/ ®152893 

� � I 
,.. / .... 0); 25?1' 7 / ,..� I 1 rP // 91l�::___ 110743 1!}) 

�/ )� ------ / '\ � ,_...." JQ)€\156012 (11/16;, tape) 110413 

,..""'"" @70215 ( J" tape) ®194Sl93 
"" ®164307 ( 7 /8" tape) 

- _... . 
@164800 ( 7/8" tope, feed 

l__ ,.··· hole centered on tape) 
__ , 1 '"-

r. .. :: .. (----.� ... , ( ;'''-:-q(j' (Ref. 152893 
:: � See Fig. 8) c ...... .. (Ref. 110743 

/ See Fig. 8) 
(Ref. 170216 / 

(6 level, advanced feed hole centered on tope) 
(i)Peculiar to 170210 Punch Block Assembly 

(8 level, in line feed hole) 

See Fig. 8) 
CD Not Part of Punch Block A;sembUps 
®194992 Modification Kit to p,�q¥,jf!le 

Tape Guide ?�ecification.50-,188S 

FIGURE 1 0. PUNCH BLOCK ASSEMBLIES 
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ISS 1, SECTION 573-119-800 

119650 
128357 ;56162 I 

156067 I � 
\ 1 :56(!93 / 

\ � "�� o-•v�v 

;{ 
6-� \ l . I I 162763 (For Spring Retracted Punch Pins) 
'-'' ---,1,;) ,t¢hl l 194162 (For Power Retracted Punch Pins) 119652 71437 �t-tw -� �-

��172983 

EARLY DE SIGN 
(No longer Available 
for Maintenance 
Order 305638) 

\. I 150923 5���::.-:";�---- d��, .. �,_ 
/

156060 \ / /--�--�--® . o, .-"" l l . 

�fa-@-�-- ,// ,-/' � tW 
__ __, 

(#)' --<.'/ 
, ;> 

� 

.

. 

: @@ 

-
-

_ 
.

. 
, ,"_,/' . ·;\ 151222 r 1 ,., .. // ;;; 119652 1 ,,.,--r ·; H9652 151222 ,./ 7002 -' ·' ( I / I ,/"'� II. <Dl61109 ( 2191 

(Ref. 156024--' :· 'ii-- qro )'�170206 I er / ...----151416 See Fig. 9) ;i/?rp;--�1 1:: : 
. ,.,,....�@_@...----

156099 ---- I 11 9652 , " 
� � �---- i 1 fi�/ 

156015 -___�---- � ----- 156016i?- � -hfv l --�JfiJ--179573 ··--. � I ) I �-------- ,�I �- : ,,," 
_, -.r?;o I ,/ 21 91 /'-l!!l"-- G , 

305608-� 156009 156095 /�: _ _,_ . _ 1 � 156!03 156094 ! I I /@ fJ.-@--3598 
a./ I I !56093 '<!!/ 

r- - � I I I 152893 --t?t- \ 1 \!,§-_] : 125015 

, 1 �.. _a 
/

2191 
110743 

1156043 �--®--4>1 
A 

�156070 

I 

\ w-� 
152634 I 

151416 

���-: . 
'I --- J II 0743 

56165 

151629 rf- . - ---- \ 151073 / 
<D156884l r j 156017 : \ • • - -� .. .J / 
®170211]--- : : : /�----- .:··· .,/· 

1 156]69 : I 
• - -v�� ·�, 

i . I I 1 
•''�':-

/ ' :---;< ..... " . i :·-.-. ._ _J i 156077 

\� /----�of. 156028 od 70216 
@)," i,_!· ' .• -:�� � : 

90361 - I 156051 d'_,i\ "
8330 \::/ \ � "f�Zi-____

_____ 
; . ; /110743 

156013 (Ref. 156024 \ \ 
--tfi':l / 

2191 
See Fig. 9) 151737 1 �-@..41t:::Q 110743 

164513 

FIGURE 1 1. PUNCH BAIL MECHANI SM 

<D Peculiar to 5 level Units 
®Peculiar to 6 and 8 level Units 
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156995 ® 153239 

I ® 119648 

:-Q,/ � 
(j) 156412 

EARLY DESIGN � 
<DNa Longer Available for Maintenance, 

J 
. --

Order 192661 and 192709 
2191 

151631 --�l� 3598----.... IIIV u • ®@® /�-/ ,;- / 

/ 
----

2191 / �159411 
r- - 1�r�-�-�·�:� I ��•:-�-.;;�--
! I I 156994 # L __ _ ---......... 

I � � 111017 . 
2191-f--� <D152s:; I 

151631 -'4j; <D125011 

I "�' 
156987 

1�9ro �(® Jf5 (i) 
/ 156988 998 

-

' 
90573 ---t ®193976 

I 
1,,'-::;-t 

,f / I l:�'.j--- : 151630 
I i I : I ,' I '?' I 

I 
I I ' 

,' I ,f.·.... : lila I 

i / ,' 1 � ', : 0 I 

I : : 1/ : : --- 2191 ·····-
(Ref. 1629 

! i '-•:.���� 91 .--- 7002 /·::--:<.,,.··... /See Figs �0
2or 158935 

156366 

156 
,, � I / ,' : .,-... 

• , oodJ) 

.� [.-/1 I I : : / \•· ! ! ··· ... 

: , .. ,-I I , : I ; ) : ·�· ., : 

f ' I I I 
' I ' I I · ·'· · 

_ ,...... , 1 .� 1 r - , , � , . .-

159233 
' ; · o ; ;11 •.-' iP' 

151630 
"-._ 

- .; .>··· I 1 J 0 I � , ,..._ ;1: 

� � 

I 't_"• , 1]59625 I I • : '. / I 

-
,---· :· ·- . ' ..• ' ' .; ••• • • 156921 

__,r,:;., .... .. --- - -� : ·-- , � --:.--- ··-;---r.-----.: :�:-;: ... : I 
�I!Jl7'- -..- -- ,.. 7 .... . . ,•' 

I , ., <.:• I : : . ' I 

163327� ���2191 /' ' � '-. .. •• • L <, . .f-i "'' i 

.. .. 

·---- • .-••' . .// ,. : : 2669 

,. 
/ .. , .... , � 

.. 

' 
.. .. �- . 

--
' ' 

'.::J .,_,. :,.< / 
'- ' .. 0 ' 

.• '·' / 9 

1 - - _ _ 

�\- • I 151722 
45024 ...... :_:.�-, fN o?.l --125 

-
- ._J 

\ \ / "" 
231 

�-1 � &::; _ _ 

�·" 8 1516:-- -rn-\� 1"33' 

-
-

I 
€: I u 2191 

156152 
� ---�-"" � -

,.•:'-' I ,l...,' 
/ / I V -t;::,"' / ......._ o _.. 

.• :·· • ',t- - -

/ 
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161334 /'....--:: G/ / _ 

(Rof 
,....-'-····;:,,. • -- "'''"' 

S 
• 159472 00 159652 

""'@J: - � 

ee Fog. 7} 
!III II '\_ 

153839 ---� \ 8330 
2191 

FIGURE 1 2. ROCKER BAIL MECHANISM 

CD Peculiar to Units Equipped 
with Verifying Contacts ®193993 Modification Kit 
(Also see Figure 7) 
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ISS 1, SECTION 573-119-800 

<DI53817 CD119648 I (j) 159�
----''• �-51 � CD1y5 902 \.@) " ....... - I <DII074J 

125011 
�, ---

1· -, ..... ,' 
--

153817 \ ,,' , 
� 

............ 
__ 

\ /��, 
--- CDI25011 

,;, / "  � 159916 

�, 

122149 

159912 

• 
Q u<.,' 

/ -........ 
59911 

'"' 
90560 

\ 110743 
151703 

119648 

160672 

\'8 
.5 ; r , I ; I ; 

I -"' 

-- 159913 

(Ref • 156028 :./: ''::: -· ..• 
s 

,_., 
- ' .. 

eeFig. 8) _: ·· 
··.,·,�--�.: 

: ,, /,�!:,.--. �-�·:_;�<.,� .... -
;.<' ·:-.. . : : •. 1·--- ....... ;\ 

""' '�-- 1 r1 .,.. '1oC.' 1' 

-w-; ,.:r""' : :: 
// '�/ I II 

2191 ',- ... / :; -:: '''-· : ·: 

' \ ...... ', ,'�. '- _._,_, :. :11 (,;> ' , ... ,...,- \ '� ·, :: 

- �� ....... ,_..,__ : \, : :: ,. \!);:::'_ / 
1,-:::: ... � .. � ·;:� 1 'I� II 

160673 
If"\ I _, .... \ , ... ,., .. - - -�· 

' � ,!. 

\'" 
., :• 

�,' --.({�.Q 
\ ... •t:: 

IIIIo ') ' ' ·-. 9 161493 \ ·" ·� '\, !! 
fl!P \19 � . ,.,. ,---- • ,, 

/ \ \ 170193 ,, ____ _, 

'\ �-

151631 8330 
2191 

CD Peculiar to Units Producing Chad leu Tape 

FIGURE 13 MANUAL BACKSPACE MECHANI SM 
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SECTION 573-119-800 

f-151737 
8- 3640  

�I ® 
159976 159975 -

�-
(!) "f' /_..-159978 

� / 119648 152893 f�" .,.- 159977 \ @),......3599 \ ,• ' .&,$"'-,.., � ' / 

162207-

;..�·1--,·-- .. - 159973 ,_ 15ll52 3640 I --�/ - ___ ·- 3640 
2034 / ''- .. "' -- - 2034 

• • 

,"' /'' .-"' I 1 I --- • � ,. "'"' ," _,-/' : (iii)A' 2191 : a --193804 
70878 ' ' 

155750 \ 

/ /o59965 / 
' • 

'- ' 

' , ' 
I ' 

......_ ' "'"' , /-:,159979 159974 
I , 

/ � 

/ 

// 
/ 

' I I 
_.."' s , 

I 
/ �\"' 151152 55063 

I 
� 2034 / 

�I K\ �@__ 193822-
I 

110743 
/ - - - -

--· 
-

--
� 

159980 3640 �@. - --EARLY DESIGN 
160 \ Q) --G&� 1587 

/ � 3640 
/ 

/ 

... --- -::-rr .. ,.,o--.. �-:;;::::. 
,..____ 

/ 

I �-",·•�::::---·:":� 
(Rof. 156028 

/ �-: :-�> 
� <:::::::::, :: 

s •• ,,, • 8) 
/ ' ' / - 0 159957 @ ""--

- "'-"""' ----· 1J ,--/ /// w/� �- '-125215 151721-, 
' 

/ ' ' ' Jiv'.. ' 
' / / 

' ., " 2191-'l" 
I"'- ("'f/ ' ' � 1 �- 159956 8330-<S �
�' £> 1 / 

" ""9 l� 159963-� 
v / 

790 / ...... 159954 
' / 

90 ,< "' / 
' 

_ ; » ·..;: v / ,,..._� l�� 15"" � : 3!" 
&· "!t 156740---� �"-J�J 

�� : 
�- \� ' 15j"" 119651/'. -�-- f)/ \ �98 
�l;Jf\ 7002 � 

,' ,176647 � / -- /) 
1 2191 , 119649, • / • -- -

151632 �// • � v i _ 84575 

J' -, � / ' ...... 159959 
/' 

\ <!) g � 
/ '- 159961 
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/ �--151737 
EARLy DESIGN 

FI GURE 1 4. POWER.DRIVE BACKSPACE MECHANISM 
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ISS 1, SECTION 573-119-800 

152893 __ , t?- 155750 
3640 @ ii---12 158950 (Make Only 51evel) -� 125011 � -� /' " • <D 156078 {Tra nsfer 5 level) 

® 194068 -� � �1 , ®194065 {Transfer 8 level) 

152893 --�r. : } 3640 I ""' 
156159 (5 level) ___ • 0®156177 _ 
194067 (8 level) .. ( J� '-�, 

§;;)._ fll - - ,..,, :' ""' ( (Ref. 159472 

� - - ..... __ ...... ��, .. . "lo :;.. ,� 

151630 -�®Cf (!) -
-- /::; v-· � ..,. ; ---- see Fig. 7) 

21 91 ---' "' ." : ! '·---. ! <DPeculiar to 162273 ( Transfer 5 level) 7002 H .. , ,---' ®Peculiar to 159379 (Make Only 5 level) Specific ation 5886S 
·� ®Peculiar to 194066 {Transfer 8 level) 

FIGURE 1 5. 1 5 9 3 7 9  ( MAKE ONLY 5 LEVEL), 1 6 2 2 7 3  (TRANSFER 5 LEVEL) a nd 1 9 4 0 6 6  ( TRANSFER 8 LEVEL) 
MODIFICATION KITS TO P ROVIDE CODE READING CONTACTS 

192793 .-1 
82548 � / 'i A®155750 (3; 32" ID) �{1;/, 1 159570 '... �l:J I . (2)155753 (1/8" ID) 110743 -., : 82548 '... (!) I • -� 151073 ....._ \ I I 161102 """ �0 � � I � 

�w • m�""- � o '  : 'CT /" \ :9 74727 1 __ ..--___ , / � iS) "
" --,_ L• // 

""" 
Q l / --- / 

82548 // � ,. O I /, ,_"- -, __ � 
G-

®76246�1732 /x/ �� o I I �// // ��lf-- ----SJ <D80755 / \ Q 0 / / / / � - I 

364o
x 

:� � o 74727 159571 .... /-- 151152 364o • N. a 
-j, .. (// "'-�r:l� "'....... I 82548 /// 159575 -(j v II. 

152893 

I w � - 3640 
I 

J} .............. 
// 159601 

I � '/ . 161100 159570 I // 
: 74727 , 151694 - I 
�,..... ®15/s71 

1595\71 \�� 119649 73611 2191-----
' : f--151632 I 74727 � o � I 160997 

49084 "" �- @: 2191 0 0 () - 74727 -- '-...... Is? - • ,£; ----J 
160185 ®159571 I 0 (Q\}� _!!J!!f.-� '# �:;--;;--- 159565 

74727 I � �)0� 160944 - �..... , ,._ - _ , 0 I 48 �0 .. 0 
(i)8075� . \ ..... 0 � Ll 3640 I i c � · - <___ 2481 I ------. .. '"' � 82548 f2l ..__ ..,. --- -151688 \ \���O \ 125011 T-��p-159580 --., (Ref. 162862 \ � �llQJ 161102 160998 / y-1 -- _ l � See Fig. 7) ./J "" ,... 82548 v '·c·' - - J � '-

o-' 0 ..... . 159578 ;-�/ ' - 'E'7' -.._ 7002 
;,;>@ .. -161100 572 "- ""' 2191 �I I 156 159579 119649 151632 

3640 41732 

Specific ation 5886S 

FIGURE 16. 1 5 9 3 8 1,1 6 2 2 7 1  AND 1 9 4 1 6 7  MODIFICATION 
AUXILIARY TIMING CONTACTS 

155750 

� 

<DPeculiar to 159381 (100 WPM) 
®Peculiar to 162271 w/162306 Cable 
@Peculiar to 162271 and 194167 (200 WPM) 

KITS TO P ROVIDE 

156976 (Mates w/159820 )/ 

FIGURE 1 7. 1 5 8 9 4 6  REP ERFORATOR TRANS MITTER UNIT CABLE AS S EMBLY 

P age 17 



SECTION 573-119-800 

·� 860\ 
162761 "-.� ... �':::,. 

36

\ 7 ,.._ I -
I 
I 
I 

7002 I /2191 

-®��-151632 
I 

_ ,sfS.,lE'r@ ® 
\ 

I I I 
I 
I 
I 

162803 162773 : 

82463 \ : 
I 62784 

3599 I I 

I 62786 I 3640 I : � () 3640 

\ 
� �� I 

3599 

7 
162774 " i ' \ 603 ·�··n 1627a� -�� � ' +-J �. ! -Iii ��'"' 

� , I ·: " � .. -r<; · -·· : ,;;./:"" 

4703 
: �: �---· )U ,..-{> � ":!-----®® 1 63255 

162785 
119652 ��� - l - - - · -�--- ,_-() o : , . .,. r, _,.; r 

158772 3640 
"-. ��-- 0 

- \ 

: : ��:r-·�· --3599 

\ \ \ �- -�· --- - - - · · ----
16278_0_

� _ : --- j fl --- -----t· ·-® @ � --� 153817 

..;;q------ - -
----------.. . ..J..-· -- r• __ .. , ""---- 3640 

�-
\' ..--

- r o: ,e 1 c : 162776 J25o 

4703 -�- 162790 ____ \ --- -!-� 1\ _. --&r · · ;- !- --r.: -·; l�-- - .. --- I
I 

---- 1 
' ' """� ' � 

119651 
,._ . --

- - 62760 ' 
' ' � ' a . AI 163255 

--.. 

: 
162788 

' ' ' , __ _ _ --- - • \ 
> 

I I ' 
•• .-

119652 -�---�-�\ 
--

- ---- : : : ------ 1 
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See Fig. 7) 
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FIGURE 2 0. 1 6 2 3 79,1 6 3 3 4 7  (AUTOMATIC LETTERS) AND 1 6 2 3 8 0,1 7 3 4 4 3  AND 1 7 6 6 2 8  (REMOTE CONTROL ,.) LETTERS) MODIFICATION KITS TO ADD NON-INTERFERING TAPE FEED OUT """ 
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EARLY DESIGN 
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FIGUR E 2 1. 1 6 2 3 7 9,1 6 3 3 4 7  ( AUTOMAT IC ),1 6 2 3 8 0  (BLANK),J7 3 4 4 3  AND 1 7 6 6 2 8  (REMOTE CONTROL 
LETT ER S ) MOD IFICATION KITS TO ADD NON-INTERFERING TAPE FEED OUT 
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FIGURE 2 3. VERIFIER CONTACT MECHANI SM TO VERIFY SIX CHARACTERS AFT ER 
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Specification 50041 S 

<D Peculiar ta 176420 to provide contact transfer just 
before the selector latches in the stop position. 

®Peculiar to 176421 to provide contact transfer after 
the #5 pulse has been locked in the selector. ®174442 Contact Assembly 

FIGURE 2 8. 1 7 4 4 3 9  (LESS CAM), 1764 2 0  AND 1 7 6 4 2 1  (WITH CAMS) MODIFICATION KITS TO ADD 
TIMING CONTACT MECHANISM TO 5 LEVEL SINGLE CYCLE UNITS 
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104807 --<if 
3640 �  

Q1 151152-
/ 

/ 

i-- 151632 
,..._2191 
/ 

$-7002 
�158215 

164272 Modification Kit to provide Chad 
disposa I for the Auxiliary Reperforator 

163674 

3598 7002 
I I 151630 

®f�"-0--� 2191 194862� 

� ) 
®: 110743� �125011 

� 
\ 
152893 179252 Modification Kit to provide Chod 

disposal for a Self-Contained Unit 

170306 Modification Kit to provide Chad 
disposa I for the Keyboord Reperforator 

/ 110743 � 125011 "'-fo ® 
152893 -ttl Self-Contained Miniaturized 

Unit Application 

<DThe 179256 Chad Chute is olso used 
for the L/H RT Set. 

®The 90560 Shim mounts between the 
Chad Chute and the Punch Block 
when the Punch Block face is offset. 
When the Punch Block foce is flat the 90560 
Shim mounts between the Chad Chute and the 
104807 or the 125011 F lot Washer. 

FIGURE 2 9. CHAD CHUTES 
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Part 
Numb�r 

i90M 
224M 
254M 

1036 
11&3 

2034 
2191 

2438 
2481 
2539 
2669 
3598 

3599 

3606 
3640 
3650 
4703 
4812 
5363 
5740 
7002 

7603 
7655 
8330 

41382 
41543 
41732 
42823 
45024 
45104 
45.963 
49084 
55063 
55669 
70878 
71073 
71437 
72522 
73175 
73611 
7 4283 
Ul27 
76081 
76099 
76246 
76422 
78533 
79012 
80334 
80755 
81778 
82463 
82474 
82547 
82548 
84226 
84575 
84592 
84892 
86079 
86304 
86873 

Description and 
Pa� Number 

Coil, Magnet 19 
Coli, Magnet 16, 19 
Coil, Magnet 8 
Nut (6-40 Hex) 10 
S<;rew (4-4.0 x 3/16 fi I) 23 
Washer, Fbt 6, 7, 9, 16, 18, 21 
Washer, Lock 3 toll, 13 to 22, 
24 to 28 
Washer, Flat 8 
Washer, Flat 17, 26, 27 
Nut (3/8-32 Hex) 20 
Washer, Lock 6, 7, 14 
Nut (6-40 Hex) 3 to 7, 9, 10, I I, 
13, 14, 16, 18,19,21 '22,27 ,28 
Nut (4-40 Hex) 6 to 9, 11, 16, 
18, 19, 20 
Nut (6-40 Hex) 5, 11 
Washer, Lock 3 to 5,9, 16 to 21,28 
Washer, Flat 16 
Spring 18, 19 
Wick, Felt 21 
Spring, Compression 10 
Screw (2-56 x 1/4 Fil) 11 
Washer, Flat 5, 6, 7, 9, 10, 11, 
13, 14, 16 to 20, 24, 27, 28 
Spring 18, 19 
Spring 21, 27 
Washer, Flat 6, 7, 9, 13 to 16, 
18, 20, 21, 22, 26 
Spring 6, 7, 10 
Bearing, Ball 5 
Plate, Clamp 17 
Washer, Flat 3, 4, 5 
Spring 14 
Spring 18, 19 
Spring 20 
Spring 17 
Spring 12, 15, 16 
Spring 21 
Spring 15, 16 
Washer, Flat 11 
Washer, Flat 13 
Wick, Felt 10 
Washer, Lock 20 
Wick, Felt 17 
Washer, Spring 6,7 
Terminal, Contact 17 
Washer, Flat 8, 9 
Washer, Flat 8 
Bushing, Insulating 17 
Spring 21 
Spring 6, 18, 19 
Insulator 8 
Terminal, Contact 27 
Bushing, Insulating 17 
Screw (4-40 x 3/16 Fil) 8 
Spring 18, 19 
Terminal 16, 17, 26 
Insulator (.094 Thk) 27 
Insulator (.062 Thk} 17, 27 
Spring 18, 19 
Spring 9, 16 
Shim ( .004 Thk) 21 
Stiffener 27 
Washer, Felt 18, 25 
Spring 15 
Spring 20 

Part 
Number 

87401 
90361 
90517 
9Q560 
90573 
90790 
90791 
90951 
91120 
91139 
93108 
93118 
93356 
96717 

101386 
101796 
103078 
104807 
104824 
110434 
110743 

111017 
111410 
111m 
112352 
112626 
112967 
113039 
119647 
119648 

119649 

119650 
119651 
119652 

119653 
119654 
119655 
119656 
121242 
121243 
121538 
122149 
122292 
124177 
124334 
125011 

125015 
125215 
125231 
128357 
131099 
135716 
139752 
144872 
150000 
150001 
150013 
150014 
150026 
150027 
150029 
150034 

NUMERICAL INDEX 

Description and 
Pose Number 

Spring 9 
Washer, Felt 13 
Spring 7 
Washer, Flat 15, 28 
Spring 14 
Washer, Flat !6 
Washer, Lock I 0 
Washer, Lock 27 
Spring 10 
Roller 25 
Washer, Lock 5 
Washer, Lock ll 
Washer, Felt 9, 10 
Screw, Shoulder (4-40) 6, 7 
Spring 7 
Washer, Felt 20 
Plate 27 
Washer, Flat 28 
Spring 8 
Screw (4-40 x 3/16 Fil) 6, 7 
Washer, Lock 3 to 18, 20 to 
24, 

'
26, 28 

Screw (6-40 x 5/16 Fil) 14 
Washer, Flat 9 
Connector, Receptacle (4 Pt) 17 
Washer, Flat 11 
Nut (10-32 Hex) 6, 7 
Washer, Flat 5 
Past, Spring 21 
Ring, Retaining 10 
Ring, Retaining 6, 7, 10, 12, 
14, 15, 16, 21, 22,26 ,27 
Ring, Retaining 10, 16 to 21, 
23,25 
Ring, Retaining 9, 13, 22 
Ring, Retaining 9, 15, 16,18,22 
Ring, Retaining 6, 7, 9, JO, 13, 
18, 19, 21,22 
Ring, Retaining 21, 22 
Ring, Retaining 4, 5 
Ring, Retaining 20 
Ring, Retaining 20 
Clamp, Cable (1/8 ID) 9 
Clomp, Cable (3/16 ID) 26 
Terminal 8 
Screw (4-40 Spl) 15 
Bushing, Insulating 27 
Washer, Lock 6, 7, 10, 14 
Screw (6-40 x 1-27/32 Hex) 24 
Washer, Flat 6, 7, 9, 11, 12,14 
15, 17 to 21, 23, 24, 26, 28 
Washer, Flat 8,9, 13,27 
Screw (4-40 x 3/16 Hex) 16, 19 
Nut (10-32 Hex) 14 
Ring, Retaining 13 
Terminal (5/8" Lg) 24 
Spring 9 
Screw (4-40 x 11/64 .Fil.) 9 
Pin 22 
Drum, Clutch 3, 4 ,  20 
Drum, Clutch 3, 4, 5 
Disk, Adjusting 3, 5 
Disk, Adjusting 4, 5 
Lever, Shoe Release 3 
Lever, Shoe Release 4, 5 
Wick, Felt 3, 4, 5 
Disk, Clutch (2 Stop) 4, 5 

Port 
Number 

150040 
150043 
150044 
150048 
150089 
150241 
150355 
150356 
150687 
150830 
150841 
150923 
150978 
150991 
151073 

151103 
151152 

151222 
151246 
151336 
151346 
151362 
151416 
151442 

151603 
151618 
151626 
151629 

151630 

151631 

151632 

151637 

151640 
151642 
151657 
151658 

151659 
151685 
151686 
151688 
151690 
151693 
151694 
151701 
151703 
151714 
151715 
151721 
151722 

151728 
151732 
151736 
151737 

151739 
151880 
152400 

ISS 1, SECTICN 573-119-800 

Description and 
Page Number 

Screw (6-40 x 5/8 Fil) 3, 4 
Shoe, Secondary Clutch 3, 4, 5 
Shoe, Primary Clutch 3, 4, 5 
Spring 6, 9 
Screw (4-40 x 1/2 Fil) 8 
Spring 3, 4, 5, 7, 9 
Lever, Latch 9 
Lever, Trip 9 
Stud 6, 7,21 
Bushing, Shoulder 4, 5 
Bearing 4, 5 
Washer, Felt 13, 22 
Screw (6-40 x 1-1/8 Fil) 8 
Washer, Felt 22 
Screw (4-40 x 5/32 Fil) 8, 9, 
12, 13, 17, 23 
Spring 6 
Screw (4-40 x 3/16 Hex) 9, 12, 
16, 17, 19, 21, 26,28 
Washer, Felt 13 
Washer, Flat 3, 4, 5 
Oiler 6, 7 
Screw (6-40 x 3/8 Fil) 5 
Wick, Felt 14 
Nut (6-40 Hex) 10, 13 
Screw (6-40 x 1/2 Hex) 3 .to 6, 
9, 16, 19, 27 
Spacer 8 
Screw (6-40 x 7/16 Fil) 9 
Terminal 8, 19, 24, 26 
Nut (6-40 Lug) 9, 13, 14, 20, 
21,22 
Screw (6-40 x 1/4 Hex) 4 to 7, 
9, 10, 14, 17, 20, 22, 27, 28 
Screw (6-40 � 5/16 Hex) 5, 8, 
9, 14 ,15,24 
Screw (6-40 x 3/8 Hex) 3, 4, 
5, 16 to 20, 25, 28 
Screw (4-40 x 1/4 Fil) 3, 11, 
18,23,24 
Lever, Shoe Release 3, 5 
Screw (6-40 x 3/4 Fil} 20 
Screw (6-40 x 1/4 Fil} 4, 6, 7, 9 
Screw (6-40 x 5/16 Fil) 3,4,5, 
20 ,23 
Screw (6-40 x 1/2 Fil) 20 
Screw (4-40 x 5/16 Fil) 20 
Screw (4-40 x 3/8 Fil} 8 
Screw (4-40 x 5/8 Fil) 8, 17, 19 
Screw (10-32 x 5/16 Fil) 3, 4, 5 
Screw (6-40 x 9/16 Fil} 3, 4, 5 
Screw (6-40 x 11/32 Fil) 17, 20 
Spring, Torsion 6 
Pin 15, 23 
Spring 6, 7 
Spring 8 
Screw (6-40 x 3/4 Hex} 16, 27 
Screw (6-40 x 3/16 Hex} 9, 10, 
14, 19, 27 
Spring 3, 5 
Screw (4-40 x 11/32 Fil} 22, 24 
Spring 4, 5 
Screw (4-40 x 11/64 Hex} 3, 4, 
5, 13, 16, 17, 23 
Screw (6-40 x 3/16 Hex) 22 
Nut (40-40 Hex) 21 
Plate, Selector Mtg 6, 8, 9, 21 
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Part 
Number 

1 52401 
152402 
152403 
152404 
152406 
152407 
152409 
152410 
152412 
152415 
152420 
152421 
152423 
152425 
152426 
152427 
152429 
152432 
152436 
152438 
152441 
152445 
152457 
152458 
152634 
152891 
152893 

153184 
153239 
153267 
153489 
153537 
153538 
153577 
153799 
153817 

153819 
153839 

154335 
154349 
154396 
154397 
154398 
154620 
154621 
154622 
154694 
155090 
155096 
155556 
155724 
155725 
155750 

155752 

155753 

155781 
155782 
155783 
155995 
156008 
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Guide 6,7 
Guide, Selector Lever 6, 7 
Bracket, Guide 6 
Bracket, Spring 6 
Bracket, Spring 6 
Lever, Spacing Lock 6 
Lever, Selecting 6 
Bail, Reset 6 
Link 6, 7 
Stud, Adjusting 3, 5, 8 
Lamination, Magnet 8 
Bracket, Shield Mounting 8 
Bracket, Armature Stop Mounting 8 
Post, Spring 8 
Nut, Self-Locking (6-40) 8 
Latch w/Hub 6, 7 
Rack, Sector 6, 7 
Arm, Stop 6 
Knob, Range Scale 6 
Bail, Stop Arm 6 , 27 
Washer, Flat 6, 7 
Spring, Compression 6, 7 
Wick, Felt 9 
Shield, Terminal 8 
Washer, Flat 13 
Spring 6 
Screw (4-40 x 1/4 Hex) 3 to 7, 
9 to 14, 16 to 19, 

21,23,28 
Post 8 
Roller 14 
Washer, Felt 12, 27 
Detent 6, 7 
Screw (6-40 x 9/32 Hex) 9 
Screw (6-40 x 7/16 Hex) 5,11,27 
Washer, Felt 22 
Screw (4-40 x 21/64 Hex) 20 
Screw (4-40 x 3/8 Hex) 15, 
18, 19 
Washer, Lock 26 
Screw (6-40 x 5/8 Hex) 9, 13, 
14, 20, 21, 22 
Screw (6-40 x 9/32 Fil) 5 
Spring 6 
Cam w/Pin 3 
Shaft w/Bearing 3, 5 ,  20 
Bearing, Needle 3, 4, 5 
Wick, Leather 6 
Retainer, Wick 6 
Lubricator 6 
Disk, Clutch Cam 3, 5 
Lubricator Asm 6 
Plate, Range Finder Mounting 6 
Link 22 
Strip, Insulating 24 
Plate 24 
Sleeve, Insulating (3/32 ID x 
1/2 Lg) 8, 16, 17 
Sleeve, Insulating (5/64 ID x 
1/2 Lg) 26 
Sleeve, Insulating (1/8 ID x 1/2 
Lg) 17, 26 
Bracket 23 
Bracket 24 
Plate 24 
Screw, Shoulder (6-40) 5 
Wheel, Feed 10 

NUMERICAL INDEX (Continued) 

Part 
Number 

156009 
156012 
156013 
156015 
156016 
156017 
156019 
156020 
156024 
156028 
156036 
156040 
156042 
156043 
156044 
156045 
156046 
156047 
156050 
156051 
156052 
156054 
156055 
156058 
156060 
156061 
156062 
156067 
156069 
156070 
156077 
156078 
156089 
156090 
156093 
156094 
156095 
156099 
156103 
156104 
156132 
156136 

156137 
156152 
156159 
156162 
156163 
156165 
156168 
156169 
156172 
156173 
156177 
156183 
156184 
156235 
156236 
156248 
156250 
156257 
156267 
156318 
156366 
156387 
156388 
156403 

Description ond 
Page Number 

Post, 51 ide 13 
Spring, Punch Block 12 
Screw (4-40 Spl) 13 
Plate, Spring 13 
Link, Front Drag 13 
Shaft, Eccentric 13 
Washer, Felt 10, 22 
Slide 11 
Plate, Rear 10,11,13 
Plate, Front 10, 12, 13, 15, 16, 21 
Guide, Tape 10 
Post 10 ,26 
Post, Spacing 10 
Bushing 13 
Stud, Die Wheel 10 
Shaft, Feed Wheel 10 
Block, Tape Guide II 

Spring, Torsion 10 · 

Stud, Eccentric 10 
Bushing, Eccentric 13 
Shoe, Tape 10 ,26 
Lever, Detent 10 
Wheel, Die 10 
Link, Rear 13 
Shaft, Eccentric 13 
Arm, Tape Shoe 10 ,26 
Post, Pivot I 0 
Guide, Slide Post 13 
Plate II 

Bail, Toggle 13 
Plate w/Post 13 
Contact Asm 17 
Slide w/lnsulator II 

Screw, Adjusting (6-40) 10 
Washer, Felt 13 
Link, Front 13 
Bushing 13 
Link, Rear Drag 13 
Strip, Felt 13 
Shaft 12 
Bearing, Eccentric 20 
Bracket, Shaft 
Mounting 20 
Washer, Flat 20 
Shaft, Feed-Out Drive 14 
Bracket 17 
Washer, Flat 13 
Guide II 

Washer, Felt 9, 13 
Spring 11 
Washer, Felt 13 
Rod 12 
Stud 11 
Bracket, Contact 17 
Bracket, Anchor I 0 
Bracket, Anchor I 0 
Post, Guide 9 
Collar 25 
Latch 9 
Cam 3, 25 
Bracket Asm 9, 20 
Lever, Trip 9 
Lever, Reset 9 
Shaft, Rocker Bail 14 
Lever, Trip 9 
Lever, Adjusting 9 
Disk, Bearing 3, 4, 5 

Part 
Number 

156412 
156465 
156467 
156472 
156473 
156490 
156515 
156536 
156558 
156572 
156576 
156577 
156632 
156740 
156880 
156881 
156884 
156921 
156941 
156976 
156987 
156988 
156989 
156990 
156994 
156995 
156998 
157194 
157237 
157261 
158169 
158170 
158171 
158172 
158173 
158177 
158180 
158182 
158185 
158186 
158215 
158701 
158745 
158760 
158772 
158807 
158855 
158881 
158901 
158902 
158904 
158905 
158906 
158907 
158919 
158923 
158924 
158925 
158926 
158927 
158930 
158932 
158933 
158935 
158936 
158937 
158940 

Description and 
Page Number 

Link, Drive 14 
Washer, Spring 3, 4, 5 
Ring, Retaining 3, 5 
Post, Spring 9 
Shaft, Main 25 
Post, Guide 9 
Washer, Felt 22 
Screw (4-40 x 1/8 Fil) 6, 7 ,  21 
Washer, Felt 19 
Washer, Felt 17 
Washer, Felt 14 
Roller, Detent Lever 10 
Screw (6-40 x 13/32 Hex) II 

Screw (6-40 x 7/32 Hex) 16, 20 
Jumper (2-3/8" Black) 8 
Jumper (1-1/2" Black) 8 
Arm, Rocker 13 
Guide, Adjusting Lever 14 
Cam, Selector 3, 5 
Connector, Plug (32 Pt) 17 
Screw (6-40 Spl) 14 
Race, Outer 14 
Bearing 14 
Race, Inner 14 
Strip, Felt 14 
Post 14 
Retainer, Roller 14 
Retainer, Spring 8 
Shield, Terminal 8 
Shaft, Stop Arm 6, 7 
Frame 5 
Gear (21T) 5 
Shaft w/Bearing 5 
Lever, Latch 9 
Cam, Reset 9 
Collar 4, 5 
Cam w/Pins 5 
Disk, Clutch Cam 4, 5 
Gear (49T) 5 
Screw (4-40 x 7/32 Fil) 4, 5 
Plate, Nut 28 
Gear (35T) 3, 4 
Clamp, Bearing 3, 4, 5 
Post, Spring 16 
Screw (4-40 x 5/8 Hex) 18 
Screw (3-48 x 11/64 Fil) 26 
Extension 11 
Nut, Shoulder (6-40) 5 
Bracket, Guide 7 
Lever, Marking Lock 7 
Lever, Start 7 
Lever, Spacing Lock 7 
Lever, Selecting 7 
Spring 7 
Camsleeve 4 
Bearing, Sleeve 4 
Disk 4 
Slide, Tape Depressor 11 
Screw (4-40 x 7/32 Hex) 4 
Bail, Start 7 
Knob 7 
Cam 4 
Lever, Trip 9 
Frame 3, 4 ,14 
Lever, Push 7 
Shaft w/Bearing 25 
Wick, Felt 5 
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Part 
N\;r�e; 

�589·�1 
158945 
1�..8946 
l589J.1 
WIW49 
l.\-8950 
159011 
159039 
159040 
159041 
159046 
159049 
159050 
159051 
159053 
159057 
159058 
159059 
159061 
159063 
159070 
159rJ72 
159rJ74 
1 59rJ75 
159077 
159078 
159094 
159095 
159178 
159180 
159181 
159184 
159185 
159189 
159233 
159272 
159341 
159345 
159379 
159381 
159411 
159427 
159428 
159429 
159430 
159431 
159467 
159472 
159544 
159560 
159565 
159568 
159570 
159571 
159575 
159578 
159579 
159580 
159601 
159625 
159651 
159652 
159656 
159816 
159820 
159865 
159880 

Description and 
Page Number 

Soli, Reeker 14 
Bm.::ket 7 
Cable A5m 2,17 
?k,le 
?!u!:i! 7 
Contt�ct Asm, Code Reading 17 
Bracket, Spring 9 
Spring, Torsion 23 
Bracket 23 
Post 22 
Plate, Front 221 
Bracket w/Studs 22 
Link 22 
Shaft, Toggle 27 
Plate, Rear 22 
Post, Guide 22 ,23 
Post 22 ,23 
Arm 22 
Latch 23 
Plate, Rear 22 
Slide 23 
Toggle Assembly 22 
Shaft 23 
Contact Assembly 24 
Plate, Nut 24 
Block, Contact 24 
Plate 24 
Spring 24 
Bracket 7 
Lubricator Asm 6, 7 
Lubricator 6, 7 
Wick, Lubricating 6, 7 
Retainer, Wick 6, 7 
Wick, Oil 9 
Stud 11_, 14 
Spring 23 
Bearing, Ball 3, 4, 5 
Block, Spacing 24 
Modification Kit 2,17 
Modification Kit 2,17 
Bearing Asm 14 
Bracket, Stop 9 
Retainer, Wick 21 
Wick, Felt 21 
Lever, 51 ide Trip 9 
Lever, Main Trip 9 
Holder, Wick 9 
Plate,Main 9,14,17 
Release, Clutch 9 
Spring II 
Bracket w/Post 17, ·J8, 19 
Bracket, Contact 17 
Spring, Contact 17 
Stiffener 17 
Bracket, Stop 17 
Bail, Front Contact 17 
Bail, Rear Contact 17 
Shaft, Actuating Bail 17 
Bracket, Spring 17 
Bracket, Bail Guide 14 
Plate, Nut 9 
Plate w/Bushing 9 ,14 
Block Asm, Punch 12 
Stud II 
Connector, Receptacle (32 Pt) 17 
Drum, Clutch 5 
Slide 6 

NUMERICAL INDEX (Continued) 

Part 
Number 

1591:187 
159888 
159889 
iS9890 
1598'}1 
159892 
159893 
159894 
159895 
159900 
159901 
159902 
159903 
159909 
159911 
159912 
159913 
159916 
159954 
159955 
159956 
159957 
159958 
159959 
159960 
159961 
159962 
159963 
159965 
159973 
159974 
159975 
159976 
159977 
159978 
159979 
159980 
1599a7 
15998a 
1599a9 
159990 
1601aO 
1601a2 
160184 
1601a5 
J601a6 
1601a7 
1604ao 
160672 
160673 
160674 
160842 
160944 
16094a 
160997 
160998 
161100 
161102 
161107 
161108 
161109 
161237 
16123a 
161239 
161240 
161305 
161334 

Description and 
Page Number 

Goor Set 1,5 
Pinion (28T) 5 
Gear (·i9T) 5 
Gear Set 1,5 
Pinion (21T) 5 
Gear (48T) 5 
Gear Set I ,5 
Pinion (14T) 5 
Gear (40T) 5 
Plate 15 
Plate w/Post 15 
Shaft, Rake 15 
Bellcronk 15 
Pawl, Feed 15 
Plate 15 
Gear, Segment 15 
Screw, Eccentric (6-40) 15 
Eccentric 15 
Link, Adjusting 16 
Link, Drive 16 
Post 16 
Link 16 
Latch 16 
Extension, Latch 16 
Eccentric 16 
Arm, Eccentric 16 
Ring, Retaining 16 
Hub 16 
Arm, Adjusting 16 
Brocket w/Bushing 16 
Eccentric 16 
Boil, Armature 16 
Armature 16, 19 
Hinge 16, 19 
Shaft 16, 19 
Arm, N on-Repeat 16 
Post, Spring 16 
Bracket, Guide 15 
Plate, Adjusting 26 
Post, Shoe Pivot 26 
Bail, Guide 26 
Armature w/Extension 8 
Bracket w/Button 8 
Plate, Stop 8 
Post a, 17 
Bushing, Shoulder a 
Shield, Oil 8 
Pusher, Tope 13 
Stud 15 
Shaft, Feedwheel 15 
Nut, Shoulder (6-40) 15 
Washer, Spring 20 
Washer, Felt 17 
Screw (2-56 Spl) I 0 
Roller 17 
Arm 17 
Spring, Contact 17 
Spring, Contact 17 
Stud 10 
Stud 11 
Post, Guide 13 
Coble Asm 26 
Connector, Receptacle (36 Pt) 26 
Connector, Plug (36 Pt) 26 
Brocket, Connector 26 
Cable Asm 26 
Lever, Stop 14 

Part 
Number 

161337 
161338 
161339 
161342 
161493 
161495 
161496 
161497 
161499 
161502 
161652 
162064 
162092 
162093 
162207 
162248 
162271 
162273 
162306 
162340 
162341 
162364 
162379 
162380 
162573 
162741 
162742 
162743 
162744 
162745 
162747 
162748 
162750 
162752 
162753 
162754 
162755 
162756 
162757 
16275a 
162760 
162761 
162762 
162763 
162764 
162765 
162766 
16276a 
162770 
162772 
162773 
162774 
162775 
162776 
162778 
1627aO 
1627a1 
162784 
194065 
194066 
194067 
19406a 
194100 
194162 
194164 
194167 
194168 
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Post, Stop 14 
Lever, Trip 14 
Lever, Hand 14 
Lever, Start 6 
Post, Supporting 15 
Plate 23 
Bracket, Spring 23 
Block, Lid 23 
Plate 23 
Slide, Sensing 23 
Plate, Front 21,23, 24 
Cable w/Terminals 8 
Bail, Guide 10 
Spring, Torsion 10 
Cable w/Terminals 16 
Hub 3, 4, 5 
Modification Kit 2,17 
Modification Kit 2,17 
Cable 17 
Sleeve 25 
Bearing 25 
Bearing 25 
Modification Kit 2, 18,20,21 
Modification Kit 2, 19,20,21 
Retainer 4, 5 
Cam 20 
Pawl, Detent 20 
Pawl, Feed 20 
Shaft 20 
lever, Cam Follower 20 
Roller 20 
Lever 20 
Lever 20 
Collar 20 
Spocer (.813 Thk) 20 
Plate 20 
Bracket, Spring 20 
Bushing 20 
Shaft 20,21 
Lever, Cam Follower 20 
Latch Ia, 19 
Post 18 
Storage Asm, Slide 21 
Bail, Reset 13 ,21 
lever, Slide Trip 21 
Brocket 21 
Plate w/Post 21 
Latch 21 
Plate w/Stud 21 
Link 21 
Plate, Main 18, 19 
Post, Spring 18, 19 
Shaft Ia, 19 ,21 
Plate 18 
Lever Ia, 19 ,21 
Shaft Ia, 19 
Lever 1a, 19 
Screw, Eccentric (4-40) 18, 19 
Contact Assembly 17 
Modification Kit 2,17 
Bracket, Mounting 17 
Bracket, Contact 17 
Block Asm, Punch 12 
Bail, Reset 13 
Bearing, Ball 20,21 

Modification Kit 2,17 
Lever, Cam Follower 20 
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Part 
Number 

1627S5 
162786 
1627SS 
162790 
162791 
162792 
162793 
162794 
162795 
162796 
162797 
16279S 
162799 
162800 
162802 
162803 
162804 
162809 
162862 
162912 
162920 
162930 
1629SS 
162993 
162994 
163009 
163010 
163015 
16301S 
163019 
163020 
163021 
163022 
163023 
163024 
163025 
163114 
163255 
163326 
163327 
163347 
163351 
163674 
164272 
164273 
164275 
16427S 
164279 
164300 
164307 
164386 
164511 
164513 
164515 
164740 
164743 
164790 
164SOO 
164SOI 
164804 
164851 
164SS3 
164884 
164886 
164887 
16488S 
170077 

Page 32 

Description and 
Page Number 

Bushing, Eccentric 1S, 19 
Arm, Blocking IS, 19 
Post IS, 19 
lever w/Hub IS 
Shaft IS, 19 
Arm, Detent IS, 19 
Ratchet ( 42T) IS, 19 
Hub, Back Stop IS, 19 
Ratchet (42T) IS, 19 
Cam IS 
Plate, Adjusting IS, 19 
Roller IS, 19 
Post, Spring IS, 19 
Block, Stop IS, 19 
Pawl, Detent 18, 19 
Post, Drive link IS 
link, Drive IS 
Spring 21 
Bar, Mounting 9,17 
Guard, Rear 4 
Chute, Chad 2S 
Frame 4 ,14 
Bail, Retraction 14 
Block Asm, Punch 12 
Block Asm, Punch 12 
Pinion (21T) 5 
Gear (49T) 5 
Pinion (28T) 5 
Gear (49T) 5 
Pinion (21T) 5 
Gear (4ST) 5 
.Pinion (2ST) 5 
Gear (SOT) 5 
Gear Set (60 WPM) 1,5 
Gear Set (75 WPM) 5 
Gear Set(IOOWPM) 1,5 
Post, Spring IS, 19 
Nut, Shoulder (6-40) IS, 19 
lever w/Hub 20 
Ring, Retaining 14, 20 
Modification Kit 2, IS, 20,21 
Cam IS 
Chute, Chad 2S 
Modification Kit 2S 
Chute, Chad 2S 
Chute, Chad 2S 
Chute, Chad 2S 
Chute, Chad 2S 
Spacer (.100 Thk) II 
Spring, Punch Block 12 
Bracket, Magnet Mounting S,27 
lever w/Hub 10 
Pawl, Feed 13 
Spring, Torsion 10 
Rack, Range Finder 27 
Shaft 27 
Sleeve, Cam 4 
Spring, Punch Block 12 
Block, Tape Guide II 
Shaft w/Bearing 4 
Wheel, Feed 10 
lever, Cam Follower 21 
lever w/Stud 21 
link 21 
Post 21 
lever w/Post 21 
Cam, Selector 3, 5 

NUMERICAL INDEX (Continued) 

Part 
Number 

1700S1 
170107 
170124 
170125 
170193 
17019S 
170199 
170201 
170202 
170203 
170204 
170206 
170210 
170211 
170215 
170216 
170217 
17021S 
170219 
170220 
170225 
170230 
170231 
170232 
170233 
170234 
170235 
170236 
170237 
17023S 
170240 
170241 
170242 
170244 
170245 
170246 
170247 
170264 
170306 
170767 
17076S 
170769 
170770 
17077S 
170779 
1707SS 
170S03 
170S71 
170S72 
170S79 
170907 
171695 
171696 
171697 
172112 
1721JS 
172632 
172639 
1729S3 
172984 
172993 
173139 
173200 
173203 
173204 
173336 
173337 

Knob 6 

Description and 
Page Number 

Guide, Tope 10 
lubricator Asm 6 
lever, Shoe Rei ease 3, 5 
Guard, Back Space 15 
Arm, Stop 6, 7 
Bracket, Anchor 10 
Shaft w/Bearing 3, 5 ,20 
Post, Guide 9 
lever, Slide Trip 9 
Bracket, Spring 9 
Post, Guide 13 
Block Asm, Punch 12 
Arm, Rocker 13 
Spring, Punch Block 12 
Plate, Front 10, 12,13,21 
Post 10 ,26 
Shaft, Feed Wheel 10 
Stud, Die Wheel 10 
Guide, Tape 10 
Block, Tape Guide 11 
Knob 6 
Guide, Upper 6 
Guide, lower 6 
Stud 6 ,21 
Bracket, Guide 6 
Bracket, Spring 6 
lever 6 
lever, Start 6 
Bail, Reset 6 
Frame 3, 5 
Screw, Adjusting (6-40) 10 
Slide, Feed Hole Punch II 
Wheel, Die 10 
Wheel, Feed 10 
Slide w/lnsulator 11 
Guide 11 
Post, Guide 9 
Modification Kit 2S 
Gear {2ST) 3 
Gear (SOT) 3 
Gear (32T) 3 
Gear (56T) 3 
Block Asm, Punch 12 
Wheel, Feed 10 
Wheel, Die 10 
Ba i I, Retractor 12 
Gear (35T) 3 
Gear (SOT) 3 
Slide, Feed Hole Punch 11 
Plate, Adjusting 19 
Gear Set 3 
Gear Set 3 
Gear Set 3 
Depress Asm, Tape II 
Bracket 11 
Screw (4-40 x 3/16 Hex) 27 
Spring, Torsion 21 
Bracket, Spring 13 
Bracket, Spring 12 
Spring 12 
Brocket 14 
Sleeve, Bearing 3 
Sleeve, Bearing 4, 5 
Shaft w/Bearings 4 
Modification Kit 3 
Modification Kit 4 

Port 
Number 

17333S 
173340 
173443 
173601 
173602 
173604 
173606 
173607 
173609 
173614 
173616 
17361S 
173619 
173620 
173621 
173691 
173921 
174439 
174441 
174442 
174444 
174445 
174446 
174447 
17444S 
174449 
174450 
174451 
174452 
176266 
176286 
176420 
176421 
1764S9 
176490 
17662S 
176640 
176647 
179252 
179256 
179573 
182909 
192493 
192499 
192661 
192662 
192709 
192793 
193623 
193639 
193784 
1S'3790 
193791 
193S04 
193821 
193S22 
193824 
193S52 
193966 
19396S 
193969 
193970 
193973 
193974 
193976 
1939S7 
193993 

Description and 
Page Number 

Modification Kit 5 
Collar 3,4,5 
Modification Kit 2, 19, 20,21 
Com 20 
Plate w/Stud 21 
Post, Spring 21 
Bail w/Hub 21 
lever 21 
Roller 21 
link w/Stud 21 
lever w/Hub 21 
Bail 21 
Bracket, Magnet 19 
Bail, Armature 19 
Cable w/Terminals 19 
Cam 19 
Modification Kit 10 
Modification Kit 2, 27 
lever w/Bushing 27 
Contact Asm 27 
Spring, Contact 27 
Bracket, Contact Mounting 27 
Spring, Contact 27 
Post 27 
Guard 27 
Bracket 27 
Cam 27 
Cam 27 
Spacer (.OS5 Thk) 27 
Spring, Torsion 9 
lever, Adjusting 20 
Modification Kit 2, 27 
Modification Kit 2, 27 
Guide 9 
Bracket w/Hubs 9, 20 
Modification Kit 2, 19, 20,21 
Guard, Tape 9 
latch w/Hub 16 
Modification Kit 2S 
Chute, Chad 2S 
Nut (6-40 Hex) 10, 13, 20 ,21 
Spring 6 
Spring 6 
Cam, Selector 3, 5 
Post 14 
link w/Stud 14 
link w/Hub 14 
Guard 17 
Cam, Selector 3 
lever w/Shaft 20 
Screw, Contact 24 
lever w/Contact 24 
lever w/Contact 24 
Armature 16 
Bracket w/Post 16 
Clamp 16 
latch w/Hub 16 
Spring 3 
Bracket w/Stud 9 
Post 9 
Post 9 
Plate, Clamp 9 
Platform, Tape 9 
Depressor, Tape 9 
Bail, Rocker 14 
Bracket, Roller 9 
Modification Kit 9,14 
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( Part Description and 
Number Page Number 

194179 Bearing, Eccentric 20 

( 
194180 Cam 20 

194181 Camsleeve, Feed-Out 20 
194197 Spring, Torsion 21 
194862 Extension 28 
194992 Modification Kit 12,26 
194993 Guide, Tape 12 
195182 Pinion (201) 5 
195183 Gear (52T) 5 
195184 Gear Set (67 WPM) 5 

( 

( 

( 

( 

t 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

195231 Spring, Compression 9 
195233 Roller 9 
195251 Armature, Selector 8 
195634 Modification Kit 8 
195673 Block Asm, Punch 12 
197971 Bracket, Tape Guide 22 
197972 Guide, Tape 22 
197973 Plate, Cover 22 
197982 Cable 24 
199403 Screw, Shoulder (4-40) 21 

Part 
Number 

199506 
199825 
199859 
199992 
304532 
304794 
304897 
305638 
306755 

I 55 1, SECT I ON 5 73-11 9-800 

Description and 
Page Number 

Gasket 12 
Bail w/Hub 21 
Bu shing 20 
Bail, Stripper 7 
Spring 20 
Guide Asm, Tape 23 
Depressor, Tape 23 
Bracket, Guide 13 
Lever, Marking Lock 6 

Page 33 
33 Pages 
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TELETYPE CORPORATION 
Sko kie, Illino is, U.S . A. 

SECTION 573- 121-800TC 
Issue 2, July, 1967 

28 RECEI VING-ONLY REP ERFOR ATOR OR T APE P R I NTER B ASE (LR B) 

a nd 

28 RECEIVING-ONLY M ULT I P LE REPERFOR ATOR B AS E  (LMR B) 

PAINT FINISH COLOR CODE CH ART 

(for parts and assemblies requiring a paint finish) 

Finish Suffixes Finish Suffixes 
Color 

Wrinkle Smooth Textured Smooth Color Wrinkle Smooth Text ure d 
Finish Finish Vinyl Vinyl Finish Finish Vinyl 

Beige ET Gray 1 Federal BY G G  
Beige, L ight EL H C  G ray 1 Green AB (40) BK G A  (45) 
Beige, Rose ER Gray, Light EJ 

Black AA (37) Gray, Covert 
Black, High Gloss BA (34) Gray, Olive EW GE 
Black, Semi Gloss· BB Gray, Maritime 

Blue, Aqua EK Deck AJ B J  
Blue, Brussels Ligh EC Gray, Oxford EP 
Blue, Medium ES Green, Gray AB (40) BK G A  {45 

Brown, Dark AD (38) B L  Green, Moss EN 
Brown, light AC (39) Ivory EM 
Fawn H G  Pink, R ose EU 
Gray, Beige GC Turquoise EV 
Gray, C harcoal AL BZ GF H A  White EH 
Gray, Dark GB Yellow, Postel EG 
Gray, Navy Light BR 

The double asterisk (**) denotes o painted part. Suffix to be applied following the part number. 
Number in parentheses indicates Bell System co de. 

© 1958 and 1959 by Teletype Corporat io n . 
A II rights reserved. 
Printed in U. S. A. 

Smooth 
Vinyl 

HB (68) 
HE 
HF (46) 

HD 

--
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SECTION 573-12 1-800TC 

Page 2 

FIGURE CONTENTS PAGE 

1 Reperforator Base (Single P·late) 3 

2 Reperforator Base (Single Plate) 4 
3 159377 Modification Kit to Provide Single Speed Drive 5 

4 Reperforator Base (Double Plate) 6 
5 Reperforator Base (Double Plate) 7 
6 Tape Container 8 
7 Modification Kits to Provide Variable Speed Drive 9 
8 Modification Kits to Provide Variable Speed Drive 10 
9 Multiple Reperforator Base (With Cross-Shaft) 11 

10 Cross-Shaft Mechanism for Multiple Reperforator Base 12 
11 Multiple Reperforator Base (With Cross-Shaft and Intermediate-Shaft) 13 
12 Cross-Shaft and Intermediate Shaft Mechanism for Multiple Reperforator Base 14 
13 161527 Tape Container Assembly 15 
14 161678 Modification Kit to Install a Multiple Reperforator Base (LMRB) in a 

Model 28 Cabinet (LBAC) 16 
15 Auxiliary Reperforator Base 17 
16 Gear Bracket Mechanism 18 
17 Auxiliary Reperforator Base Gearing Mechanism 19 
18 161815, 176287 and 179492 Modification Kits to Mount an Auxiliary Typing 

Reperforator Base 20 
19 Miniaturized Receiving Only Reperforator Base 21 
20 174492 Tape Container Assembly 22 
21 174459 Modification Kit to Provide a Sliding Base 23 

22 176100 Variable Speed Mechanism Assembly 24 
23 176100 Variable Speed Mechanism Assembly 25 
24 Miniaturized Base 26 
25 Miniaturized Base 27 
26 164873** (7/8") and 193794** (1 ")Tape Container Assemblies with Tape-Out 

Switch 28 
27 162957** Tape Winder Assembly 29 
28 Typing Reperforator Base with Extension 30 
29 Electrical Components 31 
3'0 195388 Modification Kit to Relocate Power Switch from the Rear to the Front 32 
31 173484 Modification Kit to Provide Power Factor Correction for (LMRB) Base 32 
32 164341 and 176542 Modification Kits to Provide Chad Disposa I on Multiple 

Reperforator Bases 33 
33 Modification Kits to Provide Chad Disposal 34 

34 193667 Modification Kit to Provide a Sprocket Guard for Multiple 
Reperforator Bases 35 

35 Gear Chart for Self-Contained Non-typing Reperforator 35 

36 Tape Printer Base (Miniaturized) 36 

37 Tape Printer Base -continued (Miniaturized) 37 
38 Cable Components 38 
39 178838 Modification Kit to Relocate Power Switch from Auxilk,ry Bose to 

Outside of Cabinet 39 
Numerical Index 40 

**Refer to page 1 for finish suffix. 
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112626-........ 
� 

2669 ---�// .-

I f 2669 � : 
�-........@ 82474 

8 '""173974 A�153442 
(Ref. 156966 
See Fig. 2) 

ISS 2, SECTION 573-121-800TC 

• 

107393 
151630 

1 , _ 2191 � �-120175 : 
I riO! �0 

98659 )<r!l I 
(SU�PLIED WITH 107393) 

�::-./ / 151630 

't// 2191 

:(�{'� 
150966 ' �--� 

. !' ·� -·'\ 
------

L/ 1!1 '-... 2191 

1110�; - -- �- .' -� 151415 

I 7-- • . ./, 151416 

150966/ 
---

- I ' " 

®156978 Cable Assembly 

FIGURE 1. REPERFORATOR BASE (Single Plate) 

Page 3 



SECTION 573-121-800TC 

Page 4 

1
56936---w 

2449 --- @ 
8-125224 

@ 2449 
156344 --� 
1

56334
-----t 

151631-f 
21

9
1--CIII 

7002--® � 
121244/ '------

1569
36--i 

2449 
� 

I �=-�rn 
I 
I 
I 
I 

' ' ' ' 
L..._ __ ---

(Ref. Reperforator 
Costing) �. i. �.

. li9-
156887 · · h .- I 2669 p;- . , =----- '

'
" ------ ®- 3438 I . ----- ' 

-, 

151723------+---- � 151631 ---_, 162077 2669 --- I ' 01 2191 I 343 8 ------:---o <P�7002 --,--_m � ! I r3
706 /""--..._ 156338 -- i ® : � 

·'":.:--- CJR 
(R f 156460-i--'�'"-:;f-' ' e • ) / �").:._ .,.j \ J 

FIGURE 2. 

See Fig. 6) : // / / // ·---· · 
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REPERFORATOR BASE (Single Plate) 

151631/, 
2191/: 
7002/� 

121244/"f 

156966 

I 
-

I 
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) 
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IS S 2, SECTION 573-121-SOOTC 

Speed Change Gears for Self-Contained Sprocke t Drive n Unit s 
(Orde r Separately) 

Set 
Number 

161519 

Pinion 
. -----···-

161104 (11T) 

Driven Gear 

r--------161103 (49T) --- -
161654 156982 ( 9T) 15698l(44T) 

�655 J 56984(1 2T) 156983(47r) c_ 
161656 Js698604n 

(j)176295 l7629605n 
®311283 311272 (14T) 

151346 

,...-2191 
/ T DRIVEN GEAR 

'-------
156985(42T) 
176297(43r) 
311273 (52T) 

: 1 156861 

1

56

'"'"-<irfd:lf,- -
_ 
1 ·-� 

INION" �0� 
p � I 2191 : 1 151694 '--,J�> I a 

/--- --

/ , / / 

/ , / / 
, / 

" / 
18'---.. 

--r,, ____ _ 
I 
I 
I 

--
--- --

--

Approx. 
O.P.M. 

(Re ceiving) ---
461.7 

420 
525.7 

685 
--69r-

461.7 

159600 

/ / , --_, 

/ 
/' 

Approx.,Unit Code W.P.M. I 
67 
60 
75 
100 --107 

/ 

67 

--:;. / / / 

/ / / / 

/ / 

7.42 
7.42 
7.42 

I 7.42 
i 7.00 
I 7.42 

/ / / 
," 

/ / 

I I 
I I 
I 
I 
I I 

) 

Baud 

50 
45.45 
56.88 
74.2 

75 
50 

< _____ _ 

156887-......, 
2669 ""-

--- / -_, 

151346-. -156398 
1587<.5 2191 3J 161511 2191" _

, ________ j__ 
_
1

_
;
_

1516 

I. 1
\

86
4 1563

<3\ T �- -� !- ---- -fe:J en � 
\VI . � r---t9-- --�--& 

. / 
3438'---® ,/" I " 

"" 

(Ref. 156966 
See Fig. 2) 

I 

... 

I I! r i ... _____ ,J 

--

1

56866 

/.,. [i56400 (28T) 
-.,. 

� 
- , � _/1' 62218 (29T) 

e 8 (29T) Pulley. 16221 
(j)��

s
\�;';18 Pu:z����c:��:0°�it of the 1593

� RPM Motor ®Used with 3 

FIGURE 3. 159377  MODIFICA TION KIT TO PR O VIDE S INGLE S PEED DRI VE  
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151630 
""-Q @ 2191-

151412..._ 

1-151631 

� ' ' 
�',, Dim "A"7 't 

/� I 
� �Jumper I 

\ -,/ 
I 

151626_r 

/ r91768 

82474y 
I Jumper I 

I 

151819 
199908 

I 199909 I 

Page 6 

o.:�v·· 1 
<D151606 

'i/ 
�-<D2669 

I 

0 
I 
I 

~ 

""'"'� 
114466- 15A., 125V. 

lOA., 250V. 
(Mates w/114467) 1 114467- 15A., 125V ;� / i 

304915- 15A., 125V. 
151722-w lOA., 250V. : (Mates w/304916) , 2191-o (Matesw/114466) f1 \ � 304916- 15A., 125V f'. � 

/,.
(Mates w/304915) Q � 

159932 

FIGURE 4. 

1 ,... 
i 

I ,'/ ®- � ]63281-� 

I 12?919-� 116783 

!--"' � j � 
@ 

0 
I 
I 

2669-@ 
173974-� 

156936 
2669 ............ 

1252�! �2:'9-....: : 

f?>.. • 
�/� Q-�59610 .. ., .. 

a-®3438 

�-®99381 
e-®142665 

156 
156334 

156338----0 
® 

<D The 156446 Handle is used 
with the redesigned 156444 Base 

®For Cable Components See Fig. 38 
® 136148 Modification Kit: To add 

rubber feet 

REPERFORATOR BASE (Dou ble Plate) 
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120175 ��7-
\ 

®�@91683 ©i: ... )l•: 

193727-

173974-i 7002-e 
2669-� 

121244-®11 

<D82474 

FIGURE 5. 

�61239 

.. ... 

• 

161873 

)7 

ISS 2, SECTION 573-121-BOOTC 

� /155750 � 
1��=1-f '- f�{?j)161964 

2191-o .� 
7002-� : : 

' .. ,,J : 
359!Htl 

�160307 

(Ref. 156460 , . .--3598 
See Fig. 6) '- �--:"� : :: 

:��-- - ,J���i! 

-
-

-

-

-

-

-

� ------�: 
@r' '"""' - ---------,....-o "'- s • ' ¥7\\ 7002 162187 

2191 
151631 

� 

--Q �-> 053-' 
��! ,185)89  

151630- ,/ 
2191-;.�::162185 �- ' e.\ 91684: : � 

<> � M ' 

"! 

<DPart of 162574 and 193778 Cable Assemblies 

REPERFORATOR BASE (Double Plate) 
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SECTION 573-12Hl00TC 

Tape Container Tape Guide w/ Spacer Assembly Container Railer 

156974 156460 195658 2on2JWu 
1 62079 156460 156470 2on23Wu 
192867 192865 193837 192868 

11946iJ7 

156971 

: ......... 93117 119467 '\ 
3624 <D124999 • 

Tape 
Reel 

158289 {2") 
162075 {1") 
192864 {2") 

T 
<D124n999 

• r-

/ 159540� 8449
� 

Cable Tape 
Assembly Width 

156972 11/16" 
162373 11/16" 
194221 1" 

/
3539 

�,2191 � 125015 

156451 

PtJ <D 155751 (1" Long) lJl.<D 155753 (1/2" Long) 

. 

21 \ � 156449 

,' 
' ��56448 
@).._2191 

� �159543 
125015 

Page 8 

156342 
(,;'\ �156448 � � 156449 

• 

<_ 

• 

��159543 /, 1 156448 (;') . 6448 
/ 125015 \ 15 

/ i. / 159543 
/ ,:/?_ Spacer 

� 

, � ' 

/ ' 
/; ' --- / : c ,e J •• / --. ·- ·' 2191 ,.;--

151631 \,-
� '  2191---@) 

Jl 

151630-Gt 

121243 
7002 \ •• 

Cable 

J) 15162� Assembly 

\ 

21910 �" "@@ 
151631-d 

....... ) 12\15 ,// 
2191 {!(/ Tape Container 

151630 'qf ""o • 
Guide w/ 

Roller 
151610 

2191 \ -�;:::,====� �'0 -

'-2Y 
151631-.f// 

FIGURE 6. TAPE CONTAINER 

<D Part of 156972, 162373 and 194221 Cable Assemblies ®!95658 Tape Guide Assembly 
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151630 
61�--2191/ 

151610 
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� it � � ·· 
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-ga2... 
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Modification Shaft Guide 
Kit Frame Gear A Gear B Gear C Pinion D Plate 

159417 (60, 75, 100 WPM) 156965 156967 156949 158712 158732 156964 156968 
163256 (60, 67, 75 WPM) 156965 163264 163260 163261 158732 156964 163328 
179965 (45.5, 50, 75 Baud) 192685 156967 163260 179963 178870 156964 179969 
319262 (60, 67, 100 WPM) (50 Hz, 3000 WPM) 156965 156967 319260 158712 178870 319259 199814 
199812 (60, 67, lOOWPM) 

(60 Hz, 3600 WPM) 156965 156967 156949 158712 178870 156964 199814 
, 

,, 
U 

11 
I 

/1 

..-.,--=-== ==--=-'"'---�-""'-------_---,__

J
-=-� ��,':::-- 156866 

\ 

, ,  �?\::·�� �,.c:._-___ J;/ 

yY-151631 
.-2191 
®-7002 

'' " ,\ I It ''I '�z�;)�156958 
: --
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Code J 
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J 

..:Plate 
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/ ---7002 ,._ 
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--
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-
- __ <9� 2191 c, "" . -7 -C,�r(J,-o--

�-:::._- -
_,151,.. - __.-cr> ""-c· � ' 

� �-.::::: ::::: � "'-151631 
1s13-<6-

- <ff 11965.5 

- ' - 2191 :::::::_ - -
'125""i - -

____ 1-1002 - �:::::.-:::._ _ 
_ _ 156887 -w 
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- - --=-- 2669 -: --

I 
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Modification Kit 

159417 (60, 75, 100WPM) 

163256 (60, 67, 75 WPM) 

179965 (45.5, 50, 75 Baud) 

199812 (60, 67, 100 WPM) 
(60 Cycle, 3600 RPM) 

319262 (60, 67, 100 WPM) 
(50 Cycle, 3000 RPM) 

Gear A 

15B716 

163262 

179962 

158716 

158716 

Gear B Block 

158734 158740 

158734 163265 

163262 158740 

163262 158740 

163262 158740 

· . ....; 
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m 
() 
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0 
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01 
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ISS 2, SECTION 573-121-800TC 

®124999 

\ ·-98726 

125224 

., 'to .D Supplied w/95320 
/" 

. 
I 
! � �156936 

\ 
/e 

120175 � 
/{}/ 

0' 

3598----.___ 
e 

\ "------

@9168 4  
Supplied w/95320 

Part ' L h , 0 D Number ' engt ' • 

I j .. 

�171952 I .31 !'� @171953 
0171972 
0171973 

.31 .156 

.46 .30 

.46 .32 

151631-----__ 
' 2191--e 

12501?-� 

151631 

I 
' 2191 
./ 

I 

®. 

� 
I I 
I 

� J : 76953 
I 

�
78427 

� 

Q 

I t - 2191 
I 
I 
®---------3598 

�151631 
2191 

//7002 
��::n(l21247 (7/ 1 6 " I. D.) 
<!> 121248 (1/2" I. D.) � 121249 (5/8" J.D.) 

�----@-- 2449 
I 

--156344 ��156334 
I 0 -- 161673 

@-93108 
®-125218 

I 

156936 

\ 
w 2449--@ 

I 

161674----[LJ 

' 
I 
I 
I 

I 

� 
' 
\ 

104124 

/
151630 

o-2191 
I 
I I 

150£P 
151335...-------� 1r 017 

: ' 
I I 
I I 

151415------�----- 178426 <D151630 --f 
<D219J--• 

V 
\ CD7002 ....--� 

� ) <D179528**--� 

]61552 I � 

151416 
I 1 

� I  

150966 I e 
2191-� e:3- 161546 <D3598/

e 
3598::::::; 8 

I 
� 

2669 ---------------�--125231 
**Refer to Page 1 for Color Suffix 

Q) Used with Chad less Tape 
®Used with Fully Perforated Tape 
@Part of 161528 and 176536 Cable Assemblies 
0 Peculiar to 176536 Cable Assembly 

FIGURE 9. MULTIPLE REPERFORATOR BASE (Wit h C r o s s-Sh a f t) 
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SECTION 573-121-800TC 

GearAo .. ,. I .. far Multiple Maunnli ..,..,._. 0rt¥. at c- $pMol 
UnltCada 7.42 7.00 WI'M tN-1 ... 0 60 75 100 65 71 107 laud 45.45 56.88 74.2 45.45 50 75 

Molar Gear Set 161530 161533 161536 
Pin ian 161532- 91' 161535 -12r 161538 -141' :D16433P - IOJ ®164337 -91' ®JUDP- 1or Gear 161531 - ...... 161534 - 471' 161537-421' ®164340 -371' ®1643311 - a 1®164340 - 371' 

Mod_ ICit ..t Each ---' 
\.. � 161680 ''73584 I 161610 1 162213 J 

G- "'-'�!• ••II for Multiple Mounted ..,..,_,,.,.. Dri-. at lo .IF 1 ..... Speeok 
U.itCode 7.42 7.00 WI'M (N-; ... 0 60 75 100 65 71 107 121 

laud 45.45 56.88 74.2 45.45 50 75 84.7 
Mod Kit at Each 161680: 162213: 162217: ®!7351Mc 161680: 162213: @173023: Rep.rforalor Hub 161509 162215 162220 161509 161509 162215 162220 

c.--Shaft Spn.cket 161510 -16T 162214-20T 162219-27T 161510 -161 161510 -16T 162214- :lOT 162219-27T 
Retain• 161511 162216 162221 161511 161511 162216 162221 

Belt 1615:10 1615:10 162222 162222 1615:10 1615:10 162222 
Reperfooalor Sprocket 156«)() -28T 156«JJ -28T 162218 -291' 173S83- 37T 156«l0-28T 156400-28T V156400- 28T 

• ®164337 -91' 1 ® 

I 

®Motor gear set numbers not assigned 
<D Non-Typing reperforators only 
®Modification Kit contains sprocket and 

belt drive port for 3 reperforators 
®Order separately Motor Gear Seta 161.5:11 I ®164338-..ar I @164338 -40T 

\___ 
®164339 -JOT @164339 ·lOT 
@164340-37T @164340-37T / 

® 

161506{Early Design must use 161512 Retaining Ring} :u 19:[693 Shaft w/Bearing {Later Design must use 176419 
1 Retaining Ring) 
L 

'li/ •-2191 

9)31�829 
151631 

® ---J \ 151610 
151659 \61512 \5\634 "• 

.. \ \ 161507 
2191,1:l MotorPmron 

' @ ,\ ,; 150432-; � 151346 
' @. y u' . 317217 ' � Gear I 

·� -- r"' ;. ' 
- ·c ! ·�- j 

· ., � lll427 
317358 �-� .. 1 .• • • @I ' 'f'· '@ 9 .,c, 

• /e 
• �� _c \ 1 <.l-_ 

I \· B-y I 'U 

49056 -� 
c- }< I 161676 '--'>... , 1 2191 
I I 

I I � -., 
l @\1 

2669 -� I I �, /I� 
�' • I ; 

151631 2191 I 
\6\508-----

• ·-' . 
7002 151693 

50089 
•• 

-
- -

- • - • • 112626-® 
;
" 

-(5\442 

<D\51346 I " 1107<13 
• 

• . • 

• • (I) 
219\ 

I " / 

151721····· ••
• 

-•• , 
2191-· ···- ••• 

1 Retainer 
-® � 161512 l 

��-"'-<Dm"" ' I 7002 ;., <D\76419 , 

_,. • • 
• • L yj;}. 

0J 
I 

- - - - - -(f:y: - - - :_-�0' 1-®51�34 fro 0 150,802 : 151722 49056 

(i}2191 � 
�� 

_ .... ·� [8 
O: I ,., 0 

-
I 

-.. 

/ � 
.
. •. ' 

--
Cross-Sha�• ® 7002 •.o. I • . � 2669 

/ 
Sprookd ;8 � • . ""S <&� 

35 --·- � / c9 

·-·="'' 
"'' 

__.. . . " •/. . . . 

Sprook., / 
151442 / I " " ,,;;;.Ccc '• 

.... 

' "  � 2 
161507 

ll2626 - -
<DPart of 197699 Modification Kit: 

To provide new style shaft w/Bearing 

FIGURE 1 0. CROSS-SHAFT MECHANISM FOR MULTIPLE REPERFORATOR BASE 
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ISS 2, SECTION 573-121-800TC 

CD151626-� �:D124999 
� ' 0 00-98726 125224 

CD 95320 0 r 
: 

o 
� --61085 oo_....... 156936 

0� 
'II" 

<D9 
161528 l_ 

e 1 --.._ _L_ -2449 

1683 
' � 

Supplied w/953w--.R11l _ - -<Dl61526 �-156344 

/ - )f / "\_--082474 £ 
r' � 153817 �-� ·----178752 

120175 �I f� 173007- . 0 � 153538 
' 

\ / G ) 6? 84551 : Q 
-T787so 

o; __.- " 7 I 
151723 -QQ . 

' / 
CD155750 

. • I 

//0 -161685 :::.f1--.J24l4l 2669-• I 

0 I 
82474 : 3438-:u 

3598 i 
\ 

I .. � 151880 I • I 
�� 

�- I 

� � 
®- 93108 

1�6� 
' 

/2191 
__ __/ "' �-125218 156936 

\ \ 
$-2191 Supplied w/84551 i 

• • ,. -178747 

"'/ /7002 
<D91684 • / /! 
Supplied w/95320 � 121248 (1/2" I D j 24'49---...! 

� 121249 (5/S" ,:o:) 
I 

178749-� 
I 

� 

� 
104124 

151631 

I 
' 2191 
./ 
�. � 

I I I 

' 
: 76953 I �178427 -
I . 
I 
I 

·--2191 
I 
I 

·----3598 

<:£51]..?8426 

/ 
l61552 �v I e-161546 

2669---: I -··-·-J2523J 

151630 

'/ 
I 
I 
I 

·-2191 I 
I 

/p 150966 � .111017 
1513 35 � � � 

I I 

151415----� 
I I 151416� : 
1 e 150966-� 

� I I 
2191--· 

I 
I I 3598-8 

CD Port of 161528 C oble Assembly 

FIGURE 1 1. MULTIPLE REPERFORATOR BAS E (With Cross-Shaft and Intermediate-Shaft) 
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SECTION 573- 121-800TC 

Gear Chart ---
Gear Set 
Number Cross Shaft Pinion Gear Unit Code 
178798 178799- 45T 178800 -53T 7.00 

178801 178802- 33T 178803- 49T 7.00 
7.50 

178804 178810- 30T 178811 - 49T 7.00 
178813 178814- 37T 178815- 37T 7.00 

WPM 
(Nominal) 

107 
71 
66 
65 
106 

Baud 
75 
50 
50 

45.45 
74.2 

151631-'lr 2191-· 
151610-® I 

176419 

@® 
I 
315829 

r- I 
I 
I 
I 
l 

® 0 
176419 

" 151634 178743 
151659, 

I 

151 346 __ �� , 1 n .r.:L 111427 -- - - - � 0 2191·.,;;
.
· 121630 178796 UIIIO- .,_ 1 � ., ./1�- •n 317217 (y � 

2191 -@ __ 00 -�78743 151634 : 317358 ....... �_ � •rJ :

. 

f7' 178797 

� .. _ 151442 2191 

v. - - --- @ 150802 : • 0 - -�- �\ � 111427 • 0 - - CJ_ _ ., "'�)- P:'- _o \ 1 
0 4Cf956 - 6

-
: 151442-@.:, @__ 0 -"- f . ( ! 0('- -/@ 151� 

0 

L 

CJ -- I I I 161676 ' G.y • � - - -J 2191 ' ........ - - I I � 
669 - --. ; 2 ',#J} L 2191 

� I 21�1 
�-151722 4W56 191 �'151631 l ..... 

l. @-' 

I] /� 
- - .. _ / • 161508 2191 , -

151722 2191 161508::_- .. c::6�8751 :2669 / 151693 
"""' I I � W-151659 

r- -_qgDfi __ -- �1
-
2626-. ,' l_ ·� • 

!-2191 
I tJ- -� 0 0- t) .....-178744 112626- • I - - CJ 

- - -. (J If @-121630 
I " • I 
I / - - ,.. 
1 150802 178742 317358 0 Cross Shaft Pinion 
: 151634 - -�151634 \ 151659-1 161676�� �/ 
I ®' Y-1 2191- •O g ,, \ 
�...___ I (11)_...151723 - ""' v--- •_...!.21630 ._I loo I - 1 •• �-� ·- - -- � Gear ' 1 J 
150089 ----- : .-2669 ---- - - CJ : I �/' 2191 

""' -- I (!) - - - ·  ' 

151630 ,., ___ -l615n:.-- __ ,-3438151442'-!' -/ - -� �� - - �' 15J693 

.,{ 110743/�:::
_

-@ ___ .J _____ 2191 317217: W:r I oc)_j1 2191 � 
-6. 1'":::1 � _, - - ' I I I ·@ I 
,-��� --- - - -----/7002 :161676'' c.._ � ..... 

2191 I � - -(?;} • - - I '- ' .... ' \ �-151630 - - - · -- lo -- · 7002 
70314 - ,.., . 7 -- -- 2191-- � ' 

156400.... -
-- ' / /3---- -

-- - � 15{631 219�..::..:.� .?'S 
1615� 

161510 161509 
--� 151693 

FIGURE 1 2. CROSS-SHAFT AND INTER MEDIATE SHAFT MECHANISM FOR MULTIPLE REPERFORATOR BASE 
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ISS 2, SECTION 573-121-800TC 

/1 
� 

58289(2") 

�-Gll62075(1� 

'-{ ___ 0 ()\ 

151630 2191 i 
I I ?02 

� .. @-_ 

' " /v/ , 
153442 @ 

<D74100�@ 
<DI11516//: 
<D45815/ / -

<D112626/ 

161523 

� 161529 � 151610 
2191 « 151632 _.1,;) / 

:IV'-@-(;;$ \ 700

.

2 /121249 

t;/ A\ (j� 
-' •..; - ... ...,"' 

-' -' , -' , 

3640 II·�-
/ /150992 ............... � 

---fj. 

" / 

'/158239 /156451 
, L 1002 �·--� ............... 2191 

�-;: 
/119467 -� 

,,/ 

\ \� 153539 
,'� - - -•J 

, , , 
" ". 

'1 
-.,.,. / I fe. I 1/ �/ ---P1_ 

. 
/ 3624 � •• Ar� .. __ • //93117 158238 / � -Q)__@_ 'Q 

7��%ytf

- -

� 7002 // 

'/ . -
fJ -�

/ 

/ . ,.... _ 

(Rol. 12499'1 -�\ 
1178 

See Fig. 9) 
2191 

153538 

(j) Not part of the 161527 

FIGURE 1 3. 16 152 7 TAPE CONTAINER ASSEMBLY 
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(j) 163587 

[P €a--CD158807 (Ref. 16 1238 �. � -<DI53819 See Fig. 38)-•F.�r..;,Jl� 
I'�: ... . - ' � 151631-w l, , .�· 

2191- ... --- ,, ' : 
125015-'f CD ---

156769 
125015 <D125015 : �� 92265 36� \ � /,2191 I � "- '-P.>o.\ ?151632: �j 150949 , 
'i�@ 

a$) 
fs)'N;; i u.__ ,._ @ '"' o �I I ""-==. 

� '>-� �I @ �150�50 
I 

IS S 2, SECTION 573-121-800TC 

r158289 (2" Core) 
..-/1_162075 {1" Core) 

_..2191 
'li)�-151631 

_161773 

� 1 125015 

• , ___ ..J 
/I 

� 0� ' I � �) 0 J � � ;_-----151723 . I 
e:::> " 

j" "'- 2669 
• ·�, � -�-:.. �117535 

�� �--�-= 

_j', 1/191 

&. '- -� - - "" €�� 
® • I 3606 2191 

921.46-® 

f-151632 
@-2191 --­�-7o�t 
® �-161505 
o--151229 

�178426 

4§-2191 
151-3598 

� �-· =-==== 

. 
151630 � � 153442 

82832 -.. �/ 

J -a) : � � 

:!' I � ;0"�' ��/ 1 -161770 

� 

15162( 
161821-

--1 

... 

®.� 

/ 93117 � _...2191 

.158163 

] 1210 .--153538 

�@@_-71073 @ ®-7002 
153539-, �@ � �-156448 

2191-@@ [L�� 73L_ �� �870--.!·�-:156449 

162730-Y-Y 
2449 - .. ® -82832 

71858_@-® 

©® 

7002/ /� l£-·z 90606 �@':_',, ............ --:_1�..:_7002 
156451 / @_ 110435 f'J..' , .... , ' " -- ® / 1'"4ba. '' .... 158239 8449 .._'- -- ' , ... .._ ' '' ..._ I 

150992 /---'' "- 0. 0. "" ..j 
110743 9. 0 G.. 

/ 
161826 

(DPart of the 161827 Modification Kit: 
To add code reading contact cabling. 
(Specification 5932S) Parts for the 
161827 are also shown on Fig. 29. 

FIGURE 15. AUXILIARY REPERF ORATOR BASE 
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SECTION 573-121-800T C 

151630 \ 
2191\ 

125015 :::-®� � 
I 

@©)� \'\ 151606 
2669 

101633 

·-156808 I 

' 
I_ 

" ' 
I{, 

156807 

...... _..--// 161782 

Stud 
No. 

161809 
161824 

Dim. " A" 

1.038" 
.859" 

-- . ....... 

� I 

r----� -i__ [ ---stud 

2191 ---
I 

/_ 
� ©�--156588 � -- .. � 

a�- � ovr" 
30 ....- , -� 

1516 

Qh,� 
�" �-2191 

151631 

� -0 - ���3606 

""\ 
\ 2191 

� 125015 
125015 

151442 
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FIGURE 16. 

I 
\ -

�Y' 
\ 

\ 
\ 

\ 
" ____... 

' // 
'...... ____.// 

CD 161783 (51T� 161301 -'=� 
0 3oss75 (4sn 1 

, ' 

� ,_-!1! �159287 

�?-� �161301 

\ -
(Moto r 
Shaft) 

rsf 
I 
I ®=-159341 

�--161780 

G EAR BRACKET MECHANISM 

CD Used in 60 Cycle Operation 
®Used in 50 Cvcle Operation 

Port of 305580 Gear Shift 
Brocket Assembly. (See Fig. 17) 

') 

'') 

�) 

) 

,) 

) ":c, 

;J 
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( 

(. . 

( 

( 

l. 

Assembly 
No. 

161807 

178869 

192678 

JQ.-305580 

315536 

ISS 2, SECTION 573-121-BOOTC 

VARIABLE SPEED DRIVE ASSEMBLIES 
W.P.M. 

or 
Baud 

�PM) 
60-75-100 

�PM) 
60-67-100 

(BAUD) 
45.5-50-75 

(BAUD) 
45.5-50-74.2 

(BAUD) 
45.5-50-75 

Motor Gear Gear Gear 
Operation "Au nan "C" 

60 Cycle 158734 158716 158732 

60 Cycle 163262 158716 178870 

60 Cycle 163262 179962 178870 

50 Cycle 163262 158716 178870 

Gear 
Plate non 

158712 161797 

158712 178885 

179963 192680 

158712 178885 1 

®158736--.(l 
� __.---® 119652 CD2191�----� �7599 

0 ® 2191 ®161794 e Y ®161795 I �  @ 3640 ,A> 151152 I � \__,I CD 156057 
Plate : :D130892 /0@ ;;/ � _ __ CD158723/ � ®119651 

I® I® I® ® I® j 50 Cycle 16326.:_ 176071 178870 176072 1926� 

�:161m 

® 161824� 
�- (Ref. 161772 � See Fig. 16) 

I I 151657 -'f ®3640 

®158 
(Ref. 130499 1 \ 2191-a 

'
/® 114125 Gear 

®158733 
7407 See Fig. 16k�...._,' 

\, � � �-��150652 

"' .v®124177 "A" I 
' �"' ' Sl ... II-

� \[J-=- 1 61511 

S 158741� 
/ ,-� i!l\ ,..oj! - -t, , , "' " 

161789 

� ' ' -
1;1).1- - -

"\. 1!>151 "'· - - -" 
161788 

�of. 161787 -�� =,, -·�-�-� - - \ ®11074373
2 �

/161 ... 

See Fog. 16) 
,fJ "" 

G 

1 ®® 

ear 

<D� 
- ·-

178910 
"8" 156400-"T 

.a,.15008yw-- \ � 

........... � 
151733 

"'1516,-f o-"' 151346 
' � 

® 
__.-::::.--® 2191 

�---
I 

' 1 _Gear 
\J..--' \ 

110743 8 '� 
: '. ',--- 1 

(Ref. 161779_,�-, '�' � "D" 
\ ' 

5 
... -' �� 

LPR 

ee Fig. 16) 
'- G 

or LRPE 

ear 
Shaft 

Note· 

" C" 

. 

Unless othe . . 
are 

rwlse lndic 
common to all f 

oted parts 

I See I 

speed drive mech �ur variable 
an1sms. 

Pinion -/151658 

(See Chart)......,__ !/
2191 

,.,, :� 
3640 

.
61779

/
'._J � 

og. 16) 

�?1880 

I�"\\ "@b 
a-;,._:,_ I II' \\ I -C;.1. .�'ll, 

,�,, '-".",-�', �-b;J '"'-,(Ref. 161511 
·.!..lo11' '-... See Fig. 16) � ''\(Ref. 161788 (Ref. 161789 

Single Speed Drive Gear Sets for Auxiliary Mounted LPR Sets \" @('�- ' '-... / ' - (1 See Fig. 16} See Fig. 16) 731 Driven Gear 
Gear Set 

No. 

161811 
161812 
161il13 
173820 
163448 
163451 

@319920 
® 319923 
@ 319926 

Driven Gear 

161790-44T 
161791-47T 
161792-39T 
173822-49T 
163447-49T 
163450-40T 
319919-51T 
319922-52T 
319925-26T -· ·- ····--------

Pinion 

161784-18T 
161785-24T 
161786-26T 
173821-20T 
163446-22T 
163449-27T 
319918-25T 
319921-28T 
319924-21T 

Unit Code 

7.42 
7.42 
7.42 
7.00 
7.00 
7.00 
7.00 
7.00 
7.00 

W. P.M . 
(Nominal) 

60 
75 

100 
65 
71 

107 
65 
71 

,107 

Baud 

45.45 
56.88 
74.2 
45.45 
50 
75 
45.5_ 
50 
75 

(See Chart) 

CD Peculiar to the 161807 
® Not used on the 161807 
®The 305580 is shown 

in port on Fig. 16 
@Used with 3600 RPM Motor 
® 315536 Modification Kit to provide 

Three speed gear shift 

FIG U RE 1 7 .  AUXILIARY REPERFOR ATOR BASE GEARING MECHANIS M 
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/ 
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-.._-j.s--:-_--:- -' ::.. Transmitter Distributor Base (LCXB) / / / II' - ....... -':. ---==- -
/ -" 

l\ ,- / � V_/ I I 
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""'� ) I 1--" 
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� , " y v / 

/ --�) 
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���/,, I 

I I _,-_ ) -�" -"""-

I 

��:.-'�� � _,"' '<{:--'\./ �;:.- � � // •' � - ----

-
" 

-·::.:::::."'-.� _,-' 

\\ 

-11"'- _, // 

" / 

u.-.,. IJ..-,.. --

L�...-
CUT-0UT ON L ATER TYPE BASE S 

Rear Rail of ASR C b' a met (LAAC ) 

CD Not required when uni t is equipped 
with ba"' i;olot!c'l paris, 

®U•ed on buses wiih cut-out 
@Peculiar to 161815 
@Peculiar to 176287 
®Par• of the 179492 

Spe�!Fict;-;ti::w. 59:61) 

FIGUR E 18. 1618 1 5, 1762 8 7  AND 17 949 2 MODIFICA TION KITS T O  MOUNT AN 
AUXILIAR Y T YPING REPERFOR ATOR BASE 
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156768 ..... � 
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151630 
,. --92260 
·- 151691 

r£ - 45815 ,_ 151724 tgru�' -176079 @- 2669 
'1-151630 

<!>151626 

15ln3-f 
2669-� 

I 

117535 -�-----

176()9()-

(' ',, 
151691 <!!!> 

• ,. '> 45815 " '92260 
(/ ---- -- ': � .- ----' �176079�� rf: 17�-17 1D94 71.11 N' 

··.y _ _ . ... � 
'@� 630 / �-151 2191 

� 
� ', -

� 
� ' , -

®151626 � 
, ;;.;;��.: -

L! 

��76123� 
�-<1>155754 , , .. - a. P .,- �24611 

\ l . 7002; � 44048 � ® 
--. .. " 39 : 2191 I ��-138538 

®1612 
151632 

783 � ®116 t 151411 151412 
, 

SUPPLIED .. 
I /, """ 91768 

W/176fJ95 

151335 -............ 2191\ �--�-•••••• •• � 1� 247: 98 ®176095 f-. 176117 ,176093 

151412 .._ �. 
, .... , 121246 bP �-35 

/ I \ \��Jill 
' - - -- r:-. �\ 

: \ . _ • ._,_2191 .,..,..,.. = Q ... . ' "" -

.. 
..., 

" '  . ' � 

. .. 

151630-.. ;K 
.... , ;,; .,7 "i1'ooso:;:.�. :--It! L "5" 5 

<�>110664"� ©�9- e- - - o 

2191 � 11"" 
___ --<f·, 

• , •• 9;_ 151"" 
•--

--�-1630/ : 1--' i I 

2191 - � '- 7002 

-- 15 
/.: " ' ' .• ,._ 191 

� 

' 

16 i 2191 � _: '· i •! j 2 
630/ "'-156887 

SUPPLIED 
, 

1514��· 
/ --- -

I 'J I 151 
1:1 2669 W/1 10664 I 

91768 -- ' ' 

@-

2191...._, �-• ---- -- ' 
: ®-343a 

,; - • 
-6565 ' ' e 

151660- /' • ; \151412 1 __ : .S36 0JP/ 1411 
@ 

I I 

111017/ 15 
_0 0. 

� 

-� 

1442 2191 156337 ' w ' 
� � '-L--- ' 

15 
"' 6 c --::--� ' " .k.:"ln_ � "'""� ... .. 151630 ,,,_. 2191 7q<J2,: "-r------... 

-176088 

' 

179134 �-<176613 
\ 

, .. , 3438-® ',',, 
99381-� ' 

142665-o /i :-
151630/:;-7002 : 2191 /�-----: 

176086 
� 15961o-u . 

156339-8 _! L----

'.A --W--176612 
� �-176085 

-176082 

�� "'-156768 ' ' B 
: � ·-3646 I ', t I '< 

®,3438 �"->99381 � 

151630 
7002 ! � �· 

'2191 

''-176092 
SUPPLIED 
W/17fAJ95 

151631 
\'f o- 2191 

.e>....,_ 7002 

........ 142665 <D Part of 177006 Cable Assembly 
®Part of 176123 Cable Assembly 

FIGU RE 19. MINIATUR IZED RECEIVING ONLY REPERFORATOR BASE 
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@)-119653 
®-151245 
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Q 

119652-� 
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) 

176057- I ' 
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'-2836 : 
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FIGURE 20. 
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e-93117 

3624-® 
I 

�-119467 
T� 
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�-�-119467 
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�--- --------
1 I 
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-176124 
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110438 
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(9 
176113---- e0-

.. 

/v�1� -r .. � '-- �- � -,_��: : 
�� ... 6 � �t 1761 ! 6 
� 

: •-t-2191: 

='V 

' 
• ' 

176114-- � 9 

: 
®l '-----{ __ _ 

/o-266 

: 

: 

117535 /.I. \ 151630 / 
1"1723 

176115 
' 

/ 
. 

/ 

' ' ' �  176066 i ( 176115 

-, 
I 
I 
I 
I 176119� ... � �i �: 0/(Jl-;/.,. 91---� � <!:> () f 

21 
t1f 

/ ' .  � /151556 

"' 
/ 

' ' 
176120 

// 2669- : � 176115 
17612o / 1 

/ 

/ / 112626 � 6? 2191 (/ 176115 
176118 -�� � �: <. / �<!>�() / 

' 176066 I 'i.;�') 151556 2669-� '/ 

112626/ ® • 

I 
' !-35551 

FIGURE 21. 174459 MODIFICATION KIT TO PROVIDE A SLIDING BASE 
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,_...151630 
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�-7002 C�""=-��-� �--- -- 156866 
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I 

0 

151632 
I /2191 
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151610 
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7002-� ,/ 176073 �/ 
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156861 

156� � 156949 

o - -
156861 

� I ;-151632 
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I 117227 

........ � 'Y 
;- 2191 

® � - - -() (@/ /119654 1562>1 ' , .• .£ � --- - - -10.;;� �/ 1 · ' i 176072 

0 

·® 

- ·------ --------- ------------------------

���-,--u-- - {j J;��-:�_a. . . < 1/6099 - \ I 
-��·--- f!l:-J:. ' �, 2191 \__ .. · ' " ' ' -)� G--(J --© 

151346 . /(!; 2191-©- ,_J I 

--

125205 �- 119655 '151346 

3598 151610 '- I 
(i?@-CE?� 
2191 ----
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: , ---- I 
I 
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I 
......... 151632 

162653 

151610 
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I 
I 117227 : I 125015 
I / 2191 
L -(jf)r. - I 151630 , , -t:;l-£.1 I 

� l'7 ..,.«v 

FIGURE 2 2. 1 7 6 1 0 0  VARIABLE SPEED ME CHANISM ASS EMBLY 
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�;���:�������:�;; 
(Ref. 176078)/ ·-----� 1./_!;;;. 

-·---.. -5-

1766 f)/ 119651 
10 ' \ ;:t176077 

Jm I 
2191........___ 
3598'@@ 

, - 82725 

�-119652 
�c-��,e-119651 � ,�r�---130 892 

� \ -------------@@ 176076 6) 

(Ref. 176065) 

2669 ........._ 
74807"-® @> 

�-\ 
156954 

�2669 
""" 

74807 
158723 

. vi5172i 
j f 

f � 2 1 91 ,., ,...�- -... . 114125-
' 

�- 7002 .<�-s:. \ 
124177 -_! 

- - ---- ( ! • 

-s.. 

@. . ! ·
· : ,!, : 150456-
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f If Fl. I I 

l:L 62 
< 

I l1tf•' 1=9 . . 
I · 

- ...; �";·�-�) t /.\1 ' . / 
. .. 

' !. [lt._'t) /�. 158741-.._�· - \\ ' f Jt1o @·, 
I 

\\ (/'- - - @) .. , I \ 
\\ IJ I - - " �. \\ ,// 

-
(9 @ 

I 176074 \\/ / · - � I" 117227 . 
/ '-® 

FIGURE 2j, 

176069 

/151632 
2191 ��A-1,732 176071 

' 162653 -tJi' - : / 1lb743 
I 1 58740 dd .r,� I 

' 

""':'> .. 
��-==� �-6 � fh\ . : ·----'-�·�· "\, 

-

\Y Iii 
. 

<?--
. j : ',. �-, 

\� 
- -

• , - . r .,� . 

-.. _ - . 
. 

- � ·\\ �;- -w� no - !?::! ! : ·-- ... � 
�- --- , 't: ., � - : " t t : 

/ 
-' ''' -

I ·-------- , ..,. ,_ : 

' 
/ "'-- I 

"y ' '/� 
I 

158733 
163262 : """ },, -: / I 

I" .. '\ // 
I 

..,.... ................. !,.-·@� / 110743 � / 

150089 
< - � & r�rJ:m#> 125015 / \" 

2191 1516l) 

176 100 VA-RIABlt SPEED MECHANISM ASSEMBLY 
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151723� 
151572-cs 

1�4467 151692 

� 1516� 1516�- SUPPLIED W/124396 1 

+--""'' "91 f � 
tD I 

151229-$ 156656 -... 120175 / /
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121242-E5> </1 I ,:i ,/ Q 114466 
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151724-f 
2382--· 

I 

cp 

t--151630 

82474 
/ /

/ 

� : fAG / [1516� 'f- 6565 
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""'-- � -- � 7002 <!)--156337 

162902 A fj--156339 

/ / / / 

/ / 
/ 

/ 

I 
) 

162901 

162900 

I 

@---3438 
I 
I �99381 

I 
I 

�142665 

t-151606 

�-45815 
(!r151229 

I _....-1 
I / I 
v...- I 

I 

�151453 

8-151572 

t--162906 
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0 
&-151572 

&--151723 

155754 2191-� � 
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.. -- � l-162903 c£�>/ /a 151626 � 1612� � 
rt? 
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**Refer to page 1 for finish suffix 

FIGURE 2 4. MINIATURIZED BASE 
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�t:::: 
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-, 1o= 
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-
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I 
I 

(Ref. 162900 
See Fig. 24) 
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� 
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, ___ : 
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1 .. 727 
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-
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_, 
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**Refer to page 1 far finish suffix 

FIGURE 2 5. MINIATURIZED BASE 
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FIGURE 2 6. 1 6 4 8 7 3u (7/8") AND 19 3 7 94** (1") TAPE CONTAINER ASSEMBLIES WITH TAPE-OUT SWI TCH 
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**Refer to page 1 for finish suffix 

FIGURE 2 7. 1 6 2 9 5 7** TAPE WINDER AS SEMBLY 
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SECTION 573-121-800TC 

�';\> �-15165 

/"'""� -, ;, 

7 

I �151335 
�sW1 

_ /\  
(; 

154406 / ' ' ' 

' ' 
� 151606- , 

2669-@ 

® �'@. -120175 
' 

-162226 

-, 

��»-2669 
�-151606 

162230**, 

12439��o �,:. _ _  /
1� 1�r � " -..-151335 

1 
' 

-. ,.219 I. � 0'\9-1516� 

151606-f 
2669-11» 

15961l-� 162228--� 

© 

162285 

(i) Part af the 162846 Modification Kit: 
To provide a cover clip. 

**Refer to page 1 far finish suffix 

FIGURE 2 8. TYPING REPERFORATOR BASE WITH EXTENSIO N 
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ISS 2, SECTION 573-121-800TC 

----------· 

®44048 

185684 /'ll(j 
®151692 

151686 150089-f �� 10743 

I 
� 

I J � 
-��125011 

•) l!f_ 161817 (Q;; � 1- ' �117535 F'll@!jl' 1 1  I '.M:·/o Gl ' 161238 I � � '\91684 � I I, €! � . /� � I ' , 0 I 120175 I ....... , ; I I -----116783- ; 11 I ' � ---�1' •es"'e 155753 l- � - L--�--l /91683 . ·  I � 
)- 0 I 'I -98736 

AJ-•w�a 
- --11- : fJ :fll'�� 151723�/S"Loog) � 1 � 153442 (1/2" Long) � ' � � ' � 2669 -� ', 7 '

,
<Dl22(:;:2987 0--151412 161801 ' 

' o  �-1�1411 � ��� 151416---
@,151693 

FIGURE 2 9. ELE C TRICAL COMPONENTS 

�-111017 

(j) Used with the 153442 S crew 
®Part of the 161827 Modification Kit: 

To add code reading contact cabling. 
(Specification 59325) Parts for the 
161827 are also shown on Fig. 15. 
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SECTION 573-121-SOOTC 

____.-(Ref. 124396} 

L_ 

'l 
'l 

/
162185 

(-)_,_--(Q) 

() 
@) ........ 'l 

.. 'l 'l � 
� 

'l -;.. 

..., , ) ,, ,,. 
�->-->-->-�(Ref. 156879} -;, 

Specification 501555 

FIGURE 30. 1953 8 8  MODIFICATION KIT TO RELOCATE POWER SWITCH FROM THE REAR TO THE FRONT 
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FIGURE 31. 173484 MODIFICATION KIT TO PROVIDE POWER FACTOR 
CORRECTION FOR (LMRB) BASE 

Specification 50,0575 

� 

,<),'· , ' .. ,;:; 

·'') o!.o'J:: ' 

) ·\.:,-

r,,) 

,J 



( 

( 

( 

( 

( 

( 

( 

164279-··-

,
_®--090560 

� @i:-- 104807 

tel!. - 3640 - 151152 

I 1s1630 2191 
� I -
�(@ ®----

-�- 151630 

i / 
/ 3598 

7002 

--- --
; 

•• 

;
;;;;;;;;;;:....._-z.-. ..-. ..-. ..-. ..-. ..

� 
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��':..........._ ............ � 

... ···· 

-�..... ........... 
. .. 

....................... ::-..,_..,_..;,_":.,_":.,_'.;.'....'-..,..<;-·····< (Ref. 1 72964 
; ................ ,.......... -�...._......_......_�, S ee F ig. 9) 
I 

..... ,....._ 
-.:_ 

I 
............ ,...., 

� _074418 (left;''• 

� 
. l.__174419 (Right) 

I 

I 
I 
I 
I 

2191- � 
3598- @ 

®176514--

--172969 

ISS 2, SECTION 573-121-SOOTC 

(i)Peculiar to 164341 
®Peculiar to 176542 
@Discard if Punch Block face is flat. 

Specification 50, 086S 

FIGURE 32. 1 6 4341 AND 17 6 5 42 MODIFIC ATION KITS TO PROVIDE CHAD 
D I SPOSAL ON MULTIPLE REPERFORATOR BAS ES 
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SECTION 573-121-SOOTC 

364 0 � -)iJ \ 
151152-rtf 

104807 

) 

/ 
/ 

i-151632 

� 2191 

/ 

16367 4 

__.-90560 

16427 2 Modification Kit 
to provide chad 
d i sposa I for the 
auxiliary reperforator 
Specification 50,0015 

5!) "' (Required only whe
_
n / 

punch block face IS 

3598 
offset.) 

I 7002 
151630 

®r'-0-.J 2191 

) 

170306 Modification Kit to 
provide chad disposal 
for the keyboard 
reperforator 
Specification 50,0015 

110743 
/ "' � 125011 

(if 
110743 � �125011 

ed 

@ 
152893-r# 

\ 

Page 34 

Modification Kit to 
provide chad disposal 
for a self contained 
unit 
Specification 50, 109S 

Self contained, miniaturized unit application. 

<DThe 179256 chute is a I so 
used for the L/H RT set. 

®The 90560 shim mounts between the 
chute and the punch block when the 
punch block face is offset. When 
the punch block face is flat the 90560 
shim mounts between the chute and 
104807 flat washer. 

FIGURE 33. MODIFICATIO N KITS TO PROVID E CHAD DI SPOSAL 
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193666** 

ISS 2, SECTION 573-121-800TC 

123699-
�., 

3598 -- I 
/fl-(!) 

2191 

Specif ication 50, 191S 
FIGURE 3 4. 1 9 3 6 6 7  MODIFICATION KIT TO PROVIDE A S PROCKET GUARD 

FOR MULTIPLE REPERFORATOR BASES 

�==-� / 
\' ( 0 () 0 ,, 

rf tor S haft \ :/ Ropo � \.�, \ 

'-o,;.oo G�, ,-
/ " "' / ......... ( \ ,. 1, ...... 

Pinion �W@/ Motor Shaft 
Q ___ �.! -

l �\ 
- - -.1../ 

Speed Change Gear Sets for Non-typing Reperforator 

Set Numberi 

(i)164784 
®193620 
®19362.1 
®193643 
•.®193678 
®193681 
<t 199896 

®®308197 
®®308206 

Pinion 

164782-6T 
192791-5T 
192789-6T 
193641-6T 
193677-8T 
193680-5T 
199894-13T 
308195-10T 
308204-15T 

Driven Gear l(No-;;;i�cl} U-;; it Code Baud 
WPM 

164783-52T 120 8.5 102.9 
192790-49T 53 8.61 46.15 
192788-47T 66 8.61 57.69 

193642-40T 78.7 8.00 67.8 
193676-42T 100 11.0 110 
193679-39T 67 11.0 73.7 
199895-68T 100 8.5 85 

- ·  

308196-41T 60 8.5 50 
308205-67T 67 8.5 56.86 

<D Reperforator clutch must be 2 cycle des ign 
® Reperforator clutch must be 1 cycle design 

® Used with 50 cycle-3000 RPM Motor 

F I GURE 3 5. GEAR CHART FOR SELF- CONTAINED NON- TYP I N G  REPERFORATOR 
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SECTION 573-121-800TC 
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� I  
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I 

114347-
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123539 ® 151631 

,-1-
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, ' : 7002� 
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: 1516� 

®

G
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' _&)_111017 ---- l)�:�-���0 -158250 
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.......... 158252 
�151631 

119634 ** 

� . ._..," > 

u -151819 
®-3649 _{/fJ-m,MWs 9 : / 

(Supplied� l 
w/161912 ) : 

I 
I 
I 

�'
I

: ' ' 
' 
I 

161911/ @' 
�Supplied � �WI 176095) 
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' 1Sl626'l-768 

82474 � 
<D155755� 

(J)151626� 

- --
- - -�--3438 �

-99381 v�� 0-142665 

FIGURE 36. TAPE PRINT ER BASE (Miniaturize d) 

(j)Port of 195113 Cable Assembly 
**Refer to page 1 for finish suffix 
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ISS 2, SECTION 573-121-SOOTC 

195128 

195123-

���JF�· ---.,.®-:::: -:::: --.... -.... -_-

0 -JS,s,m �"-V__ -., 
1156:-----------

' 
119652 

-176075 

," 

I /7\ 
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2191// -- \ --

125011 \...-

1 
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I l 
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1 I 
I I 

I I 
I I 
I I 

I I 
I I 
I I 

I I 
I I 
I I 
:I 
1 I 

I I 
I I 

-- I I - -J I 
I 

- I 
--_J 

e II Q 

�22015 

,_ -- I ----.!... 
(Ref • 19511 0 

i 
�- /

See Fig. 36) 

<.."> "" 
: ) 

J. /;:::;;
:? ®151626 

_-;;('... 
--� 

,;;;;:::- · J 

"'V 

-158239 

I 
_.;;:• _, ' o 
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------ "' ..... '-' J. _.;;:·' ,.� 7002/;; 

.... ____ 

� _.;;:-· � � /'9' 
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_.;;;;·· // 2191 !!a 
""------::::;;:·· �,/ 151631 /� 

(!)Part of 195139 Intermediate 
Shaft Br acket As sembly 

®Part of 195118 Cable Assembly 
**Refer to page 1 for finish suffix 

FIGUR E 3 7. TAPE PRINT ER BAS E-CONTINUED (Mini a t u rize d )  
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SECTION 573-121-800TC 

AU �
I 

9� L-C" 
r-{91684 d"1 �83 I 

95320 

Length � !..__ 

�� 1.0. 
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�� 
8247/ . I 151626 
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107398 

FIGURE 3 8. CABLE COMPONENTS 
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ISS 2, SECTION 573-121-800TC 

~ 
155023� 99978 

� 
\ 

0 I 178837 

®
145320 

-304918 

CD 312475 Cable Assembly 
®312476 Cable Assembly 

FIGURE 39. 1 7 8 8 3 8  MOD I F I CAT I O N  KIT TO RELOCATE POWER SWITCH 
FROM AUXILIARY BA SE TO OUTS I DE OF CABI NET 
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SECTION 573-121-SOOTC 

Part 
Number 

1156 
1163 
1164 
1178 
1210 
1245 
1264 

2191 
2263 
2382 
2449 

2669 

2836 
3438 

3598 

3606 

3624 
3640 

3646 
3649 
3870 
3899 
6565 

7002 

7599 
8449 

22015 
25123 
35503 
35551 
42062 
44048 
45815 
49056 
61085 
70314 
71073 
71858 
74100 
74479 
74805 
74807 

76081 
76379 
76461 

76953 
78596 
80342 
82474 

82725 
82832 
83877 

Page 40 

Description and 
Page Number 

Screw, 2-56 x 9/16 Fil 37 
Screw, 4-40 x 3/16 Fil 31 
Screw, 2-56 x 3/16 Fil 27 
Screw, 2-56 x 7/16 Fil 15, 27 
Screw, 2-56 x SIS Fil 17, 22 
Screw, 10-32 x 1" Fil 36 
Screw, 10-32 x 1/2 Flat 16, 
23 
Washer, Lock 3 to 21, 23 to 37 
Nut, 8-32 Hex 21 
Washer, Lock 26 
Washer, Lock 4, 6, 11, 13, 
17, 20 
Washer, Lock 3 to 7, 9 to 14, 
16, 17, 18, 21, 23,25 to 27, 
30, 31, 32, 36 
Spring 22 
Washer, Flat 4, 5, 6 ,  9, 13, 
14, 17, 21, 26, 36 
Nut, 6-40 Hex 6, 7, 10 to ]3,, 
17, 21, 24, 25, 27, 31, 33 to 
35 
Nut, 6-40 Hex 16, 17, 18, 
28, 30 
Washer, Flat 8, 15, 22, 28 
Washer, Lock 3, 5, 6, 8, 151 
19, 28, 33, 34, 36, 37 
Washer, Lock 6, 21, 26, 36 
Washer, Flat 36 
Spring 17 
Spacer, , 188" Thk 28 
Screw, 8-32 x 1-1/4 Fil 6, 
21, 26, 36 
Washer, Flat 4, 6 to 17, 21, 
24 to 28, 30, 33, 34, 36, 37 
Spring, Compression 19 
Spacer, , 094" Thk 8, 15, 17, 
28, 29 
Spring 37 
Screw, 114-32 x7116Hex 20 
Foot, Rubber 30 
Screw, 10-32 x 3/8 Flat 16, 23 
Washer, Flat 36 
Washer, Flat 21, 31 
Washer, Lock 15, 21, 26 
Screw, 10-32 x718Hex 12,14 
Washer, Lock 11, 13 
Washer, Flat 14, 37 
Washer, Flat 17 
Washer, Flat 17 
Washer, Leather 15 
Bushing 29 
Screw, 10-32 x 3/4 Hex 36 
Nut, 10-32 Shoulder Hex 
10, 25 
Washer, Flat 10 
Spring 8 
Washer, Flat 11, 13, 17, 29, 
30 
Washer, Flat 11, 13 
Washer, Friction 10 
Screw, 6-40 x 23/64 Hex 29 
Terminal 3, 6, 7, 11, 13, 26, 
30, 36, 38 
Spring 10, 25 
Washer, Lock 17 
Spring 8, 28 

Part 
Number 

84354 
84551 
85318 
90560 
90606 
90790 
91683 

91684 

91768 

92146 
92260 
92265 
93108 
93117 

95320 

97981 
98659 
98718 
98726 

98736 
99381 
99978 

101633 
102465 
103033 
103323 
104124 

104807 
107116 
107393 
107398 
110126 
110191 
110435 
110437 
110438 
110664 
110743 

111017 

111284 
111427 
111516 
111776 
111777 

112080 
112626 

112663 
113850 
114125 

114347 
114466 
114467 
115130 
115594 
116669 

NUMERICAL INDEX 

Description and 
Page Number 

Washer, Flat 20 
Jumper, 5-1/4" Black 11, 13 
Washer, Leather 16 
Washer, Flat 33, 34 
Spring 17, 28 
Washer, Flat 8 
Nut, 15/32-32Hex 6, 7, 11, 
13, 31, 38, 39 
Nut, 15/32-32 Ring 6, 7, 11, 
13, 31, 38, 39 
Jumper, 3-112" Black 6, 7, 
21, 36 
Nut, 114-20Hex 17 
Washer, Lock 10, 21 
Screw, 2-56 x J/8 Rd 17 
Washer, Lock 11, 13 
Washer, Lock 8, 15, 17, 22, 
27, 28, 37 
Switch, SP-ST Toggle 7, 11, 
13, 38 
Spacer 28 
Bracket, Switch 3 
Washer, Flat 29 
Screw, 3-48 x 114 Fil 11, 13, 
26, 27 
Switch, SP-ST Toggle 31 
Foot, Rubber 6, 21, 26, 36 
Connector, 4 Pt Plug 39 
Washer, Flat 18 
Screw, 6-40 x 37/64 Fil 24 
Lid, Tape Reel 29 
Washer, Flat 37 
Screw, 114-32 x 11132 Hex 4, 
6, 11' 13 
Washer, Flat 33, 34 
Washer, Lock 16 
Switch, SP-ST Toggle 3 
Terminal 3, 38 
Washer, Lock 29, 31 
Washer, Lock 29 
Nut, 4-40 Hex 15, 17 
Spring 15 
Spring 22 
Switch, SP-ST Toggle 21 
Washer, Lock 10, 12, 14, 17, 
19, 25, 30, 31, 34 
Screw, 6-40 x 5 '16 Fil 3, 6, 11, 
13, 21' 27, 30, 31' 36 
Block, Terminal 30 
Washer, Flat 12, 14, 29 
Washer, Flat 15 
Connector, 4 Pt PI ug 28 
Connector, 4 Pt Receptacle 27, 
28 
Washer, Flat 29 
Nut, 10-32 Hex 2, 12, 14, 15, 
16, 23' 32, 36 
Screw, 6-40 Shoulder 35 
Washer, Flat 10 
Screw, 6-40 x 318 Hex 10, 19, 
25 
Post 36 
Connector, 3 Pt Receptacle 3, 6, 26 
Connector, 3 Pt Plug 3, 6, 26 
Spacer, . 062" Thk 37 
Nut, Speed 31 
Lens, Red 26 

Part 
Number 

116699 
116783 

117227 
117535 
118511 
118589 
118609 
119467 

119634** 
119649 
119651 
119652 
119653 
119654 
119655 
119658 
120175 

120206 
121242 
121243 
121244 
121245 
121246 
121247 

121248 
121249 
121416 
121418 
121539 
121551 
121630 
122245 
122987 
123539 
123699 
123706 
124177 
124396 
124611 
124612 
124741 
124999 

125011 
125015 

125205 
125218 
125224 
125229 
125231 
125250 
129919 
130499 
130892 
131097 
131099 
136148 
138538 
142269 
142612** 
142615 

Description and 
Page Number 

Lamp, 1125 Watt Neon 26 
Holder, Fuse 6, 7, 21, 27, 31, 
36 
Bearing, Ball 24, 25 
Washer, Flat 17, 21, 23, 31 
Fuse, 118 Amp 7 
Switch, Black Pushbutton 7 

Holder, Fuse 36 
Insulator . 032" Thk 8, 15, 22, 
28 
Button, Plug 36 
Ring, Retaining 28 
Ring, Retaining 10, 19, 25 
Ring, Retaining 19, 22, 25, 37 
Ring, Retaining 10, 22 
Ring, Retaining 9, 24 
Ring, Retaining 9, 24, 37 
Ring, Retaining 29 
Plate, ON-OFF 3, 6, 7, 11, 13, 
26, 30, 31, 39 
Socket, Lamp 26 
Clamp, 1 '8 ID Cable 6, 26, 36 
Clamp, 3116 ID Cable 8, 29 
Clamp, 1141D Cable 4, 7, 21 
Clamp, 5116 ID Cable 6, 29 
Clamp, 318 ID Cable 21 
Clamp, 7116 ID Cable 11, 13, 
21 
Clamp, 112 ID Cable 11, 13 
Clamp, SIS ID Cable 11, 13, 15 
Roller 29 
Screw, 6-40 Shoulder 29 
Terminal 38 
Screw, 8-32 x 114 Hex 29 
Washer, Flat 14 
Capacitor, 43 to 48 MFD 7 
Spacer 31 
Clamp, Cable 36 
Screw, 6-40 Shoulder 35 
Screw, 10-32 x 114 Flat 4, 23 
Washer, Lack 10, 19, 25 
Switch Assembly 6, 26, 30, 32 
Screw, 8-32 x 318 Hex 21 
Screw, 8-32 x 1 '2 Hex 31 
Washer, Lock 11, 13 
Switch, Sensitive 8, 11, 13, 
15' 22' 28' 37 
Washer, Flat 28, 31, 34, 37 
Washer, Flat 6, 8, 11, 13, 17, 
18, 20, 21, 24, 25, 28, 29, 30, 
31, 
Screw, 6-40 x 7 '16 Fil 9, 24 
Nut, 1'4-:l,2Hex 11,13 
Nut, 1'4-32Hex 4,6, 11,13 
Nut, 6-32 Hex 37 
Nut, 10-32 Hex 11, 13 
Spring 15 
Fuse, 4 Amp SL-BL 6, 31 
Bearing, Ball 10, 18, 19 
Washer, Felt 10, 19, 25 
Terminal, 21'32" Lg 38 
Terminal, 5 '8" Lg 27 
Modification Kit 6 
Fuse, 2 Amp SL-BL 7, 21 
Fuse, 3 Amp SL-BL 36 
Guide 28 
Guide, Tape 28 

**Refer to page 1 for finish suffix 
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Part 
Number 

��2612 
142623 
142624 
142625 
142626 
�4:1�"<(, 
1426:?/ 
142648** 
142665 
142709 
144727 
144729 
144731 
144732 
144733 
144734 
145320 
150089 

150336 
150432 
15006 
150652 
150711 
150802 
150949 
150950 
150966 

150992 
151073 
151152 

151229 
151245 
151335 

151346 

151411 
151412 
151415 
151416 

151442 

151453 
151540 
151556 
151562 
151572 
151606 

151610 

151618 
151626 

151630 

151631 

Description and 
Page Number 

1\e><ti, Tape 28 
R<ael, Tape 28 
Roller 28 
Shoft 28 
Srac:ket 28 
SpacE<, l. 078" Thk 28 
��pacer, l. 203" Thk 28 
R£,tolner 28 
Nut, 8-32 Spl 6, 21, 26,36 

Fuse, 2 Amp 27 
Keytop w/Shaft 27 
Bracket 27 
Plate, Switch Actuator 27 
Insulator 27 
Spring, Compression 27 
Plate, Retaining 27 
Connector, 4 Pt Receptacle 39 
Screw, 4�40 x 1/2 Fil 5, 10, 
12, 14, 19, 25, 31 
Bushing 28 
Washer, Flat 12 
Spacer, . 050" Thk 10, 25 
Screw, 4-40 x 37/64 Fil 19 
Washer, Flat 29 
Clamp 12, 14 
Plate, Serial 17 
Plate, Code 17 
Insulator, Terminal 3, 11, 13, 
27 
Stud 15, 17 
Screw, 4-40 x 5/32 Fil 37 
Screw, 4-40 x 3/16 Hex 19, 
33, 34 
Washer, Flat 17, 26 
Washer, Felt 22 
Stud 3, 6, 11, 13, 21, 27, 30, 
31, 36 
Screw, 6-40 x 3/8 Fil 5, 9, 12, 
14, 18, 19, 24, 37 
Block, Terminal 3, 6, 21, 31 
Insulator 3, 6, 21, 31 
Block, Terminal 3, 11, 13, 27 
Nut, 6-40 Hex 3, 6, 11, 13, 21, 
27, 31, 36 
Screw, 6-40 x 1/2 Hex 6, 10, 
12, 14, 18, 21, 24, 37 
Nut, Hl-32 Hex 26 
lampholder 6 
Knob w/Set Screw 23 
lamp, 115 V ln�ndescent 6 
Washer, lock 20, 26 
Screw, 10-32 x 1/4 Hex 6, 7, 
18, 26, 27, 30 
Washer, Flat 8, 9, 12, 14, 15, 
21, 24 
Screw, 6-40 x 7/16 Fil 19 
Terminal 3, 6, 7, 8, 11, 13, 
17, 21, 22, 26, 27, 29 to 32, 
36 to 39 
Screw, 6-40 x l/4Hex 3, 5, 
6 to 11, 13, 14, 15, 17, 18, 
21, 23 to 28, 30, 32, 33, 34, 
36, 37 
Screw, 6-40 x 5/16 Hex 4, 6, 
7 to 9, 11 to 14, 16, 17, 18, 
20, 21, 29, 36, 37 

NUMERICAL INDEX (Continued) 

Part 
Number 

:51632 

151634 
15!637 
151657 

151658 

151659 
151660 
151685 
151686 
151688 
151690 
151691 
151692 

151693 

151694 
151712 
151721 

151722 

151723 

151724 
151731 
151732 

151733 

151819 
151827 
151880 

151922 
151925 
152890 
152893 
153442 

153459 
153484 
153537 
153538 

153539 

153817 
153819 
153839 
153841 
154076 
154406 
154437 
154438 
154446 
154697 
155023 
155750 

155751 

155752 

Description and 
'Page Number 

S.::rew, 6-40 x 3/8 Hex 9, 15 to 
18, 20, 21, 24, 25, 27, 34, 36 
Bearing, Bol l  12, 14 
Screw, 4-40 x J/4 Fil 3, 6, 36 
Screw, 6-40x l/4Fil 19, 27, 
28, 30 
Screw, 6-40 x 5/16 FH 6, 18, 
19, 30 
Screw, 6-40 x J/2 f'il 12, 14 
Screw, 6-40 x 7/8 Fil 21 
Screw, 4-40 x 5/16 Fil 28, 30 
Screw, 4-40 x 3/8 Fil 31 
Screw, 4-40 x 5/8 Fil 29 
Screw, 10-32 x 5/16 Fil 10 
Screw, 10-32 x 3/8 Fil 21 
Screw, 6-40 x 3/16 Fil 10, 26, 
31 
Screw, 6-40 x 9/16 Fil 12, 14, 
31 
Screw, 6-40 x 11/32 Fil 5, 37 
Button, Pivot 36 
Screw, 6-40 x 3/4 Hex 8, 12, 
25, 28 
Screw, 6-40 x 3/16 Hex 3, 6, 
12, 14, 29, 30, 37 
Screw, 10-32 x 3/8 Hex 4, 13, 
14, 17, 21, 23, 26, 31 
Screw, 10-32 x5/8Hex 21,26 
Screw, 4-40 x 7/8 Fil 19 
Screw, 4-40 x 11/32 Fil 7, 10, 
19, 25 
Screw, 4-40 x 9/16 Fil 10, 15, 
17, 19 
Jumper, 3" Black 6, 7, 21, 36 
Strap, Terminal 6, 21 
Nut, 4-40 Hex 10, 11, 13, 19, 
28 
Clamp 36 
Clamp 36 
Washer, Flat 29 
Screw, 4-40 x 114 Hex 34 
Screw, 10-32 x 114 Hex 3, 15, 
17, 31 
Block, Terminal 31 
Screw, 6-32 Spl 31 
Screw, 6-40 x 9/32 Hex 29 
Screw, 6-40 x 7/16 Hex 11, 
13, 15, 17, 37 
Screw, 6-40 x 11/16 Hex 8, 15, 
17, 28 
Screw, 4-40 x 3/8 Hex 11, 13 
Washer, Lock 17, 26, 27 
Screw, 6-40 x 5/8 Hex 29 
Screw, 6-40 x 9/16 Hex 30 
Plate, Nut 20 
Block, Terminal 30 
Insulator, Terminal 31 
Insulator, Terminal 31 
Cover 31 
Grommet, Rubber 36 
Switch, DP-DT Toggle 39 
Sleeve, 3/32 ID x 112 " lg 
Insulating 3, 7, 11, 13, 38, 39 
Sleeve, 1/8 ID x 1" lg Insulating 
3, 8, 11, 28 
Sleeve, 5/64 ID x 1/2" lg 
Insulating 7, 26, 38 

Part 
Number 

�55753 

155754 

155755 

155861 
155954 
156057 
156226 
156334 
156336 
156337 
156338 
156339 
156340 
156342 
156343 
156344 
156398 
156400 

156444 
156445 
156446 
156448 
156449 
156451 
156452 
156460 
156470 
156501 
156588 
156656 
156768 
156769 

156807 
156808 
156861 
156864 
156866 
156879 
156887 

156898 
156904 
156936 

156949 
156950 
156951 
156952 
156953 
156954 
156955 
156956 
156958 
156959 
156960 
156961 
156962 
156964 
156965 
156966 
156967 

ISS 2, SECTION 573-121-800TC 
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Page Number 

Sleeve, 118 10 x 112" Lg 
Insulating 7, 8, 22, 30, 31, 
38, 39 
Sleeve, 1116 ID x 112" lg 
Insulating 7, 21, 26, 38 
Sleeve, 11164 ID x 5/8" lg 
Insulating 6, 32, 36, 37 
Washer, lock 29 
Switch, Sensitive 27 
Washer, Flat 19 

Hub 5, 9, 24, 37 
Stud 4, 6, 11 
Post 4, 6 
Washer, Flat 6, 21, 26, 36 
Post 4, 6 
Bushing 6, 21, 26, 36 
Bracket 3 
Plate 8 

Hub 5 
Bracket, Adjusting 4, 6, 11, 13 

Holder, Bearing 5 
Pulley, 28T 5, 12, 14, 
19 
Plate, lower Base 6 
Bracket, Switch 6 

Handle 6 
Bushing 8, 15, 17, 28 
lever, Switch 8, 15, 17, 28 
Bushing 8, 15, 17, 28 
lever, Tape 8, 28 
Container, Tape 4, 6 to 8 
Guide, Tape 8 
Screw, 6-40 x 7132 Fil 28 
Ring, Retaining 18 
Jumper, 2-314" Black 26 
Screw, 8-32 x 9132 Hex 21, 29 
Plate, Teletype Identification 
17 
Disk 18 
Disk 18 
Ring, Retaining 5, 9, 24 
Pulley, 16T 5 
Belt, SST 5, 9, 24 
Plate, Upper Base 32 
Screw, 10-32 x 9116 Hex 4, 5, 
6, 9, 21, 32, 36 
Cable w/Terminals 3 
Guard 5 
Screw, 1/4-32 x 5/16 Hex 4, 6, 
11, 13 
Gear, 36T 9, 24 
Shaft w!Bearing 10 
link 10 
Lever, Guide 10, 25 

Hub, Sprocket 10 
Stud 10, 25 
Pulley, 24T 10 
Retainer, Belt 10 
Pulley, 21T 9 
Bushing 10 
Screw, 6-40 Shoulder 10 
Screw, 6-40 Shoulder 10 
Ring, Retaining 10, 25 
Geor, 9T 9, 24 

Frame, Gear Shift 9 
Plate, Base 3 to 5 
Shaft, Drive 9 

**Refer to page 1 for finish suffix 
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156968 
156971 
156972 
156974 
156975 
156976 
156978 
156981 
156982 
156983 
156984 
156985 
156986 
158163 
158215 
158238 
158239 
158250 
158252 
158289 
158640 
158712 
158716 
158723 
158732 
158733 
158734 
158736 
158740 
158741 
158745 
158795 
158807 
158989 
158990 
159287 
159341 
159377 
159417 
159433 
159540 
159541 
159542 

159543 
159551 
159589 
159592 
159600 
159603 
159604 
159610 
159611 
159929 
159931 
159932 
159991 
160307 
160369 
161103 
161104 
161238 

161239 

161301 
161503 
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Plate, Guide 9 
Screw, 2-56 x 3/4 Fil 8, 28 
Cable Assembly 8 
Container Assembly, Tape 8 
Bracket, Connector Mounting 3 
Connector, 32 Pt Plug 3, 38 
Cable Assembly 3 
Gear, 44T 5 
Pinion, 9T 5 
Gear, 47T 5 
Pinion, 12T 5 
Gear, 42T 5 
Pinion, 14T 5 
Switch, Sensitive 17 
Plate, Nut 6, 34 
Plate 15 
Lever, Tape 15, 17, 37 
Block, Terminal 36 
Insulator, Terminal 36 
Reel, Tape 8, 15, 17 
Motor, 115 V AC Shaded Pole 29 
Gear, 26T 9, 19 
Gear, 39T 10, 19 
Roller 10, 19, 25 
Gear, 24T & 18T 9, 19 
Gear, 44T 10, 19, 25 
Gear, 47T 10, 19 
Nut, 6-40 Cap 19 
Block 10, 19, 25 
Bar 10, 19, 25 
Clamp, Bearing 5, 9, 18 
Plate 37 
Screw, 3-48 x 11/64 Fil 17 
Capacitor, 20 MFD 32 
Bracket, Mounting 32 
Retainer, Pinion 18 
Bearing, Ball 9, 18, 37 
Modification Kit 2, 5 
Modification Kit 9, 10 
Plate, Grease Retainer 9 
Post, Spring 8, 28 
Connector, 16 Pt Plug 6, 30, 38 
Connector, 16 Pt Receptacle 6, 
7, 38 
Washer, Flat 8, 28 
Cable w/Terminals 3 
Bracket, Mounting 6, 7 
Cable Assembly 6 
Shaft w/Bearing 5 
Washer, Captive 6 
Screw, 10-32 x 1/2 Hex 6 
Mount, Vibration 6, 21, 26, 36 
Bell 30 
Bracket, light Mounting 6 
Clamp 6 
Keeper 6 
Plate, Clamp 10 
Diode 7 
Switch, NO Pushbutton 39 
Gear, 49T 5 
Pinion, 11T 5 
Connector, 36T Receptacle 17, 
26, 27, 31 , 38, 
Connector, 36T Plug 7, 21, 26, 
27, 31, 38 
Post 18 
Base 11 

NUMERICAL INDEX (Continued) 

Part 
Number 

161505 
161506 
161507 
161508 
161509 
161510 
161511 
161512 
161516 
161519 
161520 
161523 
161526 
161527 
161528 
161529 
161530 
161531 
161532 
161533 
161534 
161535 
161536 
161537 
161538 
161546 
161552 
161654 
161655 
161656 
161673 
161674 
161676 
161678 
161680 
161682 
161683 
161684 
161685 
161711 
161716 
161770 
161772 
161773 
161777 
161778 
161779 
161780 
161781 
161782 
161783 
161784 
161785 
161786 
161787 
161788 
161789 
161790 
161791 
161792 
161793 
161794 
161795 
161796 
161797 
161798 
161800 

Description and 
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Stud 11, 13, 17 
Shaft 12 
Plate, Bearing Mounting 12 
Bar, Mounting Plate 12, 14 

Hub, Sprocket 12, 14 
Pulley, 16T 12, 14 
Retainer, Belt 5, 12, 14, 19 
Retainer 12 
Pan, Oil 11 
Gear Set, 67 WPM 5 
Belt, 64T 12, 14 
Panel 15 
Connector, 14 Pt Receptacle 11 , 13 
Container Assembly, Tape 2, 15 
Cable Assembly 11, 13 
Guide, Tape 15 
Gear Set, 60 WPM 12 
Gear, 44T 12 
Pinion, 9T 12 
Gear Set, 75 WPM 12 
Gear, 47T 12 
Pinion, 12T 12 
Gear Set, 100 WPM 12 
Gear, 42T 12 
Pinion, 14T 12 
Mount, Vibration 11, 13 
Screw, 10-32 Spl 11, 13 
Gear Set, 60 WPM 5 
Gear Set, 75 WPM 5 
Gear Set, 100 WPM 5 
Post 11 
Post 11 

Hub, Gear 12, 14 
Modification Kit 2, 16 
Modification Kit 12 
Clip, Cover 30 
Channel w/Rail 16 
Channel, Right 16 
Bracket, Switch 11, 13 
Block, Guide 16 
Block, Support 16 
Bracket, Mounting 17 
Bracket 18, 19 
Container, Tape 17 
Stud, Mounting 20 
Stud, Mounting 20 
Shaft w/Bearing 18, 19 
Retainer 18 

Hub 18 
Gear, 90T 18 
Gear, 45T 18 
Gear, 18T 19 
Gear, 24T 19 
Gear, 26T 19 
Shaft w/Bearing 18, 19 
Hub 19 
Pulley, 16T 19 
Gear, 44T 19 
Gear, 47T 19 
Gear, 39T 19 
Block 19 
Block, Slide 19 
Stud 19 
Stud 19 
Plate, Index 19 
Guide w/Bracket 20 
Bracket 20 

Part 
Number 

161801 
161803 
161805 
161806 
161807 
161809 
161811 
161812 
161813 
161815 
161817 
161818 
161819 
161821 
161824 
161826 
161827 
161873 
161889 
161911 
161912 
161914 
161959 
161964 
162072 
162075 
162077 
162079 
162181 
162182 
162183 
162185 
162187 
162213 
162214 
162215 
162216 
162217 
162218 
162219 
162220 
162221 
162222 
T62225 
162226 
162228 
162230** 
162283 
162284 
162285 
162286 
162287 
162288 
162373 
162574 
162653 
162730 
162846 
162900 
162901 
162902 
162903 
162904 
162905 
162906 
162920 
162957** 

Description and 
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Bracket, Mounting 31 
Guide, Tape 17 
Guard, Gear 18 
Belt, 48T 19 
Shift Assembly, Gear 19 
Stud 18 
Gear Set, 60 WPM 19 
Gear Set, 75 WPM 19 
Gear Set, 100 WPM 19 
Modification Kit 2, 20 
Connector, 2 Pt Plug 31 
Connector, 2 Pt Receptacle 38 
Guard, Gear 18 
Cable Assembly 17 
Stud 18, 19 
Plate 17 
Modification Kit 17, 31 
Resistor, 5,000 Ohm 7 
Cable Assembly 31 
Knob, Black 36 
Switch, SP-ST 36 
Cable Assembly 31 
Plate, Mounting 31 
Clamp, Tube 7 
Capacitor 88 to 108 MFD 36 
Reel, Tape 8, 15, 17 

Handle, Base 4 
Container Assembly, Tape 8 
Plate, Lower Base 7 

Handle w1Strike 7 
Bushing 7 
Bracket, Switch 7, 32 
Bracket, Lamp Holder 7 
Modification Kit 12 
Pulley, 20T 12 

Hub 12 
Retainer, Belt 12 
Modification Kit 12 
Pulley, 29T 5, 12 
Pulley, 27T 12 
Hub 12 
Retainer, Belt 12 
Belt, 69T 12 
Bracket, Mounting 30 
Bracket, Terminal Strip 30 
Insulator, Terminal 30 
Cover, Service Assembly 30 
Plate, Lower Base 30 
Insulator, Terminal 30 

Cable Assembly 30 
Cable, Rectifier 30 
Plate, Lower Base 30 
Bar, Cover 30 
Cable Assembly 8 
Cab I e Assembly, Control 7 
Retainer 24, 25, 37 
Screw, 114-20 x7116Hex 17 
Modification Kit 30 
Plote, Lower Base 26, 27 
Plate, Upper Base 26, 27 
Bracket, Switch 26 
Bracket, Connector 26 
Post 26 
Post 26 
Stud 26 
Chute, Chad 34 
Winder Assembly, Tape 2, 29 

**Refer to page 1 for finish suffix 
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Number 

162958 
162978 
162980 
162983 
162985 
162986 
163256 
163260 
163261 
163262 
163263 
163264 
163265 
163280 
163281 
163328 
163446 
163447 
163448 
163449 
163450 
163451 
163587 
163674 
164272 
164273 
164275 
164278 
164279 
164305** 
164337 
164338 
164339 
164340 
164341 
164343 
164590 
164766 
164767 
164768** 
164769** 
164770** 
164771** 
164772 
164773** 
164782 
164781 
164783 
164784 
164873** 
165082 
165083 
170306 
171952 
171953 
171972 
171973 
172964 
172965 
172967 
172969 
172973 
173007 
173023 
173425 
173484 
173583 

Description and 
Page Number 

Switch, Mercury 29 
Disk, Tope Reel 29 
Hub w/Bolls 29 
Arm, Tope Tension 29 
Arm, Tope Guide 29 
Coble 29 
Modification Kit 9, 10 
Gear, 36T 9 
Gear, 22T 9 
Gear, 49T 10, 19, 25 
Roller 10 
Shaft, Gear Shift 9 
Block 10 
Brocket, Mounting 6 
Brocket 6 
Plate, Guide 9 
Pinion, 22T 19 
Gear, 49T 19 
Geor Set 19 
Pinion, 27T 19 
Gear, 40T 19 
Gear Set, 71 WPM 19 
Brocket, Mounting 17 
Chute, Chad 34 
Modification Kit 34 
Chute, Chad 34 
Chute, Chad 34 
Chute, Chad 34 
Chute, Chad 33, 34 
Plate 26 
Pinion, 9T 12 
Gear, 40T 12 
Pinion, lOT 12 
Gear, 37T 12 
Modification Kit 2, 33 
Container, Chod 33 
Connector, 24 Pt Plug 38 
Brocket, Lamp Socket 26 
Coble wiTerminol 26 
Panel, Left 28 
Panel, Right 28 
Plate, Left 28 
Plate, Right 28 
Coble Assembly 28 
Plate, Mounting 28 
Pinion, 6T 35 
Coble Assembly 26 
Gear, 52T 35 
Gear Set, 120 WPM 35 
Container Assembly, Tope 2, 28 
Clomp, Coble 30 
Keeper, Clomp 30 
Modification Kit 34 
Connector, Green Shielding II 
Connector, Orange Shielding II 

Connector, Green Insulated II 

Connector, Block Insulated II 

Bose II, 33 
Pan, Oil II 

Chute, Chad 33 
Brocket, Container 33 
Brocket, Mounting 30 
Bracket,Connector Mounting II, 13 
Modification Kit 12 
Relay, Motor Starting 36 
Modification Kit 2, 32 
Pulley, 37T Toothed 12 

NUMERICAL INDEX (Continued) 
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Number 

173584 
173713 
173820 
173821 
173822 
173827 
173974 
174418 
174419 
174459 
174492 
176050 
176056 
176057 
176058 
176060 
176062 
176063 
176065 
176066 
176068 
176069 
176071 
176072 
176073 
176074 
176075 
176076 
176077 
176078 
176079 
176082 
176085 
176086 
176088 
176090 
176092 
176093 
176094 
176095 
176099 
176100 
176112 
176113 
176114 
176115 
176116 
176117 
176118 
176119 
176120 
176121 
176123 
176124 
176287 
176288 
176295 
176296 
176297 
176417 
176419 
176422 
176514 
176536 
176542 
176610 
176612 

Description and 
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Modification Kit 12 
Coble w/Terminals 32 
Gear Set , 65 WPM 19 
Pinion, 20T 19 
Gear, 49T 19 
Plate, Mounting 32 
Screw, 10-32 x 5/16 Hex 3, 6, 7 
Detent, Left 33 
Detent, Right 33 
Modification Kit 2, 23 
Container Assembly, Tope 2, 22 
Container, Tope 22 
Boil, Tope Sensing 22 
Boi I, Switch Actuating 22 
Reel, Tope 22 
Spacer 22 
Brocket, Front 21 
Brocket, Rear 21 
Brocket 24, 25 
Cylinder, Locking 23 
Shaft 24 
Shaft 25 
Gear, 52T 19, 25 
Gear, 35T 19, 24 
Pulley, 21T 24 
Pulley, 24T 25 
Belt, 40T 37 
Stud 25 
Stud 25 
Brocket, Guide 24, 25 
Isolator, Vibration 21 
Plate, Lower Bose 21 
Nut, 10-32 Self-Locking 21 
Brocket 21 
Plate, Upper Bose 21 
Brocket 21 
Brocket 21 
Plate 21 
Guide, Tope 21 
Lamp, Red Tope Out 21, 36 
Gear, 22T & 18T 24 
Modification Kit 2, 24, 25 
Plate wiSpocer 23 
Plate, Top 23 
Plate, Stop 23 
Block 23 
Brocket, Stop 23 
Brocket 21 
Spring, Left Torsion 23 
Spring, Right Torsion 23 
Post 23 
Slide 23 
Coble Assembly 21 
Coble Assembly 22 
Modification Kit 2, 20 
Guide, Tope 20 
Gear Set, 107WPM 5 
Pinion, 15T 5 
Gear, 43T 5 
Ring, Retaining 37 
Ring, Retaining 12, 14 
Brocket, Mounting 20 
Container, Chad 33 
Cable Assembly 11 
Modification Kit 2, 33 
Lever 25 
Washer, Flat 21 

Port 
Number 

176613 
177006 
178306 
178426 
178427 
178696** 
178706** 
178709 
178710 
178713 
178714 
178715 
178741 
178742 
178743 
178744 
178745 
178746 
178747 
178749 
178750 
178751 
178752 
178796 
178797 
178798 
178799 
178800 
178801 
178802 
178803 
178804 
178810 
178811 
178813 
178814 
178815 
178837 
178838 
178869 
178870 
178885 
178910 
179134 
179252 
179256 
179492 
179528** 
179657 
179962 
179963 
179965 
179969 
185684 
192678 
192680 
192684 
192685 
192788 
192789 
192790 
192791 
192864 
192865 
192867 
192868 
193620 

ISS 2, SECTION 573-121-800TC 

Description and 
Page Number 

Grommet, Rubber 21 
Cable Assembly 21 
Relay, Power 6 
Plate, Nut 11, 13, 17 
Plate, Nut 11, 13, 17 
Cover, Tape Winder 29 
Bracket, Mounting 29 
Bracket, Locking Cover 27 
Spacer, Tape Arm 29 
Bracket, Switch 29 
Switch, Rocker Type 29 
Stud, Tape 29 
Shaft, Cross 14 
Shaft, Intermediate 14 
Plate, Bearing Mounting 14 
Bracket, Bearing Mounting 14 
Base w/Fasteners 13 
Pan, Oil 13 
Plate, Front 13 
Post 13 
Post 13 
Bushing 14 
Stud, Motor Mounting 13 
Gear, 14T 14 
Gear, 42T 14 
Gear Set, 107 WPM 14 
Gear, 54T 14 
Gear, 53T 14 
Gear Set 14 
Gear, 33T 14 
Gear, 49T 14 
Gear Set, 65 WPM 14 
Gear, 30T 14 
Gear, 49T 14 
Gear Set, 100 WPM 14 
Gear, 37T 14 
Gear, 37T 14 
Plate, Control 39 
Modification Kit 2, 39 
Shift Assembly, Gear 19 
Gear, 22T & 18T 9, 19 
Plate, Index 19 
Spacer 10, 19 
Bushing 21 
Modification Kit 34 
Chute, Chad 34 
Modification Kit 2, 20 
Plate, Oil Pan 11 
Pulley, 28T 37 
Gear, 40T 10, 19 
Gear, 27T 9, 19 
Modification Kit 9, 10 
Plate, Gear Shift Guide 9 
Plate, Identification 31 
Shift Assembly, Gear 19 
Plate, Index 19 
Plate, Clamp 10 
Frame, Gear Shift 9 
Gear, 47T 35 
Pinion, 6T 35 

Gear, 49T 35 

Pinion, 5T 35 
Reel, Tape 8 
Container, Tape 8 
Container Assembly, Tape 8 
Spacer 1. 197" Lg 8 
Gear Set, 53 WPM 35 
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193621 
193628** 
193629 
193630 
193631 
193632 
193634 
193635 
193636 
193637 
193641 
193642 
193643 
193666** 
193667 
193676 
193677 
193678 
193679 
193680 
193681 
193705 
193706 
193707 
193708 
193727 
193778 
193779 
193780 
193783 
193794** 
193837 
194081 
194082 
194221 
194862 
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Gear Set, 66 WPM 35 
Bracket, Lamp Holder 27 
Cable w/Terminals 27 
Cable w/Terminals 27 
Bracket 27 
Switch Assembly 27 
Bracket, Fuse 27 
Indicator, Neon 27 
Indicator, Neon 27 
Insulator, Terminal 27 
Pinion, 6T 35 
Gear, 40T 35 
Gear Set, 77. 7 WPM 35 
Guard, Sprocket 35 
Modification Kit 2, 35 
Gear, 42T 35 
Pinion, 8T 35 
Gear Set, 100 WPM 35 
Gear, 39T 35 
Pinion, 5T 35 
Gear Set, 67 WPM 35 
Cable w/Terminals 27 
Jumper, 3" White-Orange 27 
Jumper, 3" White-Blue 27 
Jumper, 3" Black 27 
Plate, Upper Base 6, 7 
Cable Assembly 7 
Bracket, Fuse Mounting 7 
Shield, Fuse 7 
Cable Assembly 27 
Container Assembly, Tape 2, 28 
Guide, Tape 8 
Guide, Tape 17 
Guide w/Roller, Tape 17 
Cable Assembly 8 
Extension 34 

NUMERICAL INDEX {Continued) 

Part 
Number 

195110 
195111 
195112 
195113 
195114 
195115 
195116 
195117 
195118 
195119 
195120 
195121 
195122 
195123 
195128 
195139 

Description and 
Page Number 

Plate, Lower Bose 36, 37 
Plate, Upper Base 36, 37 
Bracket 36 
Cable Assembly 36 
Plate, Identification 36 
Shaft w/Bearing 37 
Bracket 36 
Cable Assembly 36 
Cable Assembly 37 
Bracket 36 
Container, Tape 37 
Lever w/Hub 37 
Guide, Tape 37 
Handle w /Post 37 
Brace 37 
Bracket Assembly, Intermediate 
Shaft 37 

195219 Bracket 37 
195388 Modification Kit 2, 32 
195399 Cable wiTerminals 32 
195400 Pulley, 16T 37 
195658 Guide, Assembly, Tape 8 
197693 Shaft wiBearing 12 
197699 Modification Kit 12 
197879 Guide, Tape 8 
197880 Bracket, Tape Guide 8 
199398 Insulator 31 
199812 Modification Kit 9, 10 
199814 Plate, Guide 9 
199894 Pinion, 13T 35 
199895 Gear, 68T 3S 
199896 Gear Set, 100 WPM 35 
199908 Jumper, 3-J/2" White 6 
199909 Jumper, 6-7/8" Black 6 
199910 Insulator 6 
207223WU Spacer, . 937" Lg 8 

Part 
Number 

304915 
304916 
304918 
305575 
305576 
305580 

308195 
308196 
308197 
308204 
308205 
308206 
310050 
311272 
311273 
311283 
312475 
312476 
315536 
315829 
317217 
3173S8 
319259 
319260 
319262 
319918 
319919 
319920 
319921 
319922 
319923 
319924 
319925 
319926 

Description and 
Page Number 

Connector, 2 Pt Receptacle 6 
Connector, 2 Pt Plug 6 
Plate, I dentification 39 
Pinion, SIT 18 
Gear, 85T 18 
Bracket Assembly, Gear Shift 
18, 19 
Pinion, lOT 35 
Gear, 41T 35 
Gear Set, 60 WPM 3S 
Pinion, 1ST 35 
Gear, 67T 35 
Gear Set, 67 WPM 35 
Bracket 21 
Pinion, 14T 5 
Gear, 52T 5 
Gear Set, 67 WPM 5 
Cable Assembly 39 
Cable Assembly 39 
Modification Kit 19 
Guard, Gear 12, 14 
Clamp 12, 14 
Plate 12, 14 
Pinion, 12T 9 
Gear, 40T 9 
Modification Kit 9, 10 
Pinion, 25T 19 
Gear, SIT 19 
Gear Set, 65 WPM 19 
Pinion, 28T 19 
Gear, 52T 19 
Gear Set, 71 WPM 19 
Pinion, 21T 19 
Gear, 26T 19 
Gear Set, 107 WPM 19 

**Refer to page 1 far finish suffix 
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ISS 1, SECTION 573-123-800 

� 
FIBER 

*Supplied with nylon gear sets (Except 173795} 

GEAR SETS FOR SEND-RECEIVE KEYBOARD BASE 

SPEED 
Set 

Pinion Teeth 
Driven 

Teeth 
--

Number Gear 7.00 Unit Code 7.42 Unit Code 

WPM Baud WPM Baud 

151060 151130 (S) 
14 

151131 (F) 
96 161293 159278 (N) 159279 (N} 

-- -- 60 45.5 

152766 152765 (S) 13 152764 (F) 81 -- -- 67 50 �---

151075 151132 (S) 17 151133(F) 93 75 50 
161294 159281 (N) 159282 (N) 

-- --
151100 151134 (S) 

20 
151135 (F) 

161295 159284 (N) 159285 (N) 84 -- -- 100 74.2 

163504 163461 (N) 18 163462 (N} 117 71 50 --- --
163505 163463 (N) 24 163464 (N) 104 107 75 -- --
173795 173794 (N) 14 173793 (N) 100 65 45.5 -- --

FIGU R E  1 9 .  G E A R  S E T S  
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155755 11/64" 

Page 24 

Length 

1/2" 
1" 
1/2" 
1/2" 
1/2" 
5/8" 

Unit Cable Assembly 

LTPK1 -145412, 165656 
LTPK2 -145412, 165679 
LTPK3- 165656 

LTRK1 
LTRK5- 161878, 161892 
LTRK2 -161892, 173396 
LTRK3 -172721, 173922 

FIGURE 2 6. CABLES 
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Part 
Number 

263M 
1020 
1118 
1210 
1293 
2191 

2322 
2415 
2449 
2481 
2669 
2846 
3438 
3598 

3599 
3606 

3624 
3640 
3870 
4702 
6968 
6970 
7002 

76(}3 
8330 
8449 

22746 
36273 
41720 
41732 
42823 
45815 
49420 
70388 
74755 
74805 
75750 
76081 
76099 
76278 
76422 
76461 
76964 
76968 
79890 
80581 
81596 
81726 
82474 
82547 
82548 
86304 
86742 
86959 
88891 
90606 
90679 
90790 
90791 
93117 
97393 

100657 

Description and 
Page Number 

Coil, Magnet 22 
Screw (6-40 x 1/4 Hex) 12 
Screw, Shoulder (6-40) 15 
Screw (2-56 x 5/8 Fil) 3, 5 
Screw (4-40 x 1/8 Fil) 14 
Washer, Lock 2, 3, 4, 5, 6, 7, 
8, 10, 12, 13, 14, 15, 16, 18, 
19, 20, 21, 22, 23 
Washer, Lock 4 
Spring 8 
Washer, Lock 4 
Washer, Flat 15, 22 
Washer, Lock 2, 4, 6, 10, 18,20 
Washer, Flat 4 
Washer, Flat 2, 4, 6, 18, 20 
Nut (6-40 Hex) 2, 7, 9, 10, 12, 
13, 15, 19, 21, 23 
Nut (4-40 Hex) 2, 14, 16 
Nut (6-40 Hex) 3, 4, 13, 15, 
19,20 
Washer, Flat 16 
Washer, Lock 2, 5, 9, 14, 22 
Spring 5, 8, 10 
Spring 10 
Washer, Flat 18 
Nut (3/8-32 Hex) 18 
Washer, Flat 2, 3, 5, 7, 8, 10, 
13, 14, 15, 16, 19, 21, 22, 23 
Spring 13 
Washer, Flat 18 
Spacer (.094") 5, 13 
Spring 15 
Washer, Flat 19 
Spring, Contact 22 
Plate, Clamp 22 
Washer, Flat 11 
Washer, Lock 5 
Spring 8, 22 
Spring 12 
Washer, Felt 10 
Screw (10-32 x 3/4 Hex) 10 
Washer, Insulating 21 
Washer, Flat 8, 15 
Washer, Flat 10 
Bushing 4 
Spring 16 
Washer, Flat 4 
Pin, Cotter 16 
Screw, Set (6-32) 7 
Screw ( 1/4-32 x 7/8 Hex) 4 
Spring 12, 13 
Screw (10-32 x 1-3/8 Hex) 18 
Terminal 22 
Terminal 24 
Insulator (.094") 22 
Insulator (.062") 22 
Spring 14 
Nut (4-40 Hex) 13 
Bushing, Insulating 22 
Spring 22 
Spring 5 
Washer, Felt 13 
Washer, Flat 18 
Washer, Lock 14 
Washer, Lock 3, 5, 16 
Screw, Shoulder (6-40) 15 
Connector, Receptacle (2 Pt) 3, 20 

Part 
Number 

100658 
104710 
104807 
104827 
104991 
105054 
108370 
108450 
108809 
108953 

110435 
110437 
110743 

111017 
111343 
111516 
111767 
112626 
112627 
112630 
112663 
114876 
115122 
115141 
116783 
117416 
117608 
118384 
118759 
119648 
119650 
119651 
119652 
119653 
119654 
119655 
119662 
120824 
120870 
121125 
121242 

121243 
121244 
121248 
121575 
122245 
124177 
125011 
125015 
125126 
125181 
125247 
125250 
128271 
131099 
138166 
139564 
139752 
142269 
145307 
145308 
145309 
145310 
145311 

NUMERICAL INDEX 

Description and 
Page Number 

Connector, Plug (2 Pt) 5 
Ball, Bearing 9 
Washer, Flat 15, 16 
Bearing, Ball 6 
Screw (2-56 x 1/2 Fil) 16 
Resistor (5 Ohm) 21 
Washer, Felt 12 
Washer, Lock 19 
Screw (10-32 x 27/32 Hex) 20 
Connector, Receptacle (3 Pt) 3, 
20 
Nut (4-40 Hex) 5 
Spring 8 
Washer, Lock 9, 10, 11, 12, 14, 
15, 16,23 
Screw (6-40 x 5/16 Fil) 2, 3, 19 
Clamp 9 
Washer, Flat 5 
Washer, Flat 13 
Nut (10-32 Hex) 6, 10 
Nut (2-56 Hex) 16 
Spring 2 
Screw, Shoulder (6-40) 19 
Washer, Flat 15 
Washer, Felt 10, 13 
Screw, Shoulder (6-40) 15 
Holder, Fuse 21 
Post 10 
Nut, Speed 7 
Lens, Clear Indicator light 7 
Block, Terminal 21 
Ring, Retaining 12, 16 
Ring, Retaining 8 
Ring, Retaining 2, 7, 12, 13 
Ring, Retaining 10, 15, 19 
Ring, Retaining 6, 15 
Ring, Retaining 8 
Ring, Retaining 18 
Screw (6-40 Spl) 15 
Washer, Felt 11 
Wick, Felt 12 
Washer, Spring 22 
Clamp, Cable (1/8" ID) 2, 8, 
16, 19 
Clamp, Cable (3/16" ID) 22 
Clamp, Coble (1/4" ID ) 2 
Clomp, Coble (1/2" ID ) 19 
Screw (10-32 x 5/16 Hex) 3 
Capacitor (43-48 MFD) 3 
Washer, Lock 15 
Washer, Flat 9, 10, 23 
Washer, Flat 4, 7, 13 
Screw (2-56 x 9/32 Fil) 14 
Screw (2-56 x 3/8 Fil) 2 
Spring, Compression 16 
Spring 12 
Screw, Shoulder (6-40) 15 
Terminal 20, 24 
Screw, Set (8-32) 19 
Nut (3/8-32 Hex) 19 
Screw (4-40 x 11/64 Hex) 9, 15 
Fuse (3 Amp SL-BL) 21 
Plate, Nut 20 
Bracket 20 
Bracket 19 
Bose 2 
Plate, Stop 19 

Port 
Number 

145313 
145314 
145315 
145316 
145333 
145335 
145336 
145364 
145365 
145366 
145367 
145368 
145369 
145370 
145372 
145373 
145374 
145375 
145376 
145381 
145383 
145384 
145385 
145386 
145389 
145390 
145392 
145393 
145394 
145397 
145398 
145399 
145403 
145406 
145407 
145408 
145412 
145855 
145856 
150013 
150026 
150029 
150043 
150044 
150241 
150411 
150440 
150441 
150507 
150710 
150923 
150966 
150979 
150990 
150991 
150992 
151036 
151045 
151060 
151073 
151075 
151080 
151100 
151113 
151118 
151126 
151130 

Iss 1, SECTION 573-123-800 

Description and 
Page Number 

Washer, Felt 18 
Brocket, Right 19 
Bracket, Left 19 
Screw, Shoulder (6-40) 19 
Disk W/Hub 5 
Disk W/Knob 5 
Plate 19 
Brocket W/Beoring 18 
Pinion (20 T) 18 
Gear (56 T) 18 
Shaft, Drive 18 
Gear (27 T) 18 
Gear (24 T) 18 
Gear (24 T) 18 
Shaft 18 
Gear (66 T) 18 
Gear (47 T) 18 
Gear (63 T) 18 
Gear (48 T) 18 
Washer, Thrust 18 
Key 18 
Pin, Guide 18 
Spring, Compression 18 
Sleeve 19 
Shaft, Idler 18, 19 
Pinion (25 T) 18 
Post 18 
Bushing 18 
Knob 19 
Brocket 19 
Shaft, Flexible 19 
Shaft W/Geor 19 
Gear W/Link (36 T) 19 
Brocket, Front 19 
Brocket, Rear 19 
Link 19 
Coble Assembly 20, 24 
Guide, Tope 4 
Guide, Tope 4 
Disk, Adjusting 11 
Lever, Shoe Release 11 
Wick, Felt 11 
Shoe, Secondary Clutch 11 
Shoe, Primary Clutch 11 
Spring 11 
Washer, Flat 15 
Hub 4 
Gear (21 T) 4 
Spring 15 
Screw (6-40 x 1-1/4 Fil) 21 
Washer, Felt 12, 13 
Insulator (1-4) 2 
Capacitor (1/2 MFD) 21 
Washer, Felt 13 
Washer, Felt 8, 10 
Stud 5 
Screw, Shoulder (4-40) 13 
Bar, Space 7 
Gear Set (60 WPM) 17 
Screw (4-40 x 5/32 Fil) 2 2  
Gear Set (75 WPM) 17 
Washer, Flat 9 
Gear Set (100 WPM) 17 
Strip, Mounting 2 
Plate, Spacing 2, 3 
Spacer (25/64" ID) 6 
Pinion (14 T) 17 
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Part 
Number 

151131 
151132 
151133 
151134 
151135 
151146 
151152 

151171 
151180 
151182 
151223 
151224 
151228 
151245 
151329 
151335 
151346 
151411 
151412 
151415 
151416 
151442 

151572 
151610 
151626 
151630 

151631 

151632 

151637 
151642 
151657 
151658 
151659 
151678 
151685 
151686 
151690 
151692 
151693 
151695 
151712 
151721 
151722 

151723 

151724 
151725 
151728 
151731 
151733 
151737 
151818 
151819 
151820 
151827 
151843 
151880 
152045 
152760 
152764 
152765 

Page 26 

Description and 
Page Number 

Gear (96 T) 17 
Pinion (17 T) 17 
Gear (93 T) 17 
Pinion (20 T) 17 
Gear (84 T) 17 
Strap, Mounting 2, 3 
Screw (4-40 x 3/16 Hex) 9, 10, 
14, 15, 16, 23 
Toggle, Contact 14 
Link, Toggle 14 
Washer, Insulating 14 
Screw, Shoulder (4-40) 7 
Screw, Pilot (6-40) 7 
Bracket W/Bearing 6 
Washer, Felt 19 
Switch, Sensitive 2 
Stud 2, 3, 19, 21 
Screw (6-40 x 3/8 Fil) 6, 18 
Block, Terminal 3, 19 
Insulator (1-9) 3, 19 
Block, Terminal 2 
Nut (6-40 Hex) 2, 3, 19 
Screw (6-40 x 1/2 Hex) 4, 10, 
22 
Washer, Lock 3 
Washer, Flat 18 
Terminal 3, 16, 20, 21, 24 
Screw (6-40 x 1/4 Hex) 2, 3, 4, 
5, 7, 8, 18, 19, 21, 22 
Screw (6-40 x 5/16 Hex) 2, 3, 
4, 6, 7, 8, 10, 15, 16, 18, 22 
Screw (6-40 x 3/8 Hex) 2, 4, 
14, 18, 19, 20, 21,22 
Screw (4-40 x 1/4 Fil) 2, 15 
Screw (6-40 x 3/4 Fil) 4 
Screw (6-40 x 1/4 Fil) 22 
Screw (6-40 x 5/16 Fil) 18, 20 
Screw (6-40 x 1/2 Fil) 7, 15 
Screw, Pilot (1/4-32) 2 
Screw (4-40 x 5/16 Fil) 15 
Screw (4-40 x 3/8 Fil) 16 
Screw (10-32 x 5/16 Fil) 4 
Screw (6-40 x 3/16 Fil) 16 
Screw (6-40 x 9/16 Fil) 4 
Screw (6-40 x3/8 Hex) 4 
Button, Pivot 6, 20 
Screw (6-40 x 3/4 Hex) 23 
Screw (6-40 x 3/16 Hex) 8, 12, 
21 
Screw (10-32 x 3/8 Hex) 2, 4, 
5 
Screw ( 1 0-32 x 5/8 Hex) 6 
Screw (10-32 x 3/4 Fil) 6 
Spring 11 
Screw (4-40 x 7/8 Fil) 16 
Screw (4-40 x 9/16 Fil) 5, 22 
Screw (4-40 x 11/16 Hex) 11 
Jumper (4-1/4" Black) 3 
Jumper (3" Black) 3, 21 
Spring, Contact 14 
Strap, Term ina I 3, 19 
Screw, Adjusting (6-40) 9 
Nut (4-40 Hex) 14, 15 
Guard, Gear 2 
Stud 21 
Gear (81 T) 17 
Pinion (13 T) 17 

NUMERICAL INDEX (Continued) 

Part 
Number 

152766 
152839 
152893 
153252 
153455 
153484 
153538 
153539 
153799 
153817 
153841 
154000 
154001 
154002 
154003 
154004 
154005 
154008 
154009 
154010 
154013 
154014 
154015 
154016 
154018 
154019 
154021 
154023 
154025 
154027 
154029 
154030 
154032 
154033 
154034 
154036 
154037 
154039 
154040 
154041 
154042 
154043 
154045 
154046 
154047 
154051 
154052 
154053 
154056 
154059 
154066 
154068 
154069 
154070 
154071 
154076 
154079 
154080 
154081 
154083 
154084 
154085 
154086 
154087 
154088 
154089 
154091 

Description and 
Page Number 

Gear Set (67 WPM) 17 
Spring, Latch 15 
Screw (4-40 x 1/4 Hex) 9 
Link 2 
Resistor (600 Ohm) 21 
Screw (6-32 Spl) 21 
Screw (6-40 x 7/16 Hex) 5 
Screw (6-40 x 11/16 Hex) 5 
Screw (4-40 x 21/64 Hex) 15 
Screw (4-40 x 3/8 Hex) 2, 14 
Screw (6-40 x 9/16 Hex) 2, 10 
Base 2 
Bar, Cade (#1) 8 
Bar, Code (#2) 8 
Bar, Code (#3) 8 
Bar, Code (#4) 8 
Bar, Code (#5) 8 
Guide, Code Bar 8 
Plate, Front 12 
Bail, Transfer 12 
Bracket, Spring 8 
Post, Guide 12 
Post 13 
Shaft 8 
Post, Locking Bail 12 
Follower, Eccentric 11 
Link 7 
Latch, Lock Bar 8 
Plate, Adjusting 13 
Bellcrank 13 
Wick, Felt 11 
Shaft 11 
Sleeve, Gear 11 
Lever, C I utch Latch 10 
Lever, Clutch Stop 10 
Plate, Detent 12 
Lever 6 
Bracket 2 
Lever, Transfer 12 
Post, Stop 12 
Terminal 14 
Terminal 14 
Screw (6-40 Spl) 14 
Stud 10 
Post, Spring 12 
Screw, Shoulder (6-40) 13 
Bar, Locking 8 
Bail, Clutch Trip 10 
Bracket, Contact Box 14 
Bracket, Function Bail 6 
Lever 6 
Bracket, Right Guide 8 
Bracket, Left Guide 8 
Guide, Code Lever 8 
Screw, Pilot (1/4-32) 8 
Plate, Nut 2, 21 
Stud 13 
Lock, Wedge 8 
Plate, Retainer 9 
Spacer, Cam 11 
Bearir.g 13 
Plate 2 
Retainer, Wedge 9 
Plate, Nut 2 
Plate, Nut 2 
Post, Spring 13 
Guide 13 

Part 
Number 

154092 
154094 
154095 
154096 
154101 
154102 
154105 
154106 
154117 
154119 
154120 
154121 
154122 
154123 
154124 

154125 
154127 
154129 
154130 
154131 
154138 
154140 
154154 
154156 
154165 
154166 
154173 
154178 
154179 
154183 
154184 
154189 
154190 
154191 
154194 
154197 
154199 
154201 
154210 
154211 
154212 
154215 
154217 
154225 
154226 
154236 
154237 
154238 
154239 
154240 
154241 
154350 
154386 
154662 
154663 
154694 
155750 

155751 

155752 

155753 

155754 

Description and 
Page Number 

Shaft 6 
Clamp 10 
Eccentric, Contact Box 14 
Bushing, Eccentric 10 
Plate, Rear 10 
Plate, Rear 13 
Post, Transfer Bail 12 
Bracket 2 
Bail, Space Bar 7 
Bracket Space Bar 7 
Lever, Code Bar 8 
Lever, Space 8 
Lever, Keyboard Lock 8 
Lever, Function 8 
Lever, Repeat and Keyboard 
Unlock 8 
Spring 8 
Nut (6-40 Hex) 13 
Bar, Clutch Trip 8 
Box, Contact 14 
Cover, Contact Box 14 
Washer, Felt 11 
Bail, Locking 12 
Cam, Signal Generator 11 
Grommet, Rubber 20, 24 
Box Assembly, Contact 14 
Suppressor, Arc 14 
Plate 20, 24 
Spring 12 
Bail, Universal 9 
Blade, Front 9 
Blade, Rear 9 
Insulator 14 
Filter, R.F. 14 
Spring 13 
Base 14 
Plug, Button 7 
Shim (.005") 2 
Shim (.014") 2 
Bracket, Left 7 
Bracket, Right 7 
Frame, Front 7 
Spring 13 
Wick, Leather 12 
Box Assembly, Contact 14 
Box W/Strap 14 
Lever, Latch 1 0 
Lever, Non-Repeat 13 
Extension 9 
Extension W/Post 9 
Bail, Code Bar 13 
Stud 13 
Modification Kit 13 
Plate, Adjusting 13 
Spacer 6 
Shaft 6 
Disk, Clutch Cam 11 
Sleeve, Insulating (3/32 10 x 
1/2" Lg) 24 
Sleeve, Insulating (1/8 10 x 1" 
Lg) 24 
Sleeve, Insulating (5/64 10 x 
1/2" Lg) 24 
Sleeve, Insulating (1/8 10 x 
1/2" Lg) 5, 24 
Sleeve, Insulating (1/16 10 x 
1/2" Lg) 24 
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Port 
Number 

155755 

155951 
155952 
155953 
155954 
155956 
155957 
155958 
155959 
155960 
155964 
155965 
155966 
155967 
155968 
155969 
155991 
155992 
155994 
156226 
156448 
156449 
156450 
156451 
156503 
156509 
156156 
156574 
156630 
156632 
156644 
156663 
158019 
158021 
158031 
158032 
158033 
158036 
158038 
158040 
158042 
158045 
158046 
158047 
158050 
158051 
158052 
158053 
158054 
158056 
158063 
158105 
158107 
158147 
158163 
158215 
158239 
158268 
158289 
158745 
158753 
158754 
158859 
159278 
159279 
159281 
159282 
159284 

Description and 
Page Number 

Sleeve, Insulating (11/64 ID x 

5/8" Lg) 24 
Spring, Torsion 16 
Pin 16 
Stud 16 
Switch, Micro 16 
Boil W/Bor 16 
Brocket 16 
Keylever 16 
Keytop 16 
Latch 1,5 
Lever, Stop 15 
Ratchet (88 T) 15 
Drum, Ratchet 15 
Washer, Spring 15 
Washer, Flat 15 
Brocket 15 
Keytop Assembly 16 
Cable Assembly, 16 
Insulator (.015 ') 16 
Hub 4 
Bushing 5 
Lever, Switch 5 
Screw (2-56 x 1/2 Fil) 16 
Bushing 5 
Wick, Felt 11 
Washer, Flat 12 
Latch 12 
Post, Spring 9 
Washer, Felt 12 
Screw (6-40 x 13/32 Hex) 7, 15 
Link, Drive 14 
Insulator 14 
Baffle, Character Counter 15 
Bracket, Switch 15 
Boil, Feed 15 
Bail, Reset 15 
Spacer 15 
Lever, Reset 15 
Lever 15 
Lever, Ratchet Drive 15 
Lever, Latch 15 
Stud 15 
Brocket, Counter Scale 15 
Scale, Counter 15 
Switch, Contact 15 
Pulley, Indicator Cord 15 
Com, Switch 15 
Clomp, Ratchet Drum 15 
Cord Assembly 15 
Cord, Reset 15 
Brocket, Stop 8 
Bar, Carriage Return Code 8 
Bar, Character Counter Code 8 
Bushing, Eccentric 15 
Switch, Sensitive 3, 5 
Plate, Nut 2, 3, 15, 21 
Lever, Tope 5 
Latch W/Hub 13 
Reel, Tope 5 
Clomp, Bearing 4, 18 
Armature 22 
Core, Magnet 22 
Post, Spring 22 
Pinion (14 T) 17 
Gear (96 T) 17 
Pinion (17 T) 17 
Gear (93 T) 17 
Pinion (20 T) 17 

NUMERICAL INDEX (Continued) 

Port 
Number 

159285 
159287 
159327 
159334 
159340 
159431 
159542 

160307 
161215 
161239 
161293 
161294 
161295 
161301 
161346 
161826 
161831 
161878 
161891 
161892 
161895 
161896 
161897 
161899 
161900 
161901 
161902 
161903 
161904 
161905 
161906 
161907 
161908 
161909 
161910 
161911 
161912 
161925 
161926 
161927 
161932 
161942 
161950 
161951 
161954 
161957 
161964 
161965 
162333 
162659 
163368 
163440 
163442 
163459 
163460 
163461 
163462 
163463 
163464 
163503 
163504 
163505 
163519 
163522 
163590 
163647 
163813 
163814 

Description and 
Page Number 

Gear (84 T) 17 
Retainer, Pinion 17, 18 
Washer, Flat 13 
Washer, Insulating 13 
Spring, Return 15 
Lever, Main Trip 4, 18 
Connector, Receptacle (16 Pt) 
2, 24 
Diode 3 
Lamp, Neon (110 Y) 7 
Connector, Plug (36 Pt) 24 
Gear Set (60 WPM) 17 
Gear Set (75 WPM) 17 
Gear Set (100 WPM) 17 
Post 17 
Washer, Felt 12 
Plate 5 
Washer, Spring 4 
Coble Assembly 24 
Plate, Keytop Guide 7 
Coble Assembly 24 
Shaft 4 
Gear (33 T) 4 
Gear (33 T) 4 
Spacer 4 
Brocket, Gear Guard 4 
Brocket, Gear Guard 4 
Plate 4 
Brocket 3 
Plate, Nut 3 
Brocket 3 
Plate 7 
Plate 7 
Post, Supporting 3 
Socket, Lamp 7 
Cop (Amber) 7 
Knob (Block) 7 
Switch (SP-ST) 7 
Guide, Tope 4 
Guide, Tope 4 
Guide, Tope 4 
Cop (Red) 7 
Plate 3 
Brocket 2 
Brocket 4 
Socket, Lamp 7 
Lamp (6 Y) 7 
Clomp, Tube 3 
Resistor (1000 Ohm) 3 
Stud, Locating 6 
Retainer 18 
Comsleeve 11 
Gear (48 T) 6 
Coble Assembly 5 
Gear (66 T) 4 
Gear (55 T) 6 
Pinion (18 T) 17 
Gear (117 T) 17 
Pinion (24 T) 17 
Gear (104 T) 17 
Gear (26 T) 4 
Gear Set (71 WPM) 17 
Gear Set (107 WPM) 17 
Sleeve, Gear 11 
Transformer 3 
Gear (60 T) 4 
Channel, Boll 9 
Plate 16 
Lever W/Hub 16 

Port 
Number 

164379 
164485 
164565 
164590 
164644 
164645 
164646 
164647 
164649 
164651 
164652 
164656 
165656 
165659 
165660 
165661 
165662 
165663 
165676 
165678 
165679 
165680 
165681 
165682 
170324 
170385 
170386 
170391 
172721 
173096 
173396 
173793 
173794 
173795 
173922 
173974 
174250 
174491 

176406 
176407 
178306 
178535 
178725 
178726 
178728 

178839 
178849 
178851 
179258 
179278 
179279 
192681 
192797 
192798 
192999 
193560 
193561 
193579 
193644 
193654 
193715 
193718 
193719 
193800 
195186 
195403 

Iss 1, SECTION 573-123-800 

Description and 
Page Number 

Coble 22 
Boil 10, 22 
Container, Tope 5 
Connector, Plug (24 Pt) 24 
Post 22 
Post 22 
Plate, Nut 22 
Brocket 22 
Plate, Mounting 22 
Boil, Armature 22 
Bar, Universal 22 
Bar, Clutch Trip 22 
Coble Assembly 24 
Brocket 21 
Insulator ( .062") 21 
Coble W/Terminols 21 
Stud 21 
Insulator (1-10) 21 
Cop (Green) 7 
Lamp (55 Y) 7 
Coble Assembly 24 
Brocket, Fuse Holder 21 
Brocket, Mounting 21 
Brocket 21 
Brocket 8 
Frome 10 
Guide 12 
Guide 12 
Coble Assembly 24 
Stud, Eccentric 13 
Coble Assembly 24 
Gear (100 T) 17 
Pinion (14 T) 17 
Gear Set (65 WPM) 17 
Coble Assembly 24 
Screw (10-32 s 5/16 Hex) 3 
Pin, Roll 18 
Modification Kit: To Provide 
R.F. Suppression Filter 14 
Brocket 16 
Lever 16 
Relay, Power 21 
Suppressor 1 Spark 21 
Spring 15 
Brocket, Spring 15 
Modification Kit: To Improve 
Character Counter Mechanism 
15 
Nut (11/32-32 Hex) 7 
Cord Assembly 15 
Pulley 15 
Brocket, Sea I e 15 
Drum, Ratchet 15 
Brocket 15 
Screw (4-40 Spl) 9 
Chute, Chad 23 
Plate, Mounting 23 
Modification Kit 23 
Bog, Chad (10" Lg) 23 
Casing, Fan Wheel 23 
Clomp, Tube 23 
Bog, Chad (30" Lg) 23 
Clomp, Armature 22 
Spring, Contact 22 
Brocket, Contact 22 
Contact Assembly 22 
Modification Kit 22 
Screw (4-40 x 7/8 Hex) 14 
Tubing (7-1/2" Lg) 23 
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FIGURE 9. 17 6 6 94 MOTOR CONTROL AS SEMBLY 

152465 

UNIT 

LESUI2 

LESU30 

lESU52 
lESU73 

LESU78 
LESU93 --

��� 
I I I 

107398 151626 82474 

CABLE ASSEMBLY � ' ' INSULATING SLEEVE 
,. NUMBER LENGTH J.D. 

159939 

159939 

151996-172692 
176447 

�55750 1/2" 3/32" 

155753 1/2" 1/8" 

155755 5/8" 11/64" 

179425 

162835 ----------- --
JUMP.ERS 

NUMBER LENGTH 

151818 4-1/4" 

151819 3" 

157998 12" 

164641 18" 

---��26 
�626 

FIGURE 1 0. CAB L E S  
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SECTION 573-133-801TC 

Part 
Number 

Description and 
Page Number 

169M Coil, Magnet 6 
247M Coil, Magnet 5 
252M Coil, Magnet 5 

1028 Screw, 4-40 x 1/4 Fil 3, 6 
1093 Screw, 8-32 x 7/16 Fil 5 
1157 Screw, 8-32 x 1/2 Fil 2 
1158 Screw, 6-32 x 5/16 Fil 2 
1248 Screw, 6-40 x 1/2 Flat 3 
2034 Washer, Flat 5 
2191 Washer, Lock 2 to 9 
2201 Nut, 5/16-32 Hex 5 
2449 Washer, Lock 6 
2658 Nut, 6-32 Hex 4 
3595 Nut, 1/4-32 Hex 6 
3598 Nut, 6-40 Hex 2, 3, 5, 6 
3606 Nut, 6-40 Hex 2, 8 
3646 Washer, Lock 2, 5 
3870 Spring 5 
3899 Spacer, . 188" Thk 6 
5816 Washer, Insulating 5 
6345 Nut, 6-32 Hex 2, 7 
6827 Block 3 
7002 Washer, Flat 2 to 9 
7603 Spring 5 
7959 Bracket, Magnet 6 

44048 Washer, Flat 2, 5, 9 
49514 Nut, 8-32 Hex 2 
71047 Washer, Flat 6 
71155 Screw, 6-32 x 1-l/4 Flat 4 
71646 Nut, 6-32 Hex 4 
74614 Resistor, 2600 Ohm 3 
74821 Resistor, 2810 Ohm 3 
74882 Spring 5 
74979 Screw, 6-32 x 3-3/4 Rd 2 
75750 Washer, Insulating 3, 6 
76983 Screw, 4-40 x 1-l/4 Fil 6 
77902 Screw, 6-40 x 2-3/8 Rd 3, 6 
79012 Insulator 9 
79967 Insulator 9 
80709 Screw, 6-40 x l/4 Rd 8 
80854 Screw, 6-40 x 1-7/16 Fi I 5 
81836 Washer, Insulating 2 
82474 Terminal 9 
82516 Spring, Retaining 3 
89548 Spring, Contact 3 
90789 Washer, Flat 2 to 9 
90951 Washer, Lock 5 
91683 Nut, 15/32-32 Hex 2 
92260 Washer, Lock 4 
92527 Washer, Lock 2 
92856 Resistor, 1500 Ohm 2 
96262BK Jumper, 4" Lg Black 4 
96262S Jumper, 4" Lg Slate 4 

107398 Terminal 9 
110435 Nut, 4-40 Hex 5 
11 07 43 Washer, Lock 6 
111017 Screw, 6-40 x 5/16 Fil 2 
114478 Nut, 15/32-32 Hex 2 
116783 Holder, Fuse 2, 4, 8 
118210 Resistor, 22, 000 Ohm 4 
120195 Rectifier 4 
121125 Washer, Spring 5 
121243 Clamp, 3/16 ID Cable 7 
121245 Clamp, 5/16 ID Cable 5 
121246 Clamp, 3/8 ID Cable 2 
121249 Clamp, 5/8 ID Cable 2 
125011 Washer, Flat 6 

Page 10 

Part 
Number 

125015 
125112 
125170 
125306 
125390 
129919 
138191 
138538 
150040 
151346 
151401 
151402 
151403 
151406 
151407 
151408 
151409 
151410 
151411 
151412 
151414 
151416 
151426 
151427 
151432 
151437 
151440 
151441 
151618 
151626 
151629 
151630 
151631 
151632 
151657 
151808 
151814 
151818 
151819 
151827 
151913 
151916 
151996 
152109 
152110 
152124 
152426 
152465 
152466 
152623 

152760 
152761 
152950 
153108 
153157 
153251 
153456 
153457 
153461 
153462 
153464 
153475 
153477 
153478 
153480 
153481 

NUMtRICAL INDEX 

Description and 
Page Number 

Washer, Flat 3, 4, 6 
Screw, 2-56 x 1/8 Fi I 6 
Screw, 8-32 x 5/16 Fil 9 
Stop, Magnet Plunger 6 
Washer, Flat 5 
Fuse, 4 Amp 2 
Screw, 3-48 x 1 Rd 3 
Fuse, 2 Amp SL-BL 8 
Screw, 6-40 x 5/8 Fil 2 to 6, 8, 9 
Screw, 6-40 x 3/8 Fi I 2 
Base 5 
Core 5 
Frame 5 
Plate, Insulating 5 
Collar, Spacing 5 
Lever 5 
Armature 5 
Clip, Retaining 5 
Block, Terminal 2 
lnsu Ia tor 2 
Switch, Sensitive 5 
Nut, 6-40 Hex 2 
Plate, 3-3/4 Blonk 2 

Plate, Clamp 2 to 9 
Armature 5 
Stud 2 
Stud 5 
Plate, 2-3/4 Blank 2 
Screw, 6-40 x 7/16 Fi I 2 
Terminal 3to7,9 
Nut, 6-40 Lug 7 
Screw, 6-40 x 1/4 Hex 5, 7 
Screw, 6-40 x 5/16 Hex 2, 6 
Screw, 6-40 x 3/8 Hex 5 
Screw, 6-40 x 1/4 Fil 2, 3, 6, 8 
Relay 8 
Bracket, Relay Mountinq 8 
Jumper, 4-1/4" Lg Block 9 
Jumper, 3" Lg Black 3, 5, 6, 9 
Strap, Terminal 2 
Plate, Mounting 4 
Transformer 4 
Cable w/Terminols 9 
Filter 3 
Brocket, Resistor Mounting 3 
Spacer 3 
Nut 7 
Connector, 20 Pt Receptacle 9 
Connector, 20 Pt Receptoc le 9 
Mounting Assembly, Line Relay 
1, 3 
Stud 2 
Stud 2 
Rectifier Assembly, 150 MA 1, 4 
lnsu later, . 031" Thk 4 
Resistor, 400 Ohm 5 
Control Assembly, Motor 1, 5 
Bracket 2 
Strap, Tenminal 2 
Plate, Right Mounting 8 
Plate 2 
Block, Terminal 3 
Cable w/Tenminals 3 
Cable w/Terminals 4 
Cable w/Terminals 5 
Resistor, 6750 Ohm 3 
Resistor, 5800 Ohm 3 

Part 
Number 

153482 
153537 
153841 
154335 
154337 
154395 
154632 
154636 
155023 
155043 
155591 
155750 

155753 

155755 

157307 
157308 
157309 
157310 
157998 
158272 
158278 
158279 
158291 
159320 
159321 
159322 
159323 
159541 
159611 
159936 
159939 
160229 
160847 
162357 
162358 
162359 
162360 
162361 
162835 
164641 
171541 
172692 
174001 
176447 
176448 

176495 
176673 
176692 
176693 
176694 
177010 

178831 
178832 
178840 
178841 
178843 
178853 
178854 
178855 
178856 
178859 
178868 

Description and 
Page Number 

Plate, Relay 3 
Screw, 6-40 x 9/32 Hex 9 
Screw, 6-40 x 9/16 Hex 7 
Screw, 6-40 x 9/32 Fil 3 
Cover 5 
Plunger, Solenoid 6 
Block, Tenminal 6 
Plate 6 
Switch, DP-DT Toggle 2 
Solenoid Assembly 6 
Capacitor, 220 MFD 4 
Sleeve, 3/32 ID x 1/2" Lg 
Insulating 9 
Sleeve, 1/8 ID x 1/2" lg 
lnsu lating 9 
Sleeve, 11 /64 10 x 5/8" Lg 
Insulating 6, 9 
Spacer 6 
Bracket 6 
Plate, Nut 6 
Switch, Sensitive 6 
Jumper, 12" Lg Black 9 
Plate, Right Mounting 2 
Container 2 
Plate, 1-5/16 Blank 2 
Cover, Relay 8 
Cover, Relay 9 
Bracket, Relay 9 
Plate, Relay 9 
Resistor, 1500 Ohm 6 
Connector, 16 Pt Plug 9 
Bell 2 
Plate, Left Mounting 8 
Cable Assembly 9 
Plate, Mounting 4 
Stud 6 
Capacitor, 500 MFD 4 
Diode 4 
Transformer, Power 4 
Fuse, . 8 Amp 4 
Rectifier Assembly, 500 MA 1, 4 
Cable Assembly 9 
Jumper, 18" Black 9 
Diode 7 
Cable Assembly 9 
Connector, 3 Pt Receptacle 8 
Cable 9 
Control Assembly, Relay Motor 
1, 6 
Transformer, Power 4 
Suppressor, Spark 9 
Relay 9 
Cable w/Terminal 9 
Control Assembly, Motor 1, 9 
Driver Assembly, Selector 
Magnet 1, 7 
Connector 2 
Plate, Adapter 2 
Capacitor, 400 MFD 7 
Transformer 7 
Plate, Mounting 7 
Cover, Relay 2 
Bracket, Relay 2 
Plate, Left 2 
Relay 2 
Card, Circuit 7 
Resistor, 700 Ohm 7 
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Part 
Number 

178872 

178886 
178887 

Description and 
Page Number 

Sleeve, 1/16 ID x 1-1/4" Lg 
Insulating 4 
Cable w/Terminals 7 
Cable 7 

NUMERICAL INDEX (Continued) 

Part 
Number 

178888 
179425 
179426 

Clip 7 

Description and 
Page Number 

Cable Assembly 9 
Plate Assembly 1, 8 

Part 
Number 

179427 
179490 
195177 

ISS 2, SECTION 573-133-BOITC 

Description and 
Page Number 

Plate, Cover 8 
Cable w/ferminals 6 
Washer, Insulating 7 
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TELETYPE CORPORATION 
Skokie, Illinois 

SECTION 573-135-80 0TC 
Issue 1, March, 1965 

28 REC EIVI N G-O N L Y  REPERF ORAT OR OR TAPE PRI N T ER C OVER (LRC ), 
28 SE ND-RECEIVE REPERF ORAT OR OR TAPE PRI N T ER C OVER ( L SRC ) a n d  

28 REPERF ORAT OR OR TAPE PRI N T ER TA BLE (LT ) 

PART S 

FIGURE CONTENTS PAGE 

1 
2 
3 
4 
5 

6 
7 
8 
9 

10 
11 
12 

Color 

Black 
Dark Brown 
Gray Green 
Charcoal Gray 
Dark Gray 
Light Gray 
Beige Gray 
Light Beige 
Moss Green 
E ye Rest Green 
Turquoise 
Aqua Blue 

L...-..----- -------

Receiving-Only Typing Reperforator Cover 2 
Receiving-Only Non-Typing Reperforator Cover (Miniaturized) 3 
Receiving-Only Typing Reperforator Cover ( Miniaturized) 4 
Send-Receive Cover 5 
Tape Printer Sub-Base 6 
Tape Printer Sub-Base 7 
Tape Printer Cover 8 
Table 9 
Table with Fixed Lower Shelf 10 
Table with Sliding Lower Shelf 11 
Table with Facilities for Tape Winder 12 
176615** Modification Kit to Adapt Base and Table for U se with Fully Perforated 

Punches 13 
N umerical Index 14 

PA INT FINISH COLOR CODE CHART 

(For parts and assemblies requiring a paint finish) 

Finish Suffixes Finish Suffixes 

Wrinkle Smooth Textured Smooth Color Wrinkle Smooth Textured 
Finish Finish Vinyl Vinyl Finish Finish Vinyl 

AA (37) BB Brussels Light Blue EC 
AD (38) Medium Blue E S  
A B  (40 ) BK GA (45) Cherry Red EF 
AL BZ HA Pastel Yellow E G  

GB White EH 
EJ H B  {68) Ivory EM 

GC Beige ET 
EL HC Rose Beige ER 
E N  H D  Rose Pink E U  
EA Dark Covert Gray 
EV Light Olive Gray EW GE 
E K  Fawn 

The double asterisk( **) denotes a painted part. Suffix to be applied following the part number. 
N umber in parenthesis indicates Bell System code. 

© 1958 and 1959 by Teletype Corporation. 
All rights reserved. 
Printed in U.S.A. 

Smooth 
Vinyl 

HE 
HF (46) 
HG 
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SECTION 573-135-800 

-- -� 

1)-® 

#162846 Modification Kit to add Cover Clip #151630 '-......@ 

/ 159941 

I_ - - - _I = - - - --; - - - - � - - - - -: --- rls6770 
'--.1Vl154399 I '-. I 

· J:11 
/ #2191 

/
��2 

#161682 /)'··. 
'-. I � �- \ "'- '\.. f (-� tl 
{Ref. Base Plate) -\�·.:-/-''i"j! 

T 
:I 

;--'\1 
� 156993 

I 
I 

®-#3606 

-159949** 

!' 
� 155083 

I

I� 

',-0 
#1]62195- .1599<16· 1 • - �  

./ ?
'' 

174406 
/ 2191 174408 # 174407 / ;3598 1 # 1 

�-@� ijiOil ( ],J. ·� 
(Ref. 2191)� �

*15� 
q, tfi« 

*3598 
---

*2191 *151658 

rJ-k I 
I 
I 

#159945 � .152426 G�o 
##155083'()" 0 160664 � 59734 

p1 ;4407 

------

*Supplied with HH162189** 
**Reter to page 1 for finish suffix 

#Peculiar to cover without provision for motor power and 
tape feed-out switches. 

##Peculiar to cover with provision for motor power and 
tape feed-out switches. 

- --� • 
70720 

®-- -� ()- �---� 4' 101633 

'-4326 

FIGURE 1. RE CEIVING-ONLY TYPING REPERFORATOR COVER 
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IS S 1, SECTION 573-135-800 

[f�:: _
_ 

I 
I 

/ 

( 
I 
I 

'"'¢> 

�-- 153023 

l__Q 156770 

/ 
/ 

J �-(A) / 

I y 
I 1--J. 

Part of 164763** 

6>.._, I 162917 1l/"--
\ -

I 

/."-
.
.

. . .,� �-�:·C-- I \ 70314 --_!�993 ®-150711 

/. � ��-:��-�� I I 

��-'·':>_<_· ... ··�··.:��.·.·�.-.. :·, :·.�--���;;;; . . _ttJ"'. . . 

2191 
1 $-2191 

....... , ... :'·,· -" > ·# � · .-· .�· -� / 
I ® 

� �-:·--�����l)r •-�:-�% 

164875 � �/�� 3606 !---151685 

3606 2191 I i 

�916 

70314 1 
-- I 

/ 164763** 

70314 ll / __...- 2191 
3606 {@)�� 

14U19�� 
**Refer to page 1 for finish suffix 

FIGURE 2. RECEIVING-ONLY NON-TYPING REPERFORATOR COVER 
(MINIATURIZED) 
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SECTION 5 73-135-800 

**Refer to 

Page 4 

® I I I 

:I 
--- I 

7002 �- : 
2191--0 I 
3606 -® I \_Al 

I ----
1 (-
1 I 
I I 
I I 
I I 
I I 
I I 
I I 
I I 
I I 
I I 

(175089� 
176104 ---l17;)103 I 1 [lin II 

176095** � 

I 
I 
I I 
I ' 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I I 

' ' 

I ---�--

�----

I/ Q "" 

'-

:�I-'� 

176098 ...-/ 
� " 7002 

on•s suffix page 1 for f" . h 

r;;J 
� 2191 

QJ r.;:._ / 
'T�-3598 

i,-, 7002 151631 /�'- ' 
" 

,_ (} ��' 
I JIG- , \ 

� 
176108 

<-' -- --' 
I 

__ _ ) 

� 3606 
175101-- 1 

�'® ---- \ �2191 ------
7002 

'\ 

FIGURE 3. RECEIVING-O NLY TYPI NG 

(MINIATURIZED) 

REPERFORATOR COVER 

·� 
· �  

·c) . . . 

c) 

) 

4) 

..• ) 

.• ,) 
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( 

( 

( 

( 

( 

(_ 

151630 -'If 
7002-0 

2191-� _ __________, ,_ 161943 
3598-· 

7002-
121243lfo. 121244)1\.,Q 

3606 ............ 

74807-® 
2669 -Ill> 

I 0163 j'J) 

---�--..---·--

3 : _.,..... 161937 
7642� � ��;-�� �,-_- _: � 159734 
83876 :- - 0-::-::-- I 60664 

101633 -� 11074;-.r�;e 
70720 - " 88780 

161941 

154399 
'e 

Q�-l56993 
'156770 

*Part of I 45325** 

**Refer to fXl9e 1 for finish suffix 

161935 

ISS I, SECTION 573-135-800 

52441 �6 

� 534 ,�- -C)_\, 
159734 I 54407 '- I I 60664 101633 �.r(p) ____ J \ .. -70720 '@, @- 0 - 4326 ---- -- 101633 

< _  @-" -- - (JijlJ@ 2669 I 1 93645 7480�1{j9 /  
I 

•• • 
Ill{, 70t2 

e'll-*2191 

@"@ \@ � �-· 76461 
*151630/1/ � 

*21 91 " 
*7002 

*161944 

lfr--- ��151630 w -2191 

FYl j_:�o� -TS1685·­LJ_J---�3640 
153023 / ffi 161961-

162590- \1)" 2191 

153022 
--- " 
15302� -u 

� / I --� alt)-153841 
74479 � 151346-ao�91904 

I 3606 
I I --�--@<;) I 

2191 

FIGURE 4. SEND-RECEIVE COVER 
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., 
0 
c 
"" 
m 
Ol 

-! 
)> ., 
m 
.., 
"" 

z 
-! 
m 
"" 
Vl 
c 
"" 
I 

"" 
)> Vl 
m 

G 
Q 

�-152993 
I 
I 
I 
I 

I 

00 Gm--- 2669 
�112626 

a 

**Refer to page 1 for finish suffix 

152925 152993 -� 

153442 _, 

I 
I 
I I 

.. 

�-2669 
®-112626 

I 
I 
I 

i-151631 
o- 2191 
�-7002 

I 
) 

r- ;; - 161939 
1 -r 

"'-1 

� 
/ ;) ) 

�-- 151549 

_,... _,.,.,..,./ I 
I 

@-7415 
I 
I 

�-72565 

Vl m 
n -! 
0 
z 
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( 

( 

( 

( 

**Refer to fXlge 1 for finish suffix 

( 

( FIGURE 6. TAPE PR INTER SUB-BASE 

ISS 1 I sECTION 573- 135-800 

I 
I 
I 
I 
I 
I 
I 
I I �__........-145329 

�/145328 

I 

·-2191 
�-151630 
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SECTION 573-135-800 

160974 
� 

r---
1 
I 
I 
I 
l._ --

// ----

�1 (/ : 3606 
I �  

1 
��® 

��--�2191 

71858 !;) 

I 

� 119653 
- / 

-tv 

--- 7002 195134 

---
195138 

�� 

**Refer to page 1 for finish suffix 

Page 8 

--�---------•... ___ ____ 

Q ..... Q Q Q"-'QQi;)QQQQ QQ Q QQ"'Q QQ�Q�QQQQ QQQQQQQQQ QQQQQQQQQ 88�8����8 QQQQQQQQQ Q Q QQQ 

FIGURE 7. TAPE PRINTER COVER 

0> 
I I I 
I 
I 
I 

7002 01 2191 I 3606 
v 195135 

.L'<·'�� 
/ 

'.'1:, 

..e-� 

��::::' J( =�3606 

---195132** 

.") 

) 

'') 

) 

) 

<;,) 

.) ... ---<�·-
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ISS 1, SECTION 573-135-800 

154399 -� _ - I£}' __ / 

156993 917 42 ·----o 

��� -

151412 

151411 \ 
151335 \ ' J. '� ' , . 

��· "'� . 
151530 

�· ·.· . ""-..2191 
' · ._ . 

"'-.. Q' . ,, -· ® . .. ,@ �\· . · · · , <Q'"-..._ ., 
2191 I· .. ,.., 111017 151416 

151412 

we 

153035** -----

,,.7,. �JV @---._74594 

**Refer to poge 1 for finish suffix 

.... 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

I 
I 
L.. 

I 103092 �� 
125206 �-<.:::� 

151616 

\ 
e::;r� 

_.../ I 
154346 

I !---- 151555 

---154409 

�--128357 153034 

FIGURE 8. TABLE 

Page 9 



SECTION 573-135-800 

151412 
151411 <ll . . ""�-"" 151416 � ._..,., /(\) 

151412, � /,' / 111017 ---=� 
� @' 

I C � � ---2191 
/ '\. 

/... '\. l51630 .............. @:./ 151335 
(# ---- 2191 

153023 

**Refer to page 1 for finish suffix 

/ 

/ 

I 3092-- ID E
91742 -o 

-�<�.,. 

G 

0 

' � 
161708 /� 

·-
& 3640 

151555-i 
---104463 

173861 

FIGURE 9, TABLE WITH FIXED LOWER SHELF 
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151616 
\ 

�--.-
/I 
154346 

''.·· . , 

•c) 

) 

') 

) 
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ISS 1, SECTION 573..:135-800 

151411 
2191 

#J64571 ** L..-----­
##194433*"' J 

#J64548** 
##J94432** 151685""' 

3640"" � 
;p) / / / 

// 

/ 

t.= Jt3023 

/ 
/ 

/ 

.,., ., 
/ 

I 
I 

l@.. 

2669//-@ 

74807 

/ 

*-@. 
74807// -®---

2669 

**Refer to page 1 for finish suffix 

#peculiar to table accepting 2 reperforators 
##peculiar to table accepting 1 page printer and 

1 reperforator. 
FIGURE 

161708 -f �- � eras 
3640 / / 

104463 

I &-151555 

r----- �------- 128357 
--1 ---..J - ----

I I 74807-®.�..J 
2669/ 

------
.., /

164553 

/153037 

� 

e
91742 

03092 � 

-- d ll7743 
"' ��I 

� /
35551 \ ""/ 

-� 
� --

-164562 

110822 � ;:.,.... 2669 -®-,(fli; -74807 

10. TABLE WITH SLIDING LOWER SHELF 

164570 
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SECTION 573-135-800 

151412"
" 

151411"' , -� 2191"' � 
151335"' @' . � 

� t# : 2191 " �- "111017 :,® "' )� 
'/ 

151630"' @' / 
® 151416 t;!? 151412 

2191 ®I 
/ @-3598 

-

;- --' ' ' � 
: / 
: 151632 

J ___ � 

f).��J-_; � 
/

125802 

--®@� 
179124 -- II • J 110t3 1 

€! 151685 
161708 / 

179128 , Ref. Tape Winder Post 

�� I 119653--� (f!ij ---lllj m� 112626 1: :1l o � 151723 

8333 -i /3639 
" 

I II I 1$ II II I " 
® ���� I �2669 II 11 .�----1$ tL� .-:�·· ': -

-------------

/ �----- �.)······ 
,... 

--;;:;:� 2669 
•• ··; : 

-��;--
Winder Base 

,.· 
� 

,._ 

.-�;;• -- Ref • Tape �--�--- ---:;·· 

I 

: :----.-;;;:��- �i·--
,.,_...,_...,_.._,,, 

I : : "o.-._ : ---�-..,_...,_.._ 7002 
179125, I ' 1 

: .•:•: / � I 
i'-""-"--..,_-,_�,.,,...., •:::-' : 

/2191 
I 

: ---�"'--:- (l> -L -f5\ : 
/179126 : - :: l ��@@ l1illlr.e'l I 

I 
I "'·' 

"" � __ J i 7' � /'""' -
-

-�-,----J......
. 

151L2 
ft. "-3438 @I ® 

179127 --
� � ®- 93984 

0 v '-153817 
G, 151724 

Ref. Tape Winder Bracket 

**Refer to page 1 for finish suffix 

-----:::::::: 

� 

I 

91742� 
I 103092;� 

.<.--� 125206-.......� 

151616 
I 

� � 
/ �154346 

db----151555 

93191""' 
161747 �o-o� 

0 \ 161705 

151631 152890 1 �2191 

.@@® l 
3598 

FIGURE 11. TABLE WITH FACILITIES FOR TAPE WINDER 

Page 12 

"� 
c "' ,,., 

'
) 

) 

,�) 

,�) 
J-\G� 



( 

( 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-135-800 

(Ref, 159919** -­

See Fig. 8) ; j;
-2191 

n 
151630 u 

**See page 1 for print finish suffix 

FIGURE 12. 1766 1 5** MODIFI C AT ION KIT TO ADAPT BA SE A ND TABLE 

F 0 R USE WITH FULLY PE RF 0 RATED P UN C HE S  

Page 1 3  



SECTION 573-135-800 

Part 
Number 

2191 

2669 
3438 
3598 
3599 
3606 
3639 
3640 
4326 
6345 
7002 
7415 
8333 

35551 
70314 
70720 
71858 
72565 
74077 
74479 
74594 
74807 
75606 
76099 
76422 
76461 
83876 
85762 
87993 
88780 
88857 
91742 
91904 
92151 
93001 
93118 
93191 
93984 

101633 
103092 
104463 
110743 
110822 
111017 

111346 
112626 
114766 
117743 
119652 
119653 
119655 
121125 
121243 
121244 
125112 
125171 
125206 

125231 
125802 
128209 
128357 
142619 
142734 
145325** 

Page 1 4  

Description and 
Page Number 

Washer, Lock 2, 3, 4, 5, 6, 7, 
8, 9, 10, 11, 12, 13 
Washer, Lock 2, 5, 6, 7, 11, 12 
Washer, Flat 12 
Nut (6-40 Hex) 2, 3, 4, 5, 12 
Nut (4-40 Hex) 4 
Nut (6-40 Hex) 2, 3, 4, 5, 8 
Washer, Lock 9, 12 
Washer, Lock 3, 5, 10, 11 
Spring 2, 5 
Nut (6-32 Hex) 2, 4 
Washer, Flat 2, 4, 5, 6, 7, 8, 12 
Nut (1/2-32 Hex) 6 
Screw (10-32 x 3/8 Rd) 12 
Screw (10-32 x 3/8 Flat) 11 
Washer, Flat 3 
Screw, Shoulder (10-32) 2, 5, 7 
Washer, Flat 4, 7, 8 
Washer, Lock 6 
Screw, Shoulder (10-32) 7 
Bushing 5 
Ring, Retaining 9 
Nut (10-32 Hex) 2, 5, 11 
Spring 2 
Washer, Flat 2 
Spring 5 
Washer, Flat 5 
Bracket, Spring 5 
Washer, Flat 8 
Screw (6-40 x 5/32 Fil) 5 
Screw (4-40 x 3/16 Hex) 5 
Washer, Spring 2 
Nut, Lock 9, 10, 11, 12 
Washer, Flat 5 
Connector, Plug (3 Pt) 5 
Washer, Flat 2 
Washer, Lock 5 
Screw (4-40 x 5/16 Flat) 12 
Washer, Lock 12 
Washer, Flat 2, 5 
Connector, Cord 9, 10, 11, 12 
Screw (4-40 x 1/4 Hex) 10, 11 
Washer, Lock 5, 12 
Screw (10-32 x 13/16 Flat) 11 
Screw (6-40 x 5/16 Fil) 5, 9, 
10, 11, 12 
Spring, Compression 4 
Nut (10-32 Hex) 6, 12 
Stud 9 
Roller 11 
Ring, Retaining 2 
Ring, Retaining 4, 8, 12 
Ring, Retaining 6 
Washer, Spring 6 
Clamp, Cable (3/16" ID) 5 
Clamp, Cable (1/4" ID) 5 
Screw (2-56 x 1/8 Fil) 5 
Screw (10-32 x 1/2 Flat) 7 
Screw (6-32 x 5/8 Fil) 9, 10, 
11, 12 
Nut (10-32 Hex) 7 
Washer, Flat 12 
Bumper, Rubber 12 
Ring, Retaining 9, 10, 11 
Guide, Tape 3 
Knife, Tape 3 
Cover 5 

Part 
Number 

145327 
145328 
145329 
145331 
145337 
145338 
145339 
145342 
145345 
145346 
150711 
151229 
151335 
151346 
151411 
151412 
151416 
151534 
151540 
151549 
151555 
151558 
151616 

151630 

151631 

151632 
151637 
151657 
151658 
151685 

151722 
151723 
151724 
151982 
152426 
152441 
152890 
152925 
152971 
152972 
152993 
153021 
153022 
153023 
153034 
153035** 
153036 
153037 
153039 
153442 
153448 
153449 
153817 
153841 
154326 
154346 
154399 

154407 
154409** 
155083 
156770 

156993 

NUMERICAL INDEX 

Description and 
Page Number 

Guide 7 
Mount, Vibration 7 
Spacer (.065") 7 

Strap 7 
Pad, Left Side 5 
Pad, Rear 5 
Pad, Right Side 5 
Screw (1/4-32 Spl) 7 
Bolt, Latch W/Lever 7 
Lever, Reset 7 

Washer, Flat 3 
Washer, Flat 7 
Stud 9, 10, 11, 12 
Screw (6-40 x 3/8 Fil) 5 
Block, Terminal 9, 10, 11, 12 
Insulator (1-9) 9, 10, 11, 12 
Nut (6-40 Hex) 9, 10, 11, 12 
Screw, Shoulder (10-32) 5 
Lampholder 5 
Post 6 
Foot, Mounting 9, 10, 11, 12 
Nut, Speed 2 
Screw, Self-Tapping (#2) 9, 10, 
11, 12 
Screw (6-40 x 1/4 Hex) 2, 4, 5, 
7, 9, 10, 11, 12, 13 
Screw (6-40 x 5/16 Hex) 2, 4, 
6, 12 
Screw (6-40 x 3/8 Hex) 12 
Screw (4-40 x 1/4 Fil) 5 
Screw (6-40 x 1/4 Fil) 9 
Screw (6-40 x 5/16 Fil) 2 
Screw (4-40 x 5/16 Fil) 3, 5, 
10, 11, 12 
Screw (6-40 x 3/16 Hex) 2 
Screw (10-32 x 3/8 Hex) 12 
Screw (10-32 x 5/8 Hex) 12 
Lamp, Incandescent (6 Volt) 5 
Nut, Self-Locking (6-40) 2 
Washer, Flat 5 
Washer, Flat 12 
Latch 6 
Bushing 6 
Handle W/Studs 6 
Screw, Shoulder (10-32) 6 
Spring, Torsion 5 
Bushing 5 
Handle 3, 5, 10, 11 
Shaft Assembly 9 
Panel 9 
Shaft 9 
Spring, Compression 9, 10, 11 
Handle 9 
Screw (10-32 x 1/2 Hex) 6 
Catch 2 
Spring, Compression 2 
Screw (4-40 x 3/8 Hex) 12 
Screw (6-40 x 9/16 Hex) 5 
Cover, Insulating 7 
Plate, Instruction 9, 10, 11, 12 
Plate, Identification (Bell) 2, 5, 
9, 10, 11, 12 
Latch 2, 5 
Plate 9, 12 
Lens, Indicator Light 2 
Plate, Identification (Teletype) 
2, 3, 5, 9, 10, 11, 12 
Nut, Speed 2, 3, 5, 9, 10, 11,12 

Part 
Number 

158649 
159734 
159919** 
159941 
159943 
159944 
159945 
159946 
159948** 
159949** 
159953 
160664 
160974 
161593 
161682 
161705 
161708 
161747 
161835 
161934 
161935 
161936 
161937 
161939 
161940 
161941 
161943 
161944 
161945 
161949 
161952** 
161961 
162189** 
162191 
162195 
162590 
162846 

162916 
162917 
164102 
164276** 
164548** 
164553 
164561** 
164562 
164563 
164569** 
164570 
164571** 
164763** 
164875 
173311 
173312 
173861 
174404 
174405 
174406 
174407 
174408 
176089 
176096** 
176097** 
176098 
176101 
176102 
176103 

Description and 
Page Number 

Screw, Thumb (4-40) 4 
Button 2, 5 
Table Assembly 9, 13 
Handle 2 
Bracket, Window 2 
Window, Plastic 2 
Washer, Friction 2 
Arm 2 
Cover W /Bracket 2 
Lid W/Hinge 2 
Plate, Tape Guide 2 
Pin, Roll 2, 5 
Arm, Stop 4, 8 
Cable Assembly 5 
Clip, Cover 2 
Strike, Fastener 12 
Latch, Magnetic 10, 11, 12 
Plate, Nut 12 
Plate, Clamp 5 
Window, Plastic 5 
Frame, Window 5 
Latch W/Link 5 
Latch W/Link 5 
Bracket, Guide 6 
Window, Front 5 
Window, Side 5 
Plate 5 
Bracket, Hinge 5 
Copyholder 5 
Mount Assembly, Vibration 6 
Plate 6 
Guide, Line 5 
Cover W /Latch 2 
Bracket, Guide 2 
Arm, Slide 2 
Shaft 5 
Modification Kit to Provide 
Cover Clip 2 
Guide, Lower 3 
Guide, Upper 3 
Bracket, Window 5 
Container, Chad 13 
Panel 10, 11 
Shaft 10, 11 
Tray 11 
51 ide, Left 11 
Slide, Right 11 
Table 10 
Shaft Assembly 10, 11 
Table Assembly 11 
Cover W/Hinge 3 
Pad, Felt 3 
Bracket, Front Guide 13 
Bracket, Rear Guide 13 
Cart 10 
Guide, Tape 2 
Handle 2 
Arm 2 
Lever 2 
Guide 2 
Gasket, Window 4 
Cover W/Studs 4 
Lid 4 
Fastener 4 
Guide, Tape 4 
Bolt 4 
Window, Plastic 4 

**Refer to page 1 for finish suffix 

��, 

') 

'�) 

) 

,,) 

,;) 

:�:. J 



( Part Description and 
Number Page Number 

176104 Window Assembly 4 
176105 Bracket 4 
176106 Bracket 4 

( 176107 Handle 4 
176108 Bracket 4 
176110 Plate, Identification 4 
176615 Modification Kit 13 
179120** Table 12 

( 

( 

( 

( 

t 

**Refer to page 1 for finish suffix 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

179122** Door W/Hinge 12 
179124 Plate, Latch Mounting 12 
179125 Bracket, Mounting 12 
179126 Post 12 
179127 Chain (Approx. 15" Lg) 12 
179128 Stud 12 
180798 Screw, Self-Tapping (8-32) 13 
193645** Plate, Cover 5 
194431** Tray 11 

ISS 1, SECTION 573-135-800 

Part Description and 
Number Page Number 

194432** Panel 11 
194433** Table Assembly 11 
195132** Cover 8 
195133** Lid, Cover 8 
195134 Clamp 8 
195135 Window, Plastic 8 
195138 Guide, Tape 8 
195188 Chute, Chad 13 
199277 Plate, Name (Teletype) 8 

Page 15 
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TELETYPE CORPORATION 
Skokie, Illinois, U.S.A. 

SECTION 5 73-136-80 0TC 
Issue 1, March, 1965 

Color 

Black 
Dark Brown 
Gray Green 

Charcoal Gray 
Dark Gray 
Light Groy 
Beige Gray 
Light Beige 
Moss Green 
E ye Rest Green 
Turquoise 
Aqua Blue 

28 APPARATU S CA B INET (L BAC) 

(R E C E IV ING, M O N IT O R ING & TRA N SM ITT ING-M O N IT O R ING) 

PART S 

FIGURE CONTENTS PAGE 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
]] 
12 
13 

Wrinkle 
Finish 

AA (37} 
AD (38} 
AB (40) 
AL 

Front Doors and Dome 2 
Control Panels 3 
Control Panels 4 
Control Panels 5 
Control Plates 6 
Control Plate 7 
Control Plate Mounting Parts 8 
Tape Winder Mounting Racks 9 
Channel Assemblies 10 
Channel Assemblies with Shelf 11 
T ermina I Blocks and Cable Assembly 12 
161999** Modification Kit to Provide E nd E nclosures 13 
Rear Doors and Latch Mechanism 14 

Numerical Index 15 

PAINT FINISH COLOR CODE CHART 
{For parts and assemblies requiring a paint finish) 

Finish Suffixes Fin ish Suffixes 

Smooth Textured Smooth Color Wrinkle Smooth Textured 
Finish Vinyl Vinyl Finish Finish Vinyl 

BB Brussels Light Blue EC 
Medium Blue E S  

BK GA (45) Cherry Red EF 
BZ HA Pastel Yellow EG 

GB White E H  
EJ H B  (68) Ivory EM 

GC Beige ET 
E L  HC Rose Beige ER 
EN H D  Rose Pink EU 
EA Dark Covert Gray 
EV light O live Groy EW GE 
E K  Fawn 

The double asterisk(**) denotes a painted part. Suffix to be applied following the part number. 
Number in parenthesis indicates Bell System code 

©1958and 195 9 by Teletype Corporation. 
A II rights reserved. 
Printed in U .S.A. 

j 
i 

Smooth I 
Vinyl i 

I 

I 

H E  
HF (46) 
HG 
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Port 
Number 

1028 
1253 

1262 
1264 
2191 

2259 
2449 
2669 

2726 
3354 
3595 
3598 
3599 
3605 
3606 
3610 
3646 
4814 
6035 
6827 
7002 
8185 

34432 
35551 
70314 
75231 
75750 
76099 
77902 
79523 
80509 
81258 
82474 
82516 
82988 
86434 
87932 
89548 
91683 
91684 
92146 
93191 
99802 
99803 
99804 
99805 
99806 
99807 
99809 

101833 

103081 

103241 

107393 

110743 
111017 
112626 

112801 
114478 
114858 
115594 
116783 
118384 

Description and 
Page Number 

Screw (4-40 x l/4 Fil) 7 
Screw (8-32 x 3/8 Rd) 2, 3, 4, 
5, 11, 13, 14 
Screw (6-32 x 5/16 Rd) 11 
Screw (10-32 x 1/2 Flat) 10 
Washer, Lock 2, 3, 4, 5, 6, 7, 
11, 12 
Washer, Flat 11 
Washer, Lock 8, 10, 11, 12, 13 
Washer, Lock 2, 6, 8, 9, 10, 11, 
12 
Nut (8-32 Hex) 11 
Nut (8-32 Hex) 12 
Nut (l/4-32 Hex) 10 
Nut (6-40 Hex) 3, 4, 5, 7, 12 
Nut (4-40 Hex) 10 
Nut (5/16-18 Hex) 2 
Nut (6-40 Hex) 6 
Spring 10 
Washer, Lock 11, 12 
Washer, Lock 2 
Screw (l/4-20 x 5/8 Hex) 8 
Block 7 
Washer, Flat 6, 7, 12 
Screw (l/4-20 x 3/4 Fil) 2 
Washer, Flat 2, 8 
Screw (10-32 x 3/8 Flat) 10, 12 
Washer, Flat 3, 4, 5 
Bushing, Insulating 7 
Washer, Insulating 6, 7 
Washer, Flat 11 
Screw (6-40 x 2-3/8 Rd) 6, 7 
Screw (2-56 x 25/32 Fil) 7 
Post, Spring 10 
Screw (6-40 x 5/8 Flat) 7 
Terminal 6 
Spring, Retaining 7 
Screw (6-40 x 2-l/2 Rd) 7 
Screw (l/4-32 x 3/4 Fil) 10 
Nut (8-32 Hex) 11 
Spring, Contact 7 
Nut (15/32-32 Hex) 3, 4 

Nut (15/32-32 Ring) 3, 4 
Nut (l/4-20 Hex) 8, 10, 13 
Screw (4-40 x 5/16 Flat) 2, 14 
Plate 7 
Insulator (.094") 7 
Insulator (.062") 7 
Plunger 7 
Brocket 7 
Spring, Contact 7 
Spring, Contact 7 

Screw (8-32 x 5/16 Fil) 6 

Screw (1/4-20 x 1/2 Fil) 13 

Block, Terminal 6, 12 

Switch, Toggle (SP-ST) 3, 4 

Washer, Lock 2, 10, 13, 14 
Screw (6-40 x 5/16 Fil) 6, 7 
Nut (10-32 Hex) 2, 6, 8, 9, 
10, 12 
Stud 6, 12 
Nut (15/32-32 Hex) 3 
Connector, Receptoc I e ( 6 Pt) 12 
Nut, Speed 3, 4, 5, 11, 13 
Holder, Fuse 6, 8 
Lens, Clear Indicator Light 3 

**Refer to page 1 for finish suffix 

Port 
Number 

118865 
119523 
119636** 
120166 
121021 
124516 
124612 
125015 
125229 
125302 
125802 
126296 
129098 
129919 
135038 
138191 
138225 
139158 

151335 
151346 
151411 
151412 
151416 
151422 
151606 
151626 
151630 
151632 
151657 
151686 
151687 
151693 
151723 

151808 
151814 
151819 
151939 
152109 
152124 
152993 
153017 
153452 
153463 
153464 
153480 
153481 
153537 
154311 
154312 
154326 
154342 
155023 
158286 
158287 
158291 
158998 
159232 
160284 
160386 
161087 
161215 
161238 
161239 
161525 
161526 

NUMERICAL INDEX 

Cover 2 

Description and 
Page Number 

Screw (8-32 x 3/4 Rd) 12 
Plug, Button 4 
Fuse (2 Amp) 6 
Screw (8-32 x 1/2 Hex) 11 
Grommet, Rubber 3, 4, 5 
Screw (8-32 x 1/2 Hex) 11 
Washer, Flat 7, 12 
Nut (6-32 Hex) 11 
Pin, Cotter 12 
Washer, Flat 2, 13, 14 
Fuse (.5 Amp) 6 
Screw (6-40 x 11/32 Flat) 7 
Fuse (4 Amp) 6 
Screw (6-40 x 9/16 Hex) 3, 4, 5 
Screw (3-48 x 1" Rd) 7 
Block, Terminal 12 
Connector, Receptacle (Duplex) 
12 
Stud 6, 7 
Screw (6-40 x 3/8 Fil} 6 
Block, Terminal 6, 7 
Insulator (1-9) 6, 7 
Nut (6-40 Hex) 6, 7 
Connector, Receptacle (2 Pt) 6 
Screw (10-32 x l/4 Hex) 6 
Terminal 7 
Screw (6-40 x 1/4 Hex) 2, 6, 7 
Screw (6-40 x 3/8 Hex) 6 
Screw (6-40 x l/4 Fil) 6, 7 
Screw (4-40 x 3/8 Fil) 14 
Screw (4-40 x 7/16 Fil) 2, 13 
Screw (6-40 x 9/16 Fil) 6 
Screw (10-32 x 3/8 Hex) 8, 9, 
11, 12 
Relay 6 
Brocket, Relay Mounting 6 
Jumper (3" Black) 7 
Grommet, Rubber 6 
Filter 7 

Spacer 7 
Screw, Shoulder (10-32) 2 
Nut, Speed 6, 7 
Terminal 7 
Block, Terminal 7 
Block Assembly, Terminal 7 
Resistor (6750 Ohm) 7 
Resistor (5800 Ohm) 7 
Screw (6-40 x 9/32 Hex) 6, 12 
Chain, Bin Stop (40 Links) 11 
Modification Kit 11 
Cover, Insulating 12 
Brocket, Insulating Cover 12 
Switch, Toggle (DP-DT) 3 
Transformer 6 
Transformer Assembly 6 
Cover, Relay 6 
Retainer, Speed Nut 8, 12 
Screw, Captive (l/4-20) 8 
Resistor (5,500 Ohm) 7 
Resistor (1,000 Ohm) 6 
Insulator (1-6) 6, 12 
Lamp, Glow 3 
Connector, Receptacle (36 Pt) 12 
Connector, Plug (36 Pt) 12 
Connector, Plug (14 Pt) 12 
Connector, Receptacle (14 Pt) 12 

Port 
Number 

161703** 
161705 
161706** 
161707** 
161708 
161710 
161711 
161712 
161713 
161715 
161716 
161718** 
161719** 
161722 
161731 
161740** 
161741** 
161742** 
161744** 
161747 
161748 
161752 
161753** 
161754** 
161909 
161986 
161987 
161988 
161992 
161993 
161994 
161995 
161996 
161997 
161999** 
162003 
162005 
162006 
162009** 
162070 
162357 
162358 
162359 
162360 
162670 
162671 
162672 
162673 
162674 
162678 
162680 
162683 
162692 
162730 

162739 
162865 
163163 
163279 
163306 
163958 
163972 
163973 
164178 
164182 
164187 
164188 

ISS 1, SECTION 573-136-800 

Description and 
Page Number 

Cover, Top 2 
Strike, Fastener 2, 14 
Door, Right Rear 14 
Door, Left Rear 14 
Latch, Magnetic 2, 13, 14 
Channel, Left 10 
Block, Guide 10 
Latch, Lever 1 0 
Bushing, Shoulder 10 
Channel, Right 10 
Block, Support 10 
Shelf 11 
Bin, Tope 11 
Panel, Control 4 
Plate, Cover 13 
Door, Left 2 
Door, Left 2 
Door, Right 2 
Door, Right 2 
Plate, Nut 2, 13, 14 
Screw (5/16-18 x 5/8 F lot) 2 
Channel, Duct 13 
Panel, Left Side 13 
Panel, Right Side 13 
Socket, Lamp 3 
Cover, i)uct 13 
Plate, Duct 13 
Brocket, Mounting 3, 4, 5 
Channel, Left Mounting 11 
Channel, Right Mounting 11 
Bracket, Terminal Block 12 
Bracket, Terminal Block 12 
Frame, Mounting 8 
Frame, Mounting Rack 7, 8 
Modification Kit 13 
Channel, Front 10 
Bracket, Clip 2 
Bracket 8 
Divider, Tape Bin 11 
Plate, Mounting 6 
Capacitor (500 MFD) 6 
Diode 6 
Transformer, Power 6 
Fuse (.8 Amp) 6 
Light, Red Pilot 3, 4 
Light, Amber Pilot 4 
Plate, Relay 7 
Cable Assembly 12 
Coble Assembly 12 
Contact Assembly, Line Shunt 7 
Switch, Push 3 
Lamp, Clean Incandescent 3, 4 
Pin, Hinge 12 
Screw ( l/ 4-20 x 7/16 Hex) 2, 
8, 10, 12 
Bracket, Terminal Block 12 
Spacer 7 
Pad 2 
Bracket, Mounting 7 
Cable 7 
Washer, Flat 11 
Strip, Fuse Mounting 8 
Plate, Nut 10, 11 
Panel, Control 3 
Panel, Control 3 
Panel, Control 4 
Plate, Control 6 
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Part 
Number 

164189 
164206 
164209 
164210 
164424 
164751 
164752 

Page 16 
16 Pages 

Description and 
Page Number 

Bracket, Left 8 
Bracket, Right 6, 8 
Rheostat (350 Ohm} 6 
Plate, Mounting 6 
Window 2 
Box, Junction 12 
Plate, Cover 12 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

165102 Screw (12-24 x 3/8 Rd) 6, 7 
173001 Panel, Blank Control 5 
173002 Panel 5 
173025** Bin, Tape 2 
173381** Door, Left 2 
173382** Door, Right 2 
174456 P late, Nut 2 
176263 Strip 9 

Part Description and 
Number Page Number 

176492** D oor, Right 2 
176493** Door, Left 2 
176494 Window 2 
176499 Bracket, Mounting 9 
178363 Post 7 
179179 Bracket 2 
193855** Cover W/Ciips 2 
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